I
HH
3
I

K110E

TYM

TRACTORS



SHAZO| TIAlS MIZS 018
= BEYMMol= 249 E

DALHA SEO| WL ©f 2 SEHMOIN HLLES Kot MBS Ut RES Mo

Feg 4 AL

Qs ERTE| AN YMEIS L4010 A2 s “TYM 2HRE” Blo] MHo| EAEES

3|340| Nef2 QRN B ZeLIct,

= SEBNA B WS W SSOHAD 280l EAE el Y YHIEAY Be =0| HAZ
BlRILICH E4Z7E 2 SEINA0 22 50| UK $O0Z WAL FHIKANE KX

HLICY.

0122} 2 BEBAIMO| 225/0f Y= BEYL(RBHS, Tof S)= DEUNAS DU LA 4N

£l EE(] HBE0] Y= BES J|ZOR o1 YOO EUE(S| Y U HSHE Slote] oz

90| Al B WS B4 ABLIC

afetA] & SEHNAS LS| AR EEIS} USR] %S 4 UODR 0f2{3t FR0I Kiof

k= HEE YT L HAZ Eolal FAIZ HIELICY.

2022 62

TRACTORS

‘ T Y M



Il
040

MIA Ab

B0
Hi
I

FEZTMMC| =l
=

Mol = £
=
o

SO| LittX|= 2lel0] LTt

A 0O
&0l Y

j

i

L
- d

2. 2EEMR R

t2iet ZE LT

0

1) REGMES HHAIR

v

B X ek (SUB STEP)

| 21, 7ol «—(3)

®—>G02200

H o
(REMARK)

4

(SPEC)

a

<+

Al

B0
1o

(PART NAME)

SUB STEP ASS'Y(LH)
SUB STEP ASS'Y(RH)
FLANGE BOLT, HEX

B0
1o

(PART NAME)

(PART NO)
TA00063712A
TA00063711A

26106-080222

(NO)

1
2
3




il
040

MIA Ab

5o
Hi
I

I=

—

o
[}

L0 7

=

CF(0fl: @ AFO|X, AT AFOI, K|, A )

t

.
[e)
—

S (GROUP NO)

=

—3

59| IX|of et 7|02

(@ JE2HA/(GROUP NAME)
® 75| 12| (CATEGORY)
@ J2I(ILLUSTRATION)

(@ ZMH(PART NAME)
PART NAME(Z%)
H| 0 (REMARKS)

(® EH(NO)
® ZH(PART NO)

®a



GROUP

GROUP

GROUP

GROUP

GROUP

T2
ord
&
— O

0| S, 2|t
(PEDAL, LEVER)

PPN
(FRONT AXLE)

27 & 7Ht!
(SHEET METAL & CABIN)

f0|E, 2tH, 3

(WEIGHT, LABEL, TOOLS)

GROUP

GROUP

GROUP

GROUP

AT AMAME| & HEE
(ENGINE ACCESSORIES & CONTROL)

oot
e
(HYDRAULIC)

™
(TM)

M7 K| & SpL| A
(ELECTRICALS & HARNESS)



S X} (CONTENTS)

JEHS SR TES
A. Q1T (ENGINE)
P101 MEH e CYLINDER HEAD A2
P102 HelH 8= Y CYLINDER HEAD COVER A4
P103 Wzt Ho WATER PUMP A6
P104 +2 ZH™7| THERMOSTAT A8
P105 =2l BREATHER A10
P107 W2t mo| = COOLING WATER PIPE A12
P201 ELE] VALVE A14
P202 27 ROCKER ARM A16
P203 EtSIQFEARE TAPPET & PUSH ROD A18
P204 U= CAMSHAFT A20
P205 A= cetole CAMSHAFT DRIVE A22
P301 MRl 25 CYLINDER BLOCK A24
P303 YU Amyo| =& OIL SPRAY NOZZLE A26
P305 Ecto|e 5123 FLYWHEEL HOUSING A28
P306 Az 2| =g ENGINE LIFTING A30
P307 ENGINE MOUNTING,BLOCK&LUBRICAT ENGINE MOUNTING,BLOCK&LUBRICAT A32
P308 oY Ho OIL PUMP A34
P309 2 ZH OIL FILTER A36
P311 2Um OIL PAN A38
P312 2 oto|= OIL PIPE,BLOCK&LUBRICATION SYS A40
P401 UAIY OIL SEAL A42
P402 ojAE PISTON Ad4
P403 Z4g 22 CONNECTING ROD A46
P404 Jd3I=x CRANKSHAFT A48
P405 ER R CRANKSHAFT PULLEY A50
P501 BEALHZ INJECTION PUMP A52
P502 BEACE INJECTION NOZZLE A54
P503 =A IHO| = INJECTION PIPE A56
P505 A=zztol FUEL LINE A58
P510-1 HiZ| O E2 EXHAUST A60
P510-2 HiZ| O E2 EXHAUST A62
P601 S7I0LEE INTAKE MANIFOLD A64
P602 HiZ| DL ZE EXHAUST MANIFOLD A66
P603 nip= TURBOCHARGER A68
P604 HiZ| 7t T =k ZHK| EGR A70
P607 57| AH0|2 INTAKE STAKE AT2
P701 =X STARTER A74
P703 M| ALTERNATOR A76
P704 Olof3H Eolaz2E3 AIR HTR RELAY & GLOW PLUG A78
P705 Qt0|0f Bti|A WIRE HARNESS A80




25 |

S X} (CONTENTS)

RS SRS EEES
P709 AKX &AMA SWITCH & SENSOR A82
P713 QUZEl Ao EK| ECU A84
P801 LEHUOIH 028 ALTERNATOR MOUNTING A86
P805 8 3E X POWER TAKE OFF A88
P815 B2t COOLING FAN A90
P905 Lt BFE IS E-HAEEMAZKE| GENERAL ACCESSORIES-FIE&AFTER TREATMENT A92
P907 Lot B2E IFE-HY GENERAL ACCESSORIES-ELECTRIC A4

B. ATl 2 MA2| & ZHEE (ENGINE ACCESSORIES & CONTROL)
B01020 AEY3 ny¥=A FUEL TANK BRACKET B2
B01030 A2 EEH FUEL FILTER B4
B01070 A== FUEL COOLER B6
B02010 B 2t COOLING FAN B8
B02020 2tC|of o| E RADIATOR B10
B02051 Wzt B3 COOLANT TANK B12
B03010 oo E2lH AIR CLEANER B14
B03020 Qe 22 INTER-COOLER B16
B03030 Hi 7| o = EXHAUST PIPE B18
B04010 DOSING i H| DOSING CHAMBER B20
B04020 DEF &3 DEF TANK B22
B05010 RSN ACCELERATION SYSTEM B24
C. H'E, 3t (PEDAL, LEVER)
C01030 22X HE CLUTCH PEDAL c2
C01050 PTO % MAIN I PTO & MAIN DAMPER c4
C02010 sejo|2 HE BRAKE PEDAL c6
C02020 seo|3 fYetel BRAKE HYDRAULIC LINES cs
C02040 =efo|3 e BRAKE VALVE C10
C02061 Bgo[3 2fH PARKING BRAKE LEVER c12
C04030 ML Y SHIFT LEVER ASSY C14
C04040 s o =g DIFF-LOCK PEDAL ASSY C16
C04071 PTO B 2 PTO SHIFT LEVER C18




S X} (CONTENTS)

JEHS SR TES
D. 52 (HYDRAULIC)
D01010 SRl HYDRAULIC PUMP D2
D01030 G LINE FILTER D4
D02010 2E0fY & STEERING WHEEL D6
D02030 PST A PST HOSE D10
D02031 PST = PST VALVE D12
D03010 Y=Y OIL COOLER D14
D03011 ¢ 2tel HYDRAULIC LINE D16
D03030 Myt scv FRONT SCV D18
D03050 QIF FeaH HYD LEVER D20
D03060 ek scv Y REAR SCV LEVER D22
D03090 ClHO|G He DIVIDER VALVE D24
D03100 HFO|THA 2HA| BY-PASS ASS'Y D26
D04010 TBS A 2l TBS CYLINDER D28
D04020 TBSEE TBS VALVE D30
E. MX}= (FRONT AXLE)
E01010 TR=AH 0| A FRONT AXLE CASE E2
E01015 HXE/MEE FRONT AXLE/SUPPORT E4
E01030 HEZ|0{A 0] GEAR CASE, FRONT AXLE E6
E01040 HE Xt& EA| FRONT DIFFERENTIAL E8
E01071 M1z FRONT 1ST SHAFT E10
E01080 Efo|2= TIE ROD E12
E01100 TXp= B 74H FRONT AXLE HARNESS COVER E14




25 |

S X} (CONTENTS)

RS SRS EEES
F. ERHADO]M (TRANSMISSION)

FO1000 7ol & A CASE ASSY F2

FO1043 OF 11| & 2EA| MAGNETIC F4

FO1060 PTO7H PTO COVER F6

F01070 M 0| A SHIFT CASE F8

F02020 == MAIN SHAFT F10
F02021 =M SEAL, MAIN SHAFT F12
F02050 D/S, FBR 22| D/S, FBR CLUTCH F14
F02070 FREME FR VALVE F18
F03010 FHE P55 MAIN SHIFT DRIVE SHAFT F22
F03020 FHL OSH MAIN SHIFT DRIVEN SHAFT F24
F03040 2L 155 RANGE SHIFT DRIVE SHAFT F26
F03060 7t2H = COUNTER SHAFT F28
F03070 ESPSES CREEP F30
F04050 i =t QUICK TURN F32
F05020 INEEENC) REAR DIFFERENTIAL F36
FO6010 E=PNES REAR AXLE F38
F06030 sgjo|za BRAKE F40
F07020 PTO 22{X| = PTO CLUTCH SHAFT F42
FO7060 PTO = PTO SHAFT F44
F08020 ML m3 SHIFT FORK F46
F08050 s HE Z3 DIFFERENTIAL LOCK SHIFT FORK F48
F08070 FAE3 SHAFT, PARKING F50
F10010 Y4 AolA CASE, HYDAULIC CYLINDE F52
F10020 2 ZE & LIFT ARM F54
F100120 =11 eY VALVE, REAR SC F56




S X} (CONTENTS)

JEHS SR TES
G. 2% & 7l%l (SHEET METAL & CABIN)

G01020 2HE BONNET G2

G01040 2HE HFEA LATCHING DEVICE, BONNET G4

G01060 ZHE 1¥8=223 BONNET BRACKET G6

G01100 Z2HEy = PROPELLER SHAFT G8

G01110 Fhel =gy X|X|CH SUPPORT, FRAME G10
GO1113 FBREZ EH etz COVER, FBR G12
G02010 7He T CABIN FRAME G14
G02020 s 2E DASH BOARD G16
G02031 AtO|E O3 & B& SIDE-VIEW MIRROR & LAMP G18
G02050 EYUE =T DOOR ASSY G20
G02071 ey qel =g WINDSHIELD G22
G02072 s {e REAR WINDOWS G24
G02120 M 2o X3 SUN-ROOF ASSY G26
G02131 Ro/ee ROOF/OUTER G28
G02032 Fo/g ROOF/INNER G30
G02140 28 =3 DRIVER'S SEAT ASSY G32
G02150 2 O E FLOOR MAT G34
G02180 A AHH FENDER COVER G36
G02191 ME d FRONT FENDER G38
G02192 =& dd REAR FENDER G40
G02200 2x g SUB STEP G42
G03010 ofjoj AIR CONDITIONER G44
G03020 ojoj7d HE A/C DUCT G46
G03090 HMEL|AdT N TENSION PULLY&COMPRESSOR G48
G03120 ooH HEEH A/C CONTROLLER G50
G05020 g 33 TOP LINK G52
G05030 20{ g3 DRAFT LINK G54
G05051 2 ZEYA/F LIFT LINK/LH G56
G05053 2 ZE MEE LIFT SUPPORT G58
G05060 2 ZE M2H LIFT CYLINDER G60
G05071 E2 4 Eet3l DRAWBAR BRACKET G62
G05090 PTOF H| PTO COVER G64

10



25 |

S X} (CONTENTS)

RS SRS EEES

H. 7| & X| & StL|A (ELECTRICALS & HARNESS)
H02031 HAE WORK LIGHT H2
H03020 HiE{ 2] M BATTERY HARNESS H4
H03040 o ol Hy M MAIN HARNESS H6
H03050 7R g1 by M CABIN HARNESS H8
H04010 S ES FUSE BOX H10
H04070 HEEP CONTROLLER H12
H05030 ere RADIO H14
H05040 ot 3 WASHER LIQUID TANK H16
H05070 HH H X REVERSE BUZZER H18

I. 90| E, 2H'¥, 37 (WEIGHT, LABEL, TOOLS)
101010 2| A Q0| E BALANCE WEIGHT 12
103031 78l kA LABEL, CABIN/LH 14
103032 7Hel Hu/e LABEL, CABIN/RH 16
105010 MEE & EO|O] FRONT WHEEL & TIRE 18
105020 SR & ELO| REAR WHEEL & TIRE 110
107010 EHEE SPARE TOOLS 112

11



A

GROUP

Al
(ENGINE)



e

P101 A2l 8| E (CYLINDER HEAD)

1~4-7
4A ~ 4-4G

A2



K110E |

P101 A2 §| = (CYLINDER HEAD)
A: K110E
= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC) (REMARK)
1 400603-00184 A ZIH 3= 7tA3 GASKET,CYLINDER HEAD 1
2 120106-0125 | AZIE §|E 2E M12x1.25x141 BOLT,CYLINDER HEAD M12x1.25x141 | 18
3 120705-0106  Z2{1 LA SCREW,PLUG 1
4 150113-0095 M2 3= =2 & HEAD ASSY,CYLINDER 1
4-1 110943-00184 W= A2 2[E 0| RETAINER VALVE SPRING 16
4-2 | 110971-00040 ZH COTTER 32
4-3 | 111601-00130 e Azl SPRING,VALVE 16
4-4 | 150113-00920A A2 &= ZEE HEAD ASSY,CYLINDER 1
4-4A | 150113-00929 A2 3= HEAD,CYLINDER 1
4-4B | 6590302-0032 =0 Eg1 PLUG,CORE 2
4-4C | 65.90302-004 2RO 281 PLUG,CORE 10
4-4D | 110922-00008A & 7}0|E GUIDE,VALVE 16
4-4E | 410206-0019 |#E AE (B7)) SEAT,VALVE (INTAKE) 8
4-4F | 410206-00184 HE A|E (Hf7|) SEAT,VALVE (EXHAUST) 8
4-4G | 430221-01683 LIAF 2210 PLUG,SCREW 4
4-5 | 401112-00001 e AH A|Y SEALVALVE STEM 16
4-6 | 410112-00118 Hj7| ¥ VALVE,EXHAUST 8
4-7 | 410112-00117 B7| ¥ VALVE,INLET

A3



e

O §|E 7 (CYLINDER HEAD COVER)

A4



K110E |

P102 A2l §|E 7Y (CYLINDER HEAD COVER)

A: K110E
= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC) (REMARK)
1 150106-00292A AZIC 8|C 7 == COVER ASSY,CYLINDER HEAD | 1
1-1 | 150106-00293A A 2IH 3= HH COVER,CYLINDER HEAD 1
1-2 | 110911-00161A Y =L 4 =YE CAP ASSY,OIL FILLER 1
2 150106-0041 HZH & HH =EEF COVER ASSY,CYLINDER HEAD | 1
2-1 150106-00294 A ZIH 3= HH (R3) COVER,CYLINDER HEAD (RH) = 1
2-2 89CM620 827t Z2X| 2 E M6x1.0x20 BOLT,HEX FLANGE M6x1.0x20 | 11
3 950212-03967 | AE|H STICKER 1

A5



e

P103 HZt~ HIT (WATER PUMP)

A6



K110E |

P103 ‘W2t I (WATER PUMP)
A: K110E

= REHS =3 =4 -1 4 H|
(NO) (PART NO) (PART NAME) (PART NAME) A | | (SPEC) (REMARK)

1 400921-00657C |zt HZ ZBE PUMP ASSY,WATER 1

2 120122-00080 AMO|M 2E BOLT,SPACER 1

3 89CM840 S7Zt ZMX| EE M8x1.25x40 BOLT,HEX FLANGE M8x1.25x40 | 3

4 130707-00034 Azt HZ Zg| PULLEY,WATER PUMP 1

5 89CM816 S7} ZMX| EE M8x1.25x16 BOLT,HEX FLANGE M8x1.25x16 = 4

A7



e

P104

AL
se

Z37| (THERMOSTAT)

1-4A —

=1-4AA

A8



K110E |

P104 T2 XH7| (THERMOSTAT)
A: K110E
= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) A | | (SPEC) (REMARK)
1 110980-00363 == ZH7| l2H =ZE  HOUSING ASSY,THERMOSTAT | 1
1-1 89CM85 S7Z} ZMX| EE M8x1.25x55 BOLT,HEX FLANGE M8x1.25x55 | 3
1-2 | 120122-00091 AL O|A EE M8x1.25 (8.8T) BOLT,SPACER M8x1.25 (8.8T) = 1
1-3 120202-00118 = A U CLAMP,HOSE 2
1-4 | 110980-00097C 2 =F7| 5t2%d =ZE | HOUSING ASSY,THERMOSTAT 1
1-4A | 300738-0012 =2 XF7| ZEE (82°C)  THERMOSTAT ASSY (82) 1
1-4AA|  400606-00909  7{H{ T PACKING,COVER 1
1-4B | 120106-00589 S|Z &E M6x1.0x20 BOLT,HEX M6x1.0x20 3
1-4C | 110980-00101C #+2 =F7| s} H HOUSING, THERMOSTAT 1
1-4D | 400606-00910 |5 Tz PACKING,RUBBER 1
1-4E | 430221-00982 E2{1 LAl PT3/4 SCREW,PLUG PT3/4 2
1-4F | 401002-01173 O & O-RING 2
1-5 | 420109-00270A HIO| DA A HOSE,BY PASS 1
1-6 | 301317-00014D ‘Wizt 2 Ml SENSOR,COOLANT TEMP. 1

A9



e

P105

H 2| (BREATHER)

A10



K110E |

P105 H 2| (BREATHER)
A: K110E

= HEHS £49 =4 T 4 H 1
(NO) (PART NO) (PART NAME) (PART NAME) A | | (SPEQ) (REMARK)

1 120402-00043A A 2E CLIP,HOSE 2

2 420108-0242 SA XEIE HOSE ASSY 1 NS
2-1 420108-02112A 1B oA HOSE,RUBBER 1
2-2 120202-00129 |SA SH= CLAMP,HOSE 2

3 110910-02260A |EctAE 74 CAP,PLASTIC 1

A11



e

P107

}O| = (COOLING WATER PIPE)

3-3

EDMO03-P107-012-1

OIL FILTER

A12



K110E |

P107 '‘HZb2~ OHO|Z (COOLING WATER PIPE)
A: K110E

= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC) (REMARK)

1 89CM612 87} Z3MX| 2 E M6x1.0x12 BOLT,HEX FLANGE M6x1.0x12 | 1

2 89CM612 827} ZMX| 2 E M6x1.0x12 BOLT,HEX FLANGE M6x1.0x12 | 1

3 420211-01178 ‘dZt4= mio|= = E PIPE ASSY,COOLING WATER = 1

3-1 120202-00117 A SYmZ CLAMP,HOSE 4
3-1 | 420109-00625 |zt A HOSE,COOLING WATER 1
3-3 | 420109-01242 |zt A HOSE,COOLING WATER 1
3-4 | 420211-01021 |4zt mto|= =EE PIPE ASSY,WATER 1

A13



e

P201

|

(VALVE)

A14



K110E |

P201 HHH (VALVE)
A: K110E
=t FEHs 3 3 = 3 Hl
(NO) | (PART NO) (PART NAME) (PART NAME) Al ] (SPEC) | (REMARK)
1 | 150124-00033  Z2|H CALIPER 8

A15



e

P202

E73Y (ROCKER ARM)

1:1-1 ~
1-9:1-0A,
1-10 : 1-10A

A16



K110E |

P202 27Y (ROCKER ARM)
A: K110E
= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) A | | (SPEQ) (REMARK)
1 150122-00170F |27 & & XEE ROCKER ARM SHAFT ASSY 1
1-1 110424-00067 = & H2l2 =B E BRACKET ASSY,ROCKER ARM | 2
1-2 150122-00171 =2H & = SHAFT,ROCKER ARM 1
1-3 110424-00068 =H & H2l2 =B E BRACKET ASSY,ROCKER ARM | 3
1-4 89CM855 |2t E22X| 2 E M8x1.25x55 BOLT,HEX FLANGE M8x1.25x55 | 10
1-5 120106-01421 | 8Zf ZX| 2E M6x1.0x10 | BOLT,HEX FLANGE M6x1.0x10 2
1-6 111602-00120 HF Az d SPRING,COMPRESSION 4
1-7 120701-00078 = LIAL 4 CAP,ADJUST SCREW 8
1-8 | 06.22022-0707 H3 = PIN,PARALLEL 2
1-9 150101-00262 =H & ZEE (57I) ARM ASSY,ROCKER (INTAKE) = 4
1-9A | 150101-00162 27 & =ZE (B7I) ARM ASSY,ROCKER (INTAKE) = 4
1-9B | 120503-00015 &= PIN,HEAD 4
1-10 | 150101-00263 =27 & ZEE (Hi7]) ARM ASSY,ROCKER (EXHAUST) 4
1-10A[ 150101-00163 =27 & ZEE (H{7]) ARM ASSY,ROCKER (EXHAUST) 4
1-10B| 120503-00015 &|= = PIN,HEAD 4

A17



P203

EIZI&=EA|2E (TAPPET & PUSH ROD)

EDMO03-P203-001-1

A18



K110E |
P203 EIZIg = A|2E (TAPPET & PUSH ROD)
A: K110E
=t BHEHT £d EY = 14 Hl 1
(NO) (PART NO) (PART NAME) (PART NAME) A | | (SPEQ) (REMARK)
1 150125-00044 | Ef=! TAPPET
2 150123-00199 F3| 2E ROD,PUSH

A19



e

P204

= (CAMSHAFT)

1:11~1-4

A20



K110E |

P204 M= (CAMSHAFT)
A: K110E

= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC) (REMARK)

1 150103-00209D = Z=EYE CAMSHAFT ASSY 1

1-1 120816-0020 (M B{AE QM WASHER,THRUST 1

1-2 | 06.29141-0215 HFE 7| KEY,WOODRUFF 1

1-3 | 130408-00059A ZiZ= 7|0f GEAR,CAMSHAFT 1

1-4 | 150103-00210C Z= CAMSHAFT 1

2 89CM816 S7Zt Z3MX| EE M8x1.25x16 BOLT,HEX FLANGE M8x1.25x16 | 2

A21



| al

In

P205 4= c2lo|H (CAMSHAFT DRIVE)

>3 L o o
' A | CYLINDER BLOCK

A22



K110E |

P205 7= C2l0|H (CAMSHAFT DRIVE)
A: K110E

= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC) (REMARK)

1 120816-00246 |AZ{AE 2tA WASHER,THRUST 1

2 130712-02583A | PTO OIO|& 7|0f & SHAFT,PTO IDLE GEAR 1

3 89CM1055  |ZF ZX| 2E M10x55  BOLT,HEX FLANGE M10x55 | 3

4 130428-00229B OtO|E 7|0 =EE GEAR ASSY,IDLE 1

4-1 | 130428-00230B OO|S 7|0f GEAR,IDLE 1

4-2 | 130717-00003 7|0f B4 BUSHING,GEAR 1

A23



oA

& (CYLINDER BLOCK)

P301

12 11241 - 1212

WVIEW A

EDRCG3-F301-004-1

A24



K110E |

P301 A2l 82 (CYLINDER BLOCK)

N 2 o W N oUW S &

12-1
12-2
12-3
12-4
12-5
12-6
12-7
12-8
12-9

12-10
12-11
12-12

A: K110E
HEWHS =3 =4 =%
(PART NO) (PART NAME) (PART NAME) |
120705-01062 | E2{1 L{At SCREW,PLUG

65.90310-0091
06.56190-0703
120501-00139
120117-00324
110508-34630A
06.56180-0714
65.54109-0004
06.08041-2211
06.56190-0732
401109-00135
150102-01360
150102-01359
110970-00128
120112-00184A
89CM830
120501-00660
131002-00998
65.90302-0048
65.90302-0041
110508-13222
131002-00999
131002-01000
430221-00120A

E2{3 LtAt M12x1.5
Al & A12x16

AF M10x1.0
Ab M30x1.5

Wow> mx > > Wp ue = o[> K

Mot T Q@ Q@ H o¥ N @ U [ U oo o M Moo m m oX

£

HoH

I = Y L ST 8 R IV LU |

R R oY k1 Ho
ooz

oY p¥ M
i
0> ox

EGR

o1
N
N
mH
]
[

i ZE M12x1.5x133
X 22 E M8x1.25x30

SCREW,PLUG M12x1.5
RING,SEAL A12x16
PIN,LOCATING
BOLT,STUD M8x1.25
COVER,HEATER
RING,SEAL A10x15
SCREW,PLUG M10x1.0
SCREW,PLUG M30x1.5
RING,SEAL A30x36
RING,SEAL

BLOCK ASSY,CYLINDER

BLOCK,CYLINDER
CASE,CRANK

BOLT,BEARING CAP M12x1.5x133
BOLT,HEX FLANGE M8x1.25x30

PIN,LOCATING
BUSHING,CAMSHAFT
PLUG,CORE
PLUG,CORE

COVER
BUSHING,CAMSHAFT
BUSHING,CAMSHAFT
PLUG,EGR COOLER

=) A A A 4O A A o a w2

—_
o O

- A A a1 oY = N

A25




e

P303

Y Axeo| F (OIL SPRAY NOZZLE)

EDMO03-P303-001-1

.OCK

A26



K110E |

P303

QY Ax2fo] =& (OIL SPRAY NOZZLE)

A: K110E
=H FEHZ =9 49 =T 4 Hl 2
(NO) (PART NO) (PART NAME) (PART NAME) A | | (SPEC) (REMARK)
1 410127-00310 E2[= #E XEEF VALVE ASSY,RELIEF 4
2 430218-00027B Y At =& XEE NOZZLE ASSY,OIL SPRAY 4

A27



R
gal

P305

=1

=

6l 2% (FLYWHEEL HOUSING)

EDMO03-P305-010-1

A28



K110E |

P305 EZ2}o|8 52X (FLYWHEEL HOUSING)

A: K110E
= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC) (REMARK)
90CM1040  8Zt ZWX| 2E M10x40  BOLT,HEX FLANGE M10x40 | 17
90CM1040  |Zt ZX| 2E M10x40  BOLTHEX FLANGE M10x40 | 2
06.22022-1010 H =l PIN,PARALLEL 2
150114-00600 EZ2t0|& st2d XS HOUSING ASSY,FLYWHEEL 1
150114-00599 Ezt0|& 2% HOUSING,FLYWHEEL 1
06.06225-0808 AE{E 2E M10x30 BOLT,STUD M10x30 3

A29



e

P306

2
Ral
L]
[El

El (ENGINE LIFTING)

MV IMNED UEAMN

SKET

A30



K110E |

P306 Xl 2| =& (ENGINE LIFTING)
A: K110E
=t FEHs 3 3 = 3 Hl
(NO) | (PART NO) (PART NAME) (PART NAME) Al ] (SPEC) | (REMARK)
1 89CM1020 | 82 Z:X| ZE M10x20  BOLTHEX FLANGE M10x20 | 2
2 | 120404-00641 2/ZE $3 HOOK,LIFTING 1

A31



P307

ENGINE MOUNTING,BLOCK&LUBRICAT

EDMO03-P307-001-1

g

CYLINDER BLOCK £

A32



K110E |

P307

ENGINE MOUNTING,BLOCK&LUBRICAT

A: K110E
= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME (PART NAME) A | | (SPEC) (REMARK)
1 110420-01100 |OHRE Eeatal BRACKET,MOUNTING 2
2 90CM126 22 ZX| EE M12x1.75x60 BOLT,HEX FLANGE M12x1.75x60 8
3 06.22022-1009 |H& = PIN,PARALLEL 4

A33



P308 QY HZ (OIL PUMP)

EDMO03-P308-003-1

A34



K110E |

P308 QY HI (OIL PUMP)

A: K110E
= HEWHS =3 =4 -1 4 H| 1

(N (PART NO) (PART NAME) (PART NAME) A | | (SPEC) (REMARK)
06.56017-0309 O & O-RING 1
89CM816 S7t Z3MX| EE M8x1.25x16 BOLT,HEX FLANGE M8x1.25x16 | 2
89CM816 S7Z} Z3MX| £E M8x1.25x16 BOLT,HEX FLANGE M8x1.25x16 | 1
89CM816 S7Zt Z3MX| EE M8x1.25x16 BOLT,HEX FLANGE M8x1.25x16 | 2
89CM840 27t ZMX| EE M8x1.25x40 BOLT,HEX FLANGE M8x1.25x40 | 3
400915-00269A 2 HZ RZE PUMP ASSY,OIL 1
401109-00163 |2 Al & SEALRING,RUBBER 1
401109-00164 |12 Al & SEALRING,RUBBER 1
420214-003088 ¢ 52 Oio|Z =EE PIPE ASSY,OIL DELIVERY 1
420218-00497 ¥ 35 LO|Z TYE PIPE ASSY,OIL SUCTION 1
420218-003558 2¢ 52 OO|Z =EE PIPE ASSY,OIL SUCTION 1
od 1

401002-00009 O-RING

A35



P309

@

ol
=

|
=

E{ (OIL FILTER)

EDMO03-P308-001-1

A36



K110E |

P309 2 TE (OIL FILTER)

A: K110E
= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) A | | (SPEC) (REMARK)
1 89CM855 |2t ZWX| 2 E M8x1.25x55 BOLT,HEX FLANGE M8x1.25x55 | 2
2 89CM855 S7t Z3MX| EE M8x1.25x55 BOLT,HEX FLANGE M8x1.25x55 | 3
3 400404-00131A (AT @Y TH =ZE FILTER ASSY,ENGINE OIL 1
3-1 | 400505-00037D ¥ ZH 3= == HEAD ASSY,OIL FILTER 1
3-2 | 400206-00847 |2 Wzty| =UE COOLER ASSY,0IL 1
3-3 | 400508-00109 ¥ ZH FtEZ|X| CARTRIDGE,OIL FILTER 1
3-4 | 120106-00192 |EX| EE M6x1.0x20 BOLT,FLANGE M6x1.0x20 4
3-5 | 401002-00615 O & O-RING 3
3-6 | 401109-00113 (Al & RING,SEAL 1

A37



e

P311

2 (OIL PAN)

A38



K110E |

P311 Q2 UT (OIL PAN)
A: K110E

= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) A | | (SPEC) (REMARK)

1 110910-02260A SztAE 74 CAP,PLASTIC 1

2 110910-02260A SztAE 74 CAP,PLASTIC 11

3 89CM612 27 Z3X| 2 E M6x1.0x12 BOLTHEX FLANGE M6x1.0x12 2

4 401002-00677 |0 & O-RING 1

5 150119-00446D 2 PAN,OIL 2

6 120106-00541 |82 Z2X| 2 E M8x1.25x145 BOLT,HEX FLANGE M8x1.25x145 18

7 120106-00257 | SZt SX| 2 E M8x1.25x70 BOLT,HEX FLANGE M8x1.25x70 8

8 120106-00237 Z2tE |2ZF 2E M8x1.25x105 BOLT,COLLARED HEX M8x1.25x105 4

9 120106-00382 2t EUWX| EE M10x42 BOLT,HEX FLANGE M10x42 2

10 06.22022-1010 T PIN,PARALLEL 2

11 430221-00087 2 =39 81 PLUG,OIL DRAIN 1

12 06.56190-0708 Al & A16x20 RING,SEAL A16x20 1

13 06.08092-0204 | E2{1 LtAF M14x1.5 SCREW,PLUG M14x1.5 1

14 420406-01221 | 70|E RE XEEF TUBE ASSY,GUIDE 1
14-1 | 420406-01207 |7I0|E &&= TUBE,GUIDE 1
14-2 | 65.96501-0107 |O & O-RING 1

15 | 800108-00188B 2 2| HO|X| =EE GAUGE ASSY,OIL LEVEL 1

A39



P312

Q

ol
=

I}o| = (OIL PIPE,BLOCK&LUBRICATION SYS)

EDMO03-P312-001-1

A40



K110E |

P312 2 ¢ mto|= (OIL PIPE,BLOCK&LUBRICATION SYS)

A: K110E
= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC) (REMARK)
1 420216-00039A 2 F& mo|= PIPE,OIL FILLER 1
2 89CM825 S7t Z3MX| EE M8x1.25x25 BOLT,HEX FLANGE M8x1.25x25 | 3
3 110911-00161A 2 =& T =YX CAP ASSY,OIL FILLER 1
4 06.56027-0103 O & O-RING 1

A41



e

P401

QAUALY (OIL SEAL)

EDMO03-P401-001-1

A42



K110E |

P401 QUMY (OIL SEAL)
A: K110E

= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC) (REMARK)

1 06.22022-0908 Ct L T PIN,DOWEL 2

2 89CM820 S7t ZMX| EE M8x1.25x20 BOLT,HEX FLANGE M8x1.25x20 6

3 401106-00593 2 Al (=4 SEALOIL (REAR) 1

4 401102-00077 YU AlY =4 =EYE HOLDER ASSY,OIL SEAL 1

4-1 401102-00076 2L AlY =04 HOLDER,OIL SEAL 1

4-2 | 401106-00570 2 Al (Huh SEALOIL (FRONT) 1

A43



e

P402

I A E (PISTON)

EDMO03-P402-002-1

A44



K110E |

P402 oA = (PISTON)
A: K110E

=H FEHZ =9 49 =T 4 Hl 2
(NO) (PART NO) (PART NAME) (PART NAME) A | | (SPEC) (REMARK)

1 130601-00027B L|AE PIN,PISTON 4

2 111104-00085 A & RING,SNAP 4

3 130602-02160A IL|AE ZEE PISTON ASSY 4

3-1 401004-00175 H2& & (&) RING,PISTON (TOP) 1

3-2 401004-00176 HAE & (MHE) RING,PISTON (2ND) 1

3-3 401004-00177 H2E & (2%) RING,PISTON (QOIL) 1

3-4 111104-00085 A & RING,SNAP 1

3-5 | 130602-02132A |O|AE PISTON 1

A45



e

0

E L (CONNECTING ROD)

A46



K110E |

P403 WEl 2= (CONNECTING ROD)
A: K110E
= HEHS =4 T Hl 1
(NO) (PART NO) (PART NAME) (PART NAME) A | | (REMARK)
1 150121-00519B |AHHE &2 ROD ASSY,CONNECTING 4

131002-00099 H4YE 2 BUSH,CON-ROD 1

120112-02396 74 E 2L M9x1.0x66 'BOLT,CON-ROD M9x1.0x66 2

150121-00520A FH4l& 2E ROD,CONNECTING 1

140112-00138 9—|'—il';:_.,| == ,E—’-.f—) BEARING,CON-ROD (UPPER,STD) 4

140112-00140 9—|'—il';:_.,| == ,E—’-.f—) BEARING,CON-ROD (LOWER,STD) 4

A47



e

P404

AW 3= (CRANKSHAFT)

A48



K110E |

P404 A I = (CRANKSHAFT)
A: K110E
= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC) (REMARK)
1 140103-00187A O 2 HOA & (& EE) BEARING,MAIN 5
2 140103-00191A O HOA & (S}5, EF) BEARING,MAIN 5
3 120816-00237 |AB{AE 2tA WASHER,THRUST 2
4 06.29071-2503 HH 7| KEY,SUNK 1
5 111401-00002B | Efo| & WHEEL TIMING 1
6 150107-00542C AYA= x2UE CRANKSHAFT ASSY 1
6-1 150107-00709 ;3= CRANKSHAFT 1
6-2 | 06.29071-2516 HYH 7| KEY,SUNK 1
6-3 | 130410-00006D A ™A= 7|0 GEAR,CRANKSHAFT 1
6-4 | 430215-00534B HEZZ Z2HX| FLANGE,COUPLING 1
6-5 | 06.22022-0705 ‘HH = PIN,PARALLEL 1
6-6 | 06.22022-1010 ‘H = PIN,PARALLEL 1
7 130712-01618  OfA kA = XEE SHAFT ASSY,MASS BALANCE | 1
8 120106-00542 |€Zt SX| &= 2E M10x115 BOLT,HEX FLANGED HEAD M10x115 | 4

A49



e

P405

3= E2| (CRANKSHAFT PULLEY)

FT

A50



K110E |

P405 AWI = E2| (CRANKSHAFT PULLEY)

A: K110E
= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) A | | (SPEC) (REMARK)
1 130711-00315A W3 = Eg| PULLEY,CRANKSHAFT 1
2 120106-00171B |22t Z2X| £E M14x1.5x55 |BOLT,HEX FLANGE M14x1.5x55 | 1
3 130711-001088 A3 Z E2| PULLEY,CRANKSHAFT 1
4 120106-00716 |22 SUMX| 2 E M8x1.25x25 BOLT,HEX FLANGE M8x1.25x25 | 3

A51



P501 =Al HZ (INJECTION PUMP)

1:11~1-5

1-1

EDMO03-P501-001-1

A52



K110E |

P501 =Al W= (INJECTION PUMP)
A: K110E
= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC) (REMARK)
1 400912-00580A Q12 EAt HIZ ZEE PUMP ASSY,FUEL INJECTION | 1
1-1 | 400912-00573 ¢ HI PUMP,HIGH PRESSURE 1
1-1A | 401002-01912 O & O-RING 1
1-1B | 800215-00127 |(¥=Z |2k X|A|7] FLOW METER,FUEL 1
1-1BA|  401002-02345 O & O-RING 1
1-1BB| 401002-02346 Al SEAL 1
1-1C | 120705-01586  LtAL SCREW 1
1-2 | 110917-01084A Z & COLLAR 2
1-3 | 401002-00155A O & O-RING 1
1-4 | 130412-00249B £2AI H=Z 5 7|0f GEAR INJECTION PUMP DRIVE = 1
1-5 | 120305-00083 ZMX| L{E M18x1.5 NUT,FLANGE M18x1.5 1
2 65.90535-0003 |EMX| L{E M8x1.25 NUT,FLANGE M8x1.25 1
3 110910-02855 12 74 CAP,RUBBER 3
4 110910-02856 12 74 CAP,RUBBER 1
1

A53



e

gal

P502

=AtE (INJECTION NOZZLE)

EDMO03-P502-003-1

A54



K110E |

P502 At E (INJECTION NOZZLE)

A: K110E

= HEWHS =3 =4 -1 4 H| 1
(N (PART NO) (PART NAME) (PART NAME) Al (SPEC) (REMARK)

400903-00225 QIME| ZEE INJECTOR ASSY 4

401002-02361 O 2 O-RING 1

401109-00183 Al & RING,SEAL 1

110928-00800 @ QIME =0 HORDER,INJECTOR 4

120106-00418 2T EEM8x1.25x45 BOLT,CLAMP 8x1.25x45 4

110910-02645A 1.2 7 CAP,RUBBER 4

111004-00088 ¥ = IO|Z 25 FHH PROTECTOR,FUEL PIPE 1

A55



R
gal

P503

S A} THO| = (INJECTION PIPE)

EDMO03-P503-002-1

A56



K110E |

P503 =A}l I}O| = (INJECTION PIPE)

A: K110E
= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) A | | (SPEC) (REMARK)
1 150120-00088 |7{H gl Y 1
1-1 301309-00009 MM 1
1-2 410126-00116 &3 ZH H@H VALVE,PRESSURE REGULATOR | 1
1-2A | 65.96501-0431 O & O-RING 1
2 120106-00239 Z2tE |7Zf 2 E M8x1.25x25 BOLT,COLLARED HEX M8x1.25x25 2
3 420208-00834A |Z2A} Ojo|Z= =EE PIPE ASSY,INJECTION 1
4 420208-00835A | A} mjO|Z= =EE PIPE ASSY,INJECTION 1
5 420208-00836A | Al OiO|Z= =EE PIPE ASSY,INJECTION 1
6 420208-00837A |E2A} Ojo|Z= =EE PIPE ASSY,INJECTION 1
7 420208-00838B &=At OO|= =EE PIPE ASSY,INJECTION 1
8 120402-00107 =& mo|= & CLIP,FUEL PIPE 1
9 89CM612 {2 Z2X| 2 E M6x1.0x12 BOLT,HEX FLANGE M6x1.0x12 = 1

A57



R
gal

P505

HF 29! (FUEL LINE)

EDMO03-P505-005-1

INTAKE

A58



K110E |

P505 ¢ =2}Ql (FUEL LINE)
A: K110E

= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC) (REMARK)

1 110452-00090  2+0|0f st A Eat3l BRACKET,WIRE HARNESS 1

2 89CM612 827t ZMX| 2 E M6x1.0x12 BOLT,HEX FLANGE M6x1.0x12 | 1

3 420103-00816 = A ZEUE HOSE ASSY,FUEL 1 NS
3-1 | 420103-00506B ¢z A ZEE HOSE ASSY,FUEL 1
3-2 | 420103-00563A Q& A ZEE HOSE ASSY,FUEL 1
3-3 | 120202-00122 =& S CLAMP,HOSE 1

A59



e

P510-1

H 7| HE2{ (EXHAUST)

JCK

A60



K110E |

P510-1 Hi 7] HE2{ (EXHAUST)
A: K110E
= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC) (REMARK)
1 420203-01665A Hfj7|m}o|= PIPE,EXHAUST 1
2 110421-00315B HE2{ O E =2t BRACKET,MUFFLER MOUNTING 1
3 180308-00526A 12 FM RUBBER,MOUNTING 6
4 120203-01130 MEg Y= CLAMP,MUFFLER 1
5 400631-00025 7232 GASKET 1
6 120106-00610 |2 Z2X| ZE M10x70  BOLT,HEX FLANGE M10x70 = 6
7 65.90535-0005 E#X| LHE M12x1.5 NUT,FLANGE M12x1.5 3
8 89CM1020  SZ Z2X| 2E M10x20  BOLT,HEX FLANGE M10x20 = 8
9 240103-02387B HEZ = E MUFFLER ASSY 1

A61



e

P510-2

H 7| HE2{ (EXHAUST)

A62



K110E |

P510-2 Hi 7] HE2{ (EXHAUST)
A: K110E
= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC) (REMARK)
9-1 240103-02453 DOC HE2 MUFFLER,DOC 1
9-1A| 500111-00361 |C|& Az} =0 CATALYST,DIESEL OXIDATION | 1
9-1B | 120209-00038A V 2= CLAMP,V 1
9-1C | 400612-00105 SX| 7tAZ GASKET,FLANGE 1
9-2 | 240103-02454 |SDPF H{Z23 MUFFLER SDPF 1
9-2A | 240103-02455 |SCR HEzZ MUFFLER,SCR 1
9-2AA|  500111-00349 SCR =0f CATALYST,SCR 1
9-2AB| 500111-00360 REL|O} Atz =0 CATALYST,AMMONIA OXIDATION | 1
9-2B | 240103-02070 SDPF H{Z2 MUFFER, SDPF 1
9-2BA| 400406-01215  C|™ X ZE FILTER,DIESEL PARTICULATE | 1
9-2C | 400612-00105 SX| 7tAZ GASKET,FLANGE 2
9-2D | 120209-00038A V EH= CLAMP,V 2
9-2E | 301309-00343  DPF DP Al SENSOR,DPF DP 1
9-2F | 420203-00992 ME2 mWO|Z =ZE PIPE ASSY,MUFFLER 1
9-2G | 240103-01616 Hi7| HE2 MUFFLER EXHAUST 1
9-3 | 120203-01015 HE3 Y= CLAMP,MUFFLER 1
9-4 120107-00646 |27 3= 2 E M6x1.0x10 BOLT,SOCKET HEAD M6x1.0x10 3
9-5 110421-00326 H{E2{ =E2t3l BRACKET,MUFFLER 1
9-6 | 120203-01105 HE2 Y= CLAMP,MUFFLER 3
9-7 | 120203-01105 HE3 Y= CLAMP,MUFFLER 1
9-8 | 120107-00645 |EMX| 2E M10x1.5x15 BOLT,FLANGE M10x1.5x15 8
9-9 | 300630-00044B Q4% EAlRE MODULE,DOSING 1

A63



e

P601

Z7|0L|Z E (INTAKE MANIFOLD)

EDMO03-P601-002-1

Ab4



K110E |

P601 S7|0jL|ZE (INTAKE MANIFOLD)
A: K110E
aH|  EEHS Y Y * 4 H| 3
(NO) (PART NO) (PART NAME) (PART NAME) | | (SPEQ) (REMARK)
1 400617-00008B 7| L EE FtAa 7 GASKET,INTAKE MANIFOLD

- A >

2 240203-00461 87| HLIZE= ZYZE 57| 0fLIZ= |MANIFOLD ASSY,INTAKE
2-1 | 240203-00311A 7| OjL|EE= MANIFOLD,INTAKE
2-2 89CM860 S22t ZUX| 2 E M8x1.25x60 |BOLT,HEX FLANGE M8x1.25x60 10

A65



e

P602

HY 7| OjL]|E = (EXHAUST MANIFOLD)

CYLINDEH HEAD

EDMO03-P602-006-1

A66



K110E |

P602 H 7| OjL]|E = (EXHAUST MANIFOLD)

A: K110E
= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) A | | (SPEC) (REMARK)
1 240102-007578 Hi7| DfL|EE Z=EE MANIFOLD ASSY,EXHAUST 1 NS
1-1 | 240102-00758A H{7| OiLIZ= MANIFOLD,EXHAUST 1
1-2 | 301308-00477C H{7|7tA 2= 4A SENSOR EGT 1
1-3 120106-01352 2} ZUMX| B E M8x1.25x60 BOLT,HEX FLANGE M8x1.25x60 4
1-4 | 120122-00081 AHO|M 2E BOLT,SPACER 4
1-5 | 06.06226-0705 AHE 2E M8x1.25x22 BOLT,STUD M8x1.25x22 4
2 400610-00072A H{7| OjL|ZEE TtAZ GASKET,EXHAUST MANIFOLD | 1
3 111002-00275C HEE =EE SCREEN ASSY,HEAT 1
4 89CM814 S7Zt ZMX| EE M8x1.25x14  BOLT,HEX FLANGE M8x1.25x14| 2

A67



e

P603

27| (TURBOCHARGER)

A68



K110E |

P603 It=7| (TURBOCHARGER)
A: K110E

= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC) (REMARK)

1 150105-01084C 1tg7| =EE CHARGER ASSY,TURBO 1 NS
1-1 | 150105-00961D 1tZ7| CHARGER,TURBO 1

1-2 | 420217-00576 2 2|H mo|= PIPE,OIL RETURN 1

1-3 | 400623-00002 |2 mO|Z ZpAZ GASKET,OIL PIPE 1

1-4 92CM616 S2ZF ZX| 2 E M6x1.0x16 BOLT,HEX FLANGE M6x1.0x16 | 2

1-5 | 420108-02245 2|H A HOSE,RETURN 1

1-6 | 120202-00129 = 2UZ CLAMP,HOSE 2

1-7 | 120117-00191 AEE 2E M8 BOLT,STUD M8 3

2 400629-00036  1tg7| 7tAZ GASKET, TURBOCHARGER 1

3 43DM8 HE M8x1.25 NUT M8x1.25 4

4 430221-01874 ¥ =9 Z2{1 PLUG,OIL DRAIN 1

5 420214-00722A Y 32 Oio|= =YUE PIPE ASSY,OIL DELIVERY 1

6 06.56180-0716 Al & A10x16 RING,SEAL A10x16 2

7 120703-00080 T2 L{At SCREW,HOLLOW 2

8 400629-00037  1tF7| 7tA 7 GASKET, TURBOCHARGER 1

9 43DM8 HE M8x1.25 NUT M8x1.25 3

10 | 06.56180-0716 Al 2 A10x16 RING,SEAL A10x16 2

11 111002-00258B  Hf At SCREEN,HEAT 1

12 120106-01317 | S2ZF S2X| EE M6x1.0x10 BOLT,HEX FLANGE M6x1.0x10 | 3

A69



e

P604

717t X =

=2}

[ =

Xl (EGR)

EDMO03-P604-001-1

1:1-1~1-3

A70



K110E |

P604 HY 7| 7} A Xl =g &X] (EGR)
A: K110E
= HEHS £49 =4 T 4 H 1
(NO) (PART NO) (PART NAME) (PART NAME) A | | (SPEQ) (REMARK)
1 420108-02420A TA XEIE HOSE ASSY 1

420108-02077 |22 HOSE 1

120202-00119 |SA S = CLAMP,HOSE 1

120202-00117 |SA S = CLAMP,HOSE 1

A71



e

P607

£7| AH|O|A (INTAKE STAKE)

EDMO03-P607-002-1

1:1-1~1-3

A72



K110E |

P607 E7| 2H|0|3 (INTAKE STAKE)
A: K110E

= HEWHS =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) A | | (SPEC) (REMARK)

1 240401-00473 E7|1# = STAKE ASSY,INTAKE 1

1-1 240401-00460 S7|& STAKE,INTAKE 1

1-2 | 410139-00012B AZE VALVE ASSY,THROTTLE 1

1-3 89CM825 |4 5 8x1.25x25 BOLT,HEX FLANGE M8x1.25x25 | 3

2 400617-00006C |5 7|2 GASKET,INTAKE STAKE 1

3 89CM870 S22t ZWX| 2 E M8x1.25x70 BOLT,HEX FLANGE M8x1.25X70 4

A73



R
gal

P701

Al'S7| (STARTER)

EDMO03-P701-006-1

A74



K110E |

P701

Al'S7| (STARTER)

STARTER (12Vx2.7kW)

1

A: K110E
=H FEHZ =9 49 =T 4 Hl 2
(NO) (PART NO) (PART NAME) (PART NAME) A | | (SPEC) (REMARK)
1 120305-00003 EX| HE M10x1.5 NUT,FLANGE M10x1.5 3
2 300516-00121 | AlS 7| (12Vx2.7kW)

A75



e

P703

2™ 7| (ALTERNATOR)

A76



K110E |

P703 21X 7] (ALTERNATOR)

A: K110E
=H FEHZ =9 49 =T 4 Hl 2
(NO) (PART NO) (PART NAME) (PART NAME) A | | (SPEC) (REMARK)
1 300901-00270 | ZE{H|O[E (12Vx110A) ALTERNATOR (12Vx110A) 1

A77



e

P704

0flo{5|E{ Eejojlaa22Z2{1 (AIR HTR RELAY & GLOW PLUG)

EDMO03-P704-002-1

A78



K110E |

P704 0f|o{3|E| Eojlaa2 2EZ2{1 (AIR HTR RELAY & GLOW PLUG)

A: K110E
=H FEHZ =9 49 =T 4 Hl 2
(NO) (PART NO) (PART NAME) (PART NAME) A | | (SPEC) (REMARK)
1 300622-00036 OE¥ &2 PLUG,GLOW 4
1-1 120307-00333 |Z HE M4x0.7 NUT,HEX M4x0.7 4
2 300203-01427A | T17| 74 CONNECTERELECTRIC 1

A79



e

P705

2}0|0{ st|A (WIRE HARNESS)

A80



K110E |

P705 20| StL|A (WIRE HARNESS)

~N o oA -

A: K110E
= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) || (SPEC) (REMARK)
110452-00346A St Eetal BRACKET,HARNESS
110452-00288A St Eetal BRACKET,HARNESS
43DM8 HE M8x1.25 NUT M8x1.25

120122-00097 A O|A 2E M6x1.0 (8.8T) BOLT,SPACER M6x1.0 (8.8T)
89CM612 S22t ZWX| 2E M6x1.0x12 BOLT,HEX FLANGE M6x1.0x12
110452-00440 &} =2ep3l BRACKET,HARNESS

310207-11702A A%l S| A HARNESS,ENGINE

e N | g

A81



e

P709

A QX &M A (SWITCH & SENSOR)

A82



K110E |

P709 A X &M AM (SWITCH & SENSOR)
A: K110E

= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) A | (SPEC) (REMARK)

1 301310-00092 |23 MM SENSOR,CRANK 1

2 89CM612 827t ZMX| 2 E M6x1.0x12 BOLT,HEX FLANGE M6x1.0x12 | 1

3 110452-00280B st~ =23l BRACKET,HARNESS 1

4 89CM612 827} Z2MX| 2 E M6x1.0x12 BOLT,HEX FLANGE M6x1.0x12 | 1

5 301308-01004 |7 MM SENSOR,CAM 1

6 89CM612 827} ZMX| 2 E M6x1.0x12 BOLT,HEX FLANGE M6x1.0x12 | 1

7 301318-00007A HAE a2 MA SENSOR,BOOST P/T 1

8 89CM620 827} ZMX| 2 E M6x1.0x20 BOLT,HEX FLANGE M6x1.0x20 | 1

9 110452-00290A St Eetal BRACKET,HARNESS 1

10 89CM612 827t Z2MX| 2 E M6x1.0x12 BOLT,HEX FLANGE M6x1.0x12 | 1

11 | 301308-01133A |2 3 MIA SENSOR,OIL PRESSURE 1

A83



e

P713

2

Hiof

Val

3

0.

X| (E.C.U)

EDMO03-P713-001-1

A84



K110E |

P713 Xl &0 &X| (E.C.U)
A: K110E
=t HEWHS =4 =4d T 4 Hl 2
(NO) (PART NO) (PART NAME) (PART NAME) A | | (SPEC) (REMARK)
1 300618-00145 QX HEE QLIE ECU 1

A85



e

P801

2 E{|0|E Ot

O E|

i o

(ALTERNATOR MOUNTING)

A86



K110E |

P801 2E{|0|E| OI2% (ALTERNATOR MOUNTING)
A: K110E

= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC) (REMARK)

1 90CM1065 {2 Z2X| 2E M10x65  BOLT,HEX FLANGE M10x65 1

2 92CM1020  |Zt ZX| 2E M10x20  BOLT,HEX FLANGE M10x20 | 3

3 90CM1030 |2t Z;X| 2 E M10x1.5x30 BOLT,HEX FLANGE M10x1.5x30 | 2

4 120106-01258 Zf ZX| 2E M10x140 |BOLT,HEX FLANGE M10x140 | 1

5 250102-00445B  7}0|= Z2{0|E PLATE,GUIDE 1

6 89CM840 S7Zt Z3MX| EE M8x1.25x40 BOLT,HEX FLANGE M8x1.25x40 | 1

7 110403-00178 L E|O|E a3l BRACKET,ALTERNATOR 1

8 43DM10 HE M10x1.5 NUT M10x1.5 1

9 120106-00115  Z2tE |2ZF 2 E M10x1.5x130 | BOLT,COLLARED HEX M10x1.5x130 1

10 110434-00083 | OO|=2 =t BRACKET,IDLER 1

11 130710-00145 OO|E E2 PULLEY,IDLE 1

12 110403-00481 L E|O|E 22t BRACKET,ALTERNATOR 1

13 130205-01317 |V HE BELT,V 1

A87



e

805 =3 FZ= ZX| (POWER TAKE OFF)

A88



K110E |

805 =3 F&E X (POWER TAKE OFF)
A: K110E

= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) A | | (SPEC) (REMARK)

1 400602-01049A | 7kAZ GASKET 1

2 130807-00022H PTO Z=EE PTO ASSY 1
2-1 | 130412-00140B HZ 3 7|0 GEAR,PUMP DRIVE 1
2-2 140101-01012 2 H|o{ BEARING,BALL 2
2-3 | 110978-00021A |PTO St23 HOUSING,PTO 1
2-4 | 06.29020-0136 |2 2 62X2 RING,SNAP 62X2 1
2-5 | 110531-00006B |PTO #HHi COVER,PTO 1
2-6 | 65.90020-0062B |§Zt =E M10x20 BOLT,HEX M10x20 2
2-7 | 400602-01162 | 7tAZ GASKET 1

3 120107-00344B 23 &|E 2E M10x1.5x30 | BOLT,SOCKET HEAD M10x1.5x30 4

A89



e

P815

HZF T (COOLING FAN)

EDMO03-P815-012-1

A90



K110E |

P815 'HZt T (COOLING FAN)
A: K110E
= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) A | | (SPEC) (REMARK)
1 89CM825 S7t ZMX| EE M8x1.25x25 BOLT,HEX FLANGE M8x1.25x25 4
2 89CM816 S7t ZMX| EE M8x1.25x16 BOLT,HEX FLANGE M8x1.25x16 = 4
3 130707-00892 |V HE Eg| PULLEY,V-BELT 1
4 89CM840 S7} ZMX| EE M8x1.25x40 BOLT,HEX FLANGE M8x1.25x40 4
5 110412-00303A | Or2 & =2t BRACKET,FAN MOUNTING 1
6 90CM1025 |2t EMX| 2EE M10x25  BOLT,HEX FLANGE M10x25 3
7 110412-00301C |TH OFQE Hepal =2UE BRACKET ASSY,FAN MOUNTING | 1
7-1 | 110412-00318C '@ OIREl Hatal =2 = BRACKET ASSY,FAN MOUNTING | 1
7-2 | 900122-00180 |&|& HUB 1
7-3 | 06.29020-0132 (AW & RING,SNAP 1
7-4 | 140105-00535 HO{& {L|E BEARING UNIT 1

A91



e

P905

U EE B2 E-AZEARSAL

(GENERAL ACCESSORIES-FIE&AFTER TREATMENT)

EDMO03-P905-022-1

A92



K110E |

dut BE SEF-HEEAM&T A

P905
(GENERAL ACCESSORIES-FIE&AFTER TREATMENT)
A: K110E
= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC) (REMARK)
1 300628-006298 A{E20| 2& (12V) MODULE,SUPPLY (12V) 1
1-1 | 400412-00003 Q4% IH MH|A 7|E SERVICE KIT,UREA FILTER 1
1-2 | 400412-00012 =E{ HH COVER FILTER 1
1-3 | 400412-00013 @7 74 E CONNECTOR, INLET 1
1-4 | 400412-00014 =7 74 E CONNECTOR,QUTLET 1
1-5 | 400412-00019A Y& H4E CONNECTOR,BACKFLOW 1
2 400403-00946 = ZH ZEE FILTER ASSY,FUEL 1
2-1 | 440207-00744 3|E (12V) HEATER (12V) 1
2-2 | 410107-00056 E2Ql #i= VALVE,DRAIN 1
2-3 | 400504-00477 ¢z ZEH FEZ|X] CARTRIDGE,FUEL FILTER 1

A93



P907

Ut BE S55-UY

(GENERAL ACCESSORIES-ELECTRIC)

EDMO03-P907-020-1

A94



K110E |

o I 5z 22208
(GENERAL ACCESSORIES-ELECTRIC)
A: K110E

=t REHS 43 93 - 4 Hl 11
(NO) (PART NO) (PART NAME) (PART NAME) A | | (SPEC) (REMARK)

1 301317-00062 |Hi7|7t SENSOR EXAUST TEMP. 1

2 301317-00372 =& MA SENSOR, TEMP. 1

3 65.27423-7003 W2 & AN SENSOR,COOLANT TEMP. 1

4 301308-01130 | MIA ZEIE(SCR & AE2l)  |SENSOR ASSYUNIVOLT NOX (SCR UPSTREAM) | ]

5 301308-01131 MM Z=RE(SCR CH2 A E &) SENSOR ASSY,UNIVOLT NOx (SCR DOWNSTREAM) | 1

6 420202-00731A Ijo|= ZREE PIPE ASSY 1

6-1 420202-00254 37| mjo|l= =EE PIPE ASSY,AIR 1

6-2 | 430201-02378A OfEEH ZEE ADAPTER ASSY 1

A95



B

GROUP

AL AMME| & HES
(ENGINE ACCESSORIES & CONTROL)



| AT AMAME|, HEE

B01020 HE3 nHBeEl (FUEL TANK BRACKET)

B2



K110E |

B01020 HIEH3 N™E23 (FUEL TANK BRACKET)
A: K110E
= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC) (REMARK)
1 TA00047871B A== FUEL TANK ASSY 1
2 TA000479598 Cl=2 &3 =2t3l FUEL TANK BRACKET 1
3 TA00043168B HZEA Y FUEL CAP 1
4 TA00047958B H=ZE4IAFHH FUEL COVER 1
5 HA00001318B A ZMIA SENSOR, FUEL 1
6 TAO0047909B HZHAHC FUEL TANK BAND 1
7 TA00048406A SIZEY3HHE D FUEL TANK RUBBER 1
8 TAO0047929A I=ZRY3HHER FUEL TANK BAND B 1
9 CQ18060000A 2tEAHX| SPONGE 2
10 TA00027027A  OF7H CAP 1
11 23000-016000 ZASE CLIP 1
12 26366-100002 SZ EUX|HE HEX FLANGE NUT 2
13 26116-160304 SZEE HEX BOLT 2
14 26106-060142 SZLEUXEE HEX FLANGE BOLT 2
15 26106-020352 SZEUXEE HEX FLANGE BOLT 2
16 26106-120252 SZEUXE2E HEX FLANGE BOLT 3
17 26367-050002 |EUX|HE HEX FLANGE NUT 5
18 26106-060182 SZLEUXEE HEX FLANGE BOLT 2
19 22121-100000 HetA WASHER, PLAIN 2
20 TA000404538 A== (=2 212000) HOSE, FUEL(DRAIN2000) 1

B3



L1
w|

o

7

MAf2l,

3

ol
Kd

|

= ZE| (FUEL FILTER)

B01030

B4



K110E |

B01030 A=z EE (FUEL FILTER)
A: K110E
= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) A | | (SPEQ) (REMARK)
1 TA00070291A GRTEHHE|ZZ=T filter bracket 1
2 TA00070825A  E2|0|HH =3t COVER ASS'Y 1
3 26106-080162 |SUZUA|ZE SCREW,HEX FLANGE HEAD CAP | 2
4 - d= 2 FUEL FILTER 1
5 TA00070990A |90&= Z|FH4E(D9.89-SC11)  Quick connector(90_D9.89) 2
6 26106-100252 |SUEZUA[EE SCREW, HEX FLANGE HEAD CAP| 2
7 TA00070991A |90%= ZFH4E{(D11.8-SC11.1) |Quick connector(90_D9.3) 1
8 23080-015000 |SASHHI HOSE, CLAMP 3
9 TAOO071004A HE=A 2900(¢=™-3-A=EEE) FUEL HOSE 2900 1
10 TA00070935A Y= A HII(1900) FUEL HOSE(1900) 1
11 23080-015000 | 9=2ZA HI(1901) FUEL HOSE(1901) 1

B5



| AT AMAME|, HEE

B01070 A= E2] (FUEL COOLER)

B6



K110E |

B01070 HAZ 22| (FUEL COOLER)
A: K110E

= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) A | | (SPEC) (REMARK)

1 TA000414478 =2 E2 FUEL COOLER 1

2 TA00045414B A2 E{nM¥Eefaxsl FUELCOOLERBRACKET_ASSY | 1

3 26106-080162 |SUZUA|ZE SCREW,HEX FLANGE HEAD CAP | 4

4 23000-019000 ZASE CLAMP,HOSE 2

5 TA000404538 A== A(=2|212000) FUEL HOSE(1550) 1

B7



| AT AMAME|, HEE

F

0=
N

J
&l

B02010 (COOLING FAN)

B8



K110E |

B02010 LHZFEH (COOLING FAN)
A: K110E
=t BHEHT £d EY = 14 Hl 1
(NO) (PART NO) (PART NAME) (PART NAME) A | | (SPEQ) (REMARK)
1 TA00047768A Lc*>'7—|“_.ﬂ(D490) COOLING FAN 1
2 TA00044450D iHﬂOIH(DS) SPACER(DS) 1
3 26014-080202 QIMZESZL=EE WASHER SET BOLTS 4
4 26014-080352 QIMZESZL=EE WASHER SET BOLTS 4

B9



MMal,

otC|0f|0|E{ (RADIATOR)

B02020

B10



K110E |

B02020 2tC|0j|0]E{ (RADIATOR)
A: K110E
= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC) (REMARK)
1 TA00048293C  2}C[0j|O| E RADIATOR 1
2 TA00045375C | 2tC|Of|O|E{ 22} (Z RADIATOR BRACKET(L) 1
3 TA00045376C  2C|0j|O|E{ E 2t (2) RADIATOR BRACKET(R) 1
4 TA00047797B  2HO|THZTHL) BLOCK ASSY(R ) 1
5 TA00048223B | 2+O|ZH(E BLOCK (L) 1
6 TA00039661C 72t E=DS506 SHROUD 1
7 TA00047805A |HfMZfo|22t3 HOLDING BRACKET 1
8 TA00047732A R EHFHFEIRE) URETHANE (SHROUD) 2
9 TA00068441A B2tz AB HOSE B, COOLING WATER 1
10 TAO0039659A HZtesA HOSE, COOLING WATER 1
11 TA00044353A Wzt AC HOSE C, COOLING WATER 1
12 TA00039815B HZTEQIE TJOINT, COOLING WATER 1
13 26106-080162 SZLEUXEE HEX FLANGE BOLT 13
14 26367-080002 SZLEUX|HE HEX FLANGE NUT 8
15 23000-060000 ZASE CLIP 3
16 23000-054000 ZASE CLIP 3
17 TA00023253A T{E PAD 1
18 TA00045131C | 2+C|Of| O] Ef K| X| RADIATOR BRACKET 1
19 TA00048190A | 2+C|Of|O| E{ & O & RADIATOR BRACKET 2
20 26106-100202 SZEUXE2E HEX FLANGE BOLT 4
22 TA00047731C | S8 EHEIC|O|O]H) URETHANE(RADIATOR) 1

B11



MMal,

= (COOLANT TANK)

AL
Wz

B02051

B12



K110E |

B02051 'HZt~ B3 (COOLANT TANK)
A: K110E

= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC) (REMARK)

1 TA00039824C |HZt=MX|H3 SURGE TANK 1

2 TA00027027A  OF2f CAP 1

3 TA00048170A |EtC|OO|E{ B = A HOSE,(RADIATOR) 1

4 TA00048171B  AMX|YAHIES A HOSE,(SURGE TANK) 1

5 26106-080162 |SZLUEZUX|EZ2E HEX FLANGE BOLT 2

6 26106-080222 | SZEUX|EZE HEX FLANGE BOLT 2

7 23000-016000 ZASE HOSE, CLIP 2

8 23080-013000 |ZAZUZ HOSE, CLAMP 2

9 TA00044355A MX|HISA HOSE, (SURGE TANK) 1

10 23000-041000 ZASE HOSE, CLIP 2

11 TA00048253A M X324 (=) RADIATOR, CAP 1

B13



L1
w|

o

7

MAf2l,

3

ol
Kd

|

0lo{22|4 (AIR CLEANER)

B03010

B14



K110E |

B03010 Ol 22| (AIR CLEANER)
A: K110E

= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC) (REMARK)

1 TA00041698A  0f|0{ 22| AIR CLEANER 1

2 23000-140000 |ZAEE CLIP 1

3 TA00045417A 7|3 A(H) INTAKE HOSE(F) 1

4 23000-090000 |ZAEE cLIP 3

5 TA00071238  MAFAIA MAFSENSOR 1

6 TA00068438  Z7|ZA(F) INTAKE HOSE® 1

7 TA00045141A  MAFAIAM E 22 =3 MAF SENSOR BRACKET ASSY 1

8 26106-080162 | SZEZEUXEZE HEX FLANGE BOLT 6

9 26106-060162 | SZEUXZE HEX FLANGE BOLT 2

B15



Ui
w|

cal

MMal,

3

ol

pa|
>

OlE{Z2{ (INTER-COOLER)

B03020

LN
—

B16



K110E |

B03020 OlE{22{ (INTER-COOLER)
A: K110E
= HEHS £49 =4 T 4 H 1
(NO) (PART NO) (PART NAME) (PART NAME) A | | (SPEQ) (REMARK)
1 TA00070821 K| X|Cf =gt MOUNT ASSY 1
2 TA00069741 oo el ezt AIR CLEANER BRACKET ASSY | 1
3 TA00047704B AT BRACKET B 1
4 TA00047703B HZATA BRACKET A 1
5 TA00070212 KPEHTHA BLOCK PLATE(H) 1
6 TA00070753 CACHO|Z () CAC PIPE® 1
7 TA00070751 CACH}O| = (Xh CAC PIPE(L) 1
8 TA00069739 KpEHEHSH BLOCK PLATE(L) 1
9 TA00045415B CACE A CAC HOSE 2
10 TA00071233 ECU ECU 1
11 TA00071177 O._l E-I%ELT'_’SEEB*JZSE INTERCOOLER BRACKET ASSY(H) 1
12 TA00048252A QI 22{(26Ch INTERCOOLER 1
13 TA00070072 CACZ A (Z}Z) CAC HOSE(LR) 1
14 26106-080162 |SZEMXEE HEX FLANGE BOLT 14
15 VD06370000 2= T2 (ECV) YIELDING RUBBER(ECU) 8
16 26106-060302 |SZEMXEE HEX FLANGE BOLT 4
17 26106-060142 |SZEMXEE HEX FLANGE BOLT 3
18 23000-060000 ZAZE CLIP 7
19 23000-054000 ZAZ=E CLIP 1
20 TA00048037B A E 2I(KpEHTH STRIP(BLOCK PLATE(H)) 1
21 22360-060000 AtHI SNAP PIN 2
22 22487-060200 FHu HEAD PIN 2
23 TA00070928A  ZE2H(10X7X8) COLLAR 4
24 TA00068439A CACZA CAC HOSE 1
25 TA00044307C HEXI3E(CH) SCREEN(M) 1
26 26645-060122 LIHZ2E BOLT 1

B17



| AT AMAME|, HEE

B03030 Y 7| Z}O| = (EXHAUST PIPE)

B18



K110E |

B03030 HY 7| Z}O| = (EXHAUST PIPE)

A: K110E

= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC) (REMARK)

1 TA00069777A  |HfZ|m}o|= =%t PIPE ASS'Y 1

2 TA0O0068994A  Hi7|mO|= A CHZHH =3 PIPE COVER ASSY, UPPER 2

3 TA00066189A |AMZEFKZEZE (M2A)M8X20 BOLT 22

4 TAOO070899A  E2}3l Bracket 1

5 TAO0069717A  E2t3l Bracket 1

6 TA00069024A |HfZ|IfO|= St HH{(T1E) | COVER. FRONT 1

7 26106-060102 SZEUXEE HEX FLANGE BOLT 7

8 TA00069781A  Hi7|L}O| = S}5 Z{H{(F™) COVER. REAR 1

9 26366-060002 SZLEUX|HE FLANGE NUT 7

10 TA0O0071009A  H{Z|ZO|= CHEXY Insulation Cover 1

B19



| AT AMAME|, HEE

B04010 DOSING H (DOSING CHAMBER)

G01060

B20



K110E |

B04010 DOSING B (DOSING CHAMBER)
A: K110E

= REHS =3 3 - 4 Hl 1
(NO) (PART NO) (PART NAME) (PART NAME) A | | (SPEC) (REMARK)

1 TA00070939A |'dZt=z A 870(RSV-'dZr4=C) COOLAN HOSE(870) 1

2 TA00070936A  'dZts== A 370(Dosing-RSV) | COOLANT HOSE(370) 1

3 TA00070937A  dZt4=3A 1070(Dosing-dZf4=H) COOLAN HOSE(1070) 1

4 TA00022385A EHIZ-012 CLAMP 1

5 26106-060352 |SUZUA[ZE HEX FLANGE BOLT 1

6 TA0O0071114A  S|E{I}O|Z1 ZgH(D_S5) PIPE 1 (D_S5) 1

7 TA00039845C S| E{m{0|Z2 HEATER PIPE 2 1

8 TAO0039849A ¥& ELBOW 1

9 TA00025282A A H90X(3/8-3/4UNF) ELBOW 90D(3/8-3/4UNF) 1

10 23080-014000 |ZASHZ CLAMP 9

11 TAO0070995A  HZt A 950 Z= B (‘A H-STOff) |COOLANT HOSE ASSY(COOLANT IN_HOT-SHUT OFF) | 2

12 TA00070994A | ‘liZt4=5 A950(UR-Cool out) |COOLANT HOSE ASSY(UREA-COOL OUT) | 1

B21



| AT AMAME|, HEE

B04020 DEF &3 (DEF TANK)

5—@y

ENGINE

B22



K110E |

B04020 DEF &3 (DEF TANK)
A: K110E
= REHS =3 =4 -1 4 H|
(NO) (PART NO) (PART NAME) (PART NAME) A | | (SPEQ) (REMARK)
1 TA00070318A  UREAR{3I =T UREA TANK ASS'Y 1
3 26106-100202 |SLUEZUA|ZE SCREW,HEX FLANGE HEAD CAP| 6
4 TA00071202A  DEF3IF{H{(DS S5) DEF COVER 1
5 26106-100252 |SZLEHX|EE SCREW, HEX FLANGE HEAD CAP| 4
6 26106-060142 |SUZUAZE BOLT 2
7 26106-060122 |SUEZUAEE SCREW, HEX FLANGE HEAD CAP| 1
8 TA00070194A |UREARYS Eaf 2l =8H(S5) TANK BRACKET ASSY, UREA | 1
9 26106-120222 |SUZUA[ZE SCREW, HEX FLANGE HEAD CAP| 6
10 TA00071239A 2E=MAM (ME20|2E) Temp sensor (S/M) 1
11 TA00048278C  X|X|mtO|= PIPE 1
12 26106-080952 |SUEZUA|ZE FLANGEBOLT 3
13 TA00070201A  A{E2}0|2F(S5) S/M 1
15 VD06370000B |2t=12 Cushion Rubber 3
16 TAO0070996A W2 oA 670 R A (SHUT OFF-22|0F) | COOLANT HOSE ASSY(SHUT OFF-UREA) 1
17 TA00070764A  UREA SUCTION(=&h UREA SUCTION (YELLOW) 1
18 TA00070766A  UREA BACKLINE(=24) UREA SUCTION (GREEN) 1
19 TA00070319A UREA PRESSURE (Z}&h) UREA PRESSURE LINE 1
20 TA00070742A | MEz2}0| & HHAZY COVER A, SUPPLY MODULE | 1
21 TA00070744A | ME2}0| & 7{HB COVER B, SUPPLY MODULE | 1
22 TA00070745A |SHUTOFF = =2zl =%  SHUTOFF VALVE BRACKET 1
23 TA00039831A | SHUTOFFHE SHUT OFF VALVE 1

B23



| AT AMAME|, HEE

iyl

B05010 Z5%X| (ACCELERATION SYSTEM)

B24



K110E |

B05010 Z %X (ACCELERATION SYSTEM)
A: K110E
= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC) (REMARK)
1 HA00001265A | 2 H| ZH(2CH) PEDAL, ACCELERATOR 1
3 TA00044156A  2dsIX|=2atal BRACKET, ACCELERATOR 1
4 TA00044155A  AFZEFH COVER, SHAFT 1
5 22242-000100 =HCHAHY SNAP RING 1
6 22137-100000 EHIA PLAIN WASHER 1
7 TA0O0044170A  7{H| CCOVER 1
8 22272-000800 E¥AHZ SNAP RING 1
9 TA00044154A 2|HAZE RETURN SPRING 1
10 TAO0045041A B A BUSH 1
11 TA00044161A  otdi&l3 3t LINK, ACCELERATOR 1
12 22207-018230 |EtHAHE WIRE SNAPRING 1
13 TA00019251A  AHHEHAZE SPRING 1
14 TA00018711A  HEHE PEDAL 1
15 TA00019248A EE (W) BOLT(ACCEL) 1
16 26106-080182 SZLEUXEE HEX FLANGE BOLT 5
17 TA00045784A | 2HAl Y| X| X| CH BRACKET, ACCELERATOR 1
18 HA00001014B 22 2j|H{ (2CH) LEVER, ACCEL 1
20 26106-100182 SZEUXE2E HEX FLANGE BOLT 2
21 THB5135000C A AZHO| KNOB, ACCELERATOR 1

B25



C

GROUP

H| S 2f|H
(PEDAL, LEVER)



| HIE, 2

C01030 22{X| HE (CLUTCH PEDAL)

c2



K110E |

C01030

S2{X| H= (CLUTCH PEDAL)

a;:a‘om\lc\mbwm—\%ﬂ;

[NSZN A TR ) B \ R \C I A S I \ S T \O R | e
0 N o A WN =2 O W 00 N O UM

22157-080000
24550-030200
26106-080102
26106-080222
TA00016170A
RR47070000C
26023-040102
22217-060000
TA00016171A
HA00001263A
TA00016150A
TA00049074A
TA00016153A
TA00045537C
26106-080202
26367-080002
TA00070929A
TA000456848B
26106-080122
TA000215768B
TA00025430A
TA00025441A
17522600008
TA00025428A
TA00058224A
TA00058223A
26557-060162

Zejols
224X/ 4 A (Lexen)
HMZE

X2 HAnY

[
b
|

[ XA 2 g m nmp mup wE >
[>
|m

m 4
>

I
>

Ho Ho my¥
N N

A
=

e
Pl

[> mH oot Ho rh
> oorogoe N &Torog

e > kK
ot ore >
LRSI

o- I
—_— nu

> om

rlo

-

>

2HDS S5)

PLAIN WASHER
BUSH

HEX FLANGE BOLT
HEX FLANGE BOLT
WASHER

SNAP PIN
SCREW(SW+PW)
PLAIN WASHER
ROD

POTENTIAL METER
BOLT, TENSION
RETURN SPRING
CUSHION RUBBER
COLUMN STAY ASSY
HEX FLANGE BOLT
HEX FLANGE NUT
PLATE Ass'y (DS S5)
STRIP

HEX FLANGE BOLT
INSULATOR
FLANGE BUSH
THRUST BUSH
WASHER

SPRING

SPONGE

PLATE
SCREW(SW+PW)

A
1
7
1
4
1
1
2
2
2
1
1
1
1
2
1
6
3
1
1
3
1
1
1
1
1
1
1
2

A: K110E
SEHD =9 9 =T 4 H| 1
(PART NO) (PART NAME) (PART NAME) | | (SPEC) (REMARK)
TA00023612C | 2K CLUTCH PEDAL

Cc3



| HIE, 2

PTO 5! MAIN ® I (PTO & MAIN DAMPER)

C01050

c4



K110E |

C01050 PTO % MAIN 1 (PTO & MAIN DAMPER)
A: K110

= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC) (REMARK)

1 TA00039482A Ezt0|& =% FLY WHEEL ASSY 1

2 26106-080142 SZEUXEE HEX FLANGE BOLT 20

3 FGE8130000A4 PTOTHT DAMPER PTO 1

4 22312-100160 EH3 T PARREL PIN 6

5 TA00021415A  Of| QI H1H (7505) DAMER MAIN 1

6 TA00018292A Z2{119 PLUG19 8

7 22217-120000 |AZ2IQLM SPRING WASHER 13

8 TA00040341B | SZ=EM12X55 HEX BOLT M12X55 9

9 26716-120002 | SZtHE HEX NUT 4

10 TAO0048021A AMESEE STUD BOLT 4

C5



| HIE, 2

C02010 B2|o|3 H|'E (BRAKE PEDAL)

C6



K110E |

C02010

Bgo|3 HE (BRAKE PEDAL)

A: K110E

= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC) (REMARK)

1 TA000404308  E2{0|3H E(&Eh PEDAL(L), BRAKE 1

2 TA00040431A  E20|3H () PEDAL(R), BRAKE 1

3 HA00000355A |HEZO|I ALK SWITCH, BRAKE 1

4 26023-040202 | FMZEHH|ESLIAL SCREW 2

5 TAO0003091A #E=Ezal BRACKET 1

6 TA27160000B  AZ2|ALIZE GREASE LIPPLE 1

7 22272-000150 |EY A2 SNAP RING 2

8 24550-018120  EZ2}O|F£A[18X12 DRY BUSH 4

9 FT95080000A E20|3H = SHAFT, BRAKE PEDAL 1

10 TAO0040580A  ARX|Ez}3 BRACKET, LAMP SWITCH 1

11 26106-080202 SZEUXEE HEX FLANGE BOLT 4

12 TZC5110000A AEIALQX| STOP LAMP SWITCH 2

c7



| HIE, 2

C02020 BiEjo|3 f&2t2! (BRAKE HYDRAULIC LINES)

c8



K110E |

C02020 Bjo|3 fe2tQ!l (BRAKE HYDRAULIC LINES)

A: K110E

= HEWHS =3 =4 =%

(NO) (PART NO) (PART NAME) (PART NAME) Al
1 TT97050000A |74 E CONNECTOR 2
2 TA00001603B  E2{|0|ALI0|Z(25) BRAKE PIPE(RR) 1
3 TA00001607A |E&|O|Am0|Z (%) BRAKE PIPE(LR) 1
4 TA00070244A  Ego|3nto|=xgh(:H BRAKE PIPE(RF) 1
5 TA00070242A | Egj|o|3mto|=Aagh(EHH BRAKE PIPE(LF) 1
6 TAO0019131A BA(EH0|AKE) HOSE(BRAKE TUBE) 2
7 26106-100182 |SZEUX|E2E HEX FLANGE BOLT 2
8 TA00019132A 2& CLIP 2

c9




| HIE, 2

Bigjjo|]3 ¥E (BRAKE VALVE)

C02040

C10



K110E |

C02040

Hgo|3 ¥WE (BRAKE VALVE)

A: K110E
= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC) (REMARK)
1 TT96020000A (HAWEAIE SEAT, CHECK VALVE 2
2 TT96030000A | O-Z O-RING 2
3 TT96040000A | MAe= CHECK VALVE 2
4 TT96050000A HI¢eEAZEY SPRING, CHECK VALVE 2
5 TT96060000A | E2{1 PLUG 3
6 TT96070000A | AZZ SPRING 2
7 FT96080000A |E2{1 PLUG 2
8 TT96090000A O-Z O-RING 2
9 FT96100000A Epfo|3¥E=s27 HOUSING, BRAKE VALVE 1
10 TT96110000A |Z2{1A PLUG A 2
11 TT96120000A HQIDAEADZEY SPRING, MAIN PISTON 2
12 TT96130000A |2 OIL SEAL 2
13 TT96140000A EHo|aer=x BOOT, BRAKE VALVE 2
14 TT96150000A |AEI{ STOPPER 2
15 TT96160000A O-Z O-RING 2
16 TT96170000A HQIT|AEA MAIN PISTON A 1
17 TT96180000A HQIT|AER MAIN PISTON B 1
18 TT96190000A O-Z O-RING 3
19 24190-160003 &+ STEEL BALL 2
20 23871-010000 HO|HE2{1 TAPER PLUG 1
21 24315-000220 O-(PY) O-RING 2
22 24315-000240 O-(PY) O-RING 2
23 TT95010000A |E£E BOLT 2
24 26756-080002 SZIFHHE NUT 2
25 TA00054614A | E8|0|3EE(FHH) COVER, BRAKE VALVE 1
26 | RRA4220000A4 90 =L LockNut CONNECTOR 2
27 26106-100202 SZLEUXEE HEX FLANGE BOLT 4
28 TA00070779A E2{|0|3 ®EZ3HDS S5) Brake valve (s5) 1

C11



| HIE, 2

C02061 H3o|3 3|t (PARKING BRAKE LEVER)

s >
.L'.
d
@ 4
0\
=
e \
- ;/’ >
R Y

c12



K110E |

C02061

Bgo|3 2| (PARKING BRAKE LEVER)

A: K110E

= REHS =3 =49 - 4 Hl 1
(NO) (PART NO) (PART NAME) (PART NAME) A | | (SPEC) (REMARK)

1 TA00047778D |FAtEz||o|A =T PARKING RRAKE BRAKE LEVER ASSY | 1

2 26106-100202 SZEUHXEE HEX FLANGE BOLT 4

3 TA00037430A | FAIEZ|O|Fg||H & KNOB 1

4 TA00048019B  FAtEZ0|AZE(4)) ROD 1

5 TA00035253A 2ET ROD 1

6 TT67040000A | E-ZfLEAM2 HEX NUT 1

7 TT67010000A HHZ TURN BUCKLE 1

8 26716-120002 SZLHE HEX LUT 1

9 22486-100220 |FH o HEAD PIN 2

10 RR51230000C | HHp&IEFX| AR SNAP PIN 2

11 TA00037356A EX(XtsHE) BOOTS 1

12 TA00037832A | U &pmt PLATE 1

13 26106-060202 SZLEHXEE HEX FLANGE BOLT 4

C13



| HIE, 2

C04030 t

Ak

8| =} (SHIFT LEVER ASSY)

3
24?"

20

C14



K110E |

C04030

= | =8 (SHIFT LEVER ASSY)

A: K110E
= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC) (REMARK)
1 HA00001202B = <52f|H{(LUXEN110) LEVER 1
2 TA00024184A HH&ZL = KNOB 1
3 26023-040162 | M T 'HH|Z2LIAL SCREW 1
4 TA00021384A |FHEPHAZEY SPRING 1
5 FGG3140000B A|ZEE BALL 2
6 FGG31500008  T/(D6) PIN 2
7 23080-019000 |ZAZUMZ CLAMP 2
8 TA00017457A  RHZHEX BOOTS, SHIFT LEVER 2
9 22252-050000 THECHAHE SNAP RING 2
10 FGG3110000A |FIZUYAZZ SPRING 2
11 22252-040000 THECHAHE SNAP RING 2
12 TAO0001246A  EHHAHE SNAP RING 2
13 TTB9420000A |LIYZHHE NYLON BAND 2
14 26106-080162 | SZEUXE2E HEX FLANGE BOLT 4
15 THB5616000A Z&0|E PLATE 1
16 TA00047643A |BIEEHFHHEX BOOTS 1
17 TAO0046048A 3= af|H{ (S} LEVER 1
18 TA00050126C &2 H{ (&) SUB SHIFT LEVER 1
19 TA00021385A |EH &P HAZY SPRING 1
20 26106-060202 | SZEUXEZE HEX FLANGE BOLT 2
21 TA00050127B S Z&2H (3l SUB SHIFT LEVER 1
22 26106-060302 | SZEUXEZE HEX FLANGE BOLT 2
23 26367-060002 SZLEUX|HE HEX FLANGE NUT 2

C15



| HIE, 2

C04040 AIs HE =% (DIFF-LOCK PEDAL ASSY)

C16



K110E |

C04040 A= HY =g (DIFF-LOCK PEDAL ASSY)

A: K110E

= HEZHg £49 =4 T

(NO) (PART NO) (PART NAME) (PART NAME) A | |
1 TAO00000543B AsHYEE) DIFF-LOCK PEDAL(REAR) 1
2 24550-019150 | E2}0|EA| DRY BUSH 2
3 FGH1060000A XsHEYI™HEE HEX BOLT 1
4 TA00045975B PR (= DIFF-LOCK PEDAL 1
5 26106-100252 |SZEMXE2E HEX FLANGE BOLT 2
6 TA00047573A AtshEE=x BOOTS 1
7 TA00024128B A5 o et DIFF-LOCK PEDAL STEP 1
8 26106-080252 |SZEMXE2E HEX BOLT(SW) 1

c17




| HIE, 2

PTO H= 8| (PTO SHIFT LEVER)

C04071

[

p S
27
< 4§
¢

16

17

C18



K110E |

C04071 PTO ¥ || (PTO SHIFT LEVER)

A: K110E
= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC) (REMARK)
1 TA00015718C  PTOHZ2]H] PTO SHIFT LEVER 1
2 TAO0015913A A O] A SPACER 1
3 THB5301000A | EZ}O|EA| DRY BUSH 2
4 TAO0015729A ™ EE BRACKET 2
5 26106-100222 SZLEUXEE HEX FLANGE BOLT 4
6 26106-120122 SZEUXEE HEX FLANGE BOLT 1
7 26367-120002 SZLEUX|HE HEX FLANGE NUT 1
8 TA00015833A  PTOL-EZET} PTO KNOB 1
9 26116-040102 | SZEE HEX BOLT 1
10 THB5408000A |23 YOKE 2
11 TA00017913A AZZ =z PIN 2
12 TA00016101A  PTOHIL#H 0|5 CABLE, PTO SHIFT 1
13 TAO0015900A PTO#A|O|2 gzt BRACKET, CABLE STOPPER 1
14 26106-080182 SZLEUXEE HEX FLANGE BOLT 2
15 FGF1430000A PTOEH ¢t ARM, PTO SHIFT 1
16 22351-060032 Az T SPRING PIN 1
17 22351-035032 Az T SPRING PIN 1

C19



D

GROUP

O O}
1T -dJ

(HYDRAULIC)



D01010 getE T (HYDRAULIC PUMP)

D2



K110E |

D01010

(@)
T g

FiH IT
[=|

(HYDRAULIC PUMP)

A: K110E

= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC) (REMARK)

1 TA00039850B 32 EHZ(24X12) HYDRAULIC PUMP 1

2 TA00041511C  SYEUX| SUCTIONFLANGE 1

3 26450-080252 | SZUTHEO|ZE HEX SOCKET BOLT 2

4 22217-080000 |AZ2IQLM WASHER, SPRING 2

5 23871-010000  H|O|HLIAMEZ 1 PLUG, PIPE 1

6 26013-100302 QIMZZSUEE BOLT, HEX/S 2

7 TA00039860B Sz A SUCTION HOSE 1

8 23000-054000 |ZAZUZ HOSE CLAMP 54 2

9 TA00039854D | X{Io|= PIPE, LOW PRESSURE 1

10 TAO0070600A 1 QHmjo|z= gt HIGH PRESSURE PIPE ASS'Y | 1

11 TA00022333A 4 E(3/4-OYEHY) CONNECT_3/4 _O-RING 1

12 TAO0017957A HER ELBOW 1

13 24311-000320 25803 O-RING 1

14 24311-000180 2580 O-RING(PTYPE) 1

D3



ol

oF

2fQIEE (LINE FILTER)

D01030

V 1
Q
DN
10
<

D4



K110E |

D01030 2} QI E E{ (LINE FILTER)

A: K110E

=H FEHZ =9 49 =T 4 Hl 2
(NO) (PART NO) (PART NAME) (PART NAME) A | | (SPEC) (REMARK)

1 TA00019945B 2RI ZE LINE FILTER 1

2 TAO0068826A  I}O| = (2t QI HE|-TBS) PIPE(LINE FILTER-TBS) 1

3 TA00068293A A& (PF1/2-3/4) ELBOW 2

4 TA00046022A 2t EHEHEZ LINE FILTER BRACKET 1

5 26106-080202 SLEUXZE HEX FLANGE BOLT 4

6 22217-200000 |AZZQLM SPRING WASHER 2

7 TA00045756A S|ZU4ZE HEX BOLT 2

D5



40

2

D02010

2E|0{E 2 (STEERING WHEEL)

D6



K110E |

D02010

AE|0]Y &

(STEERING WHEEL)

A: K110E
= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC) (REMARK)
1 TA00047988B  AE|O{ &M CAP, STEERING 1
2 TA00048436B U-HE U-NUT 1
3 FB29170000B 2 Z2tM WASHER, REINFORCEMENT | 2
4 FB29180000A1 Z=XE&ZH0| HANDLE, ADJUSTMENT 1
5 TZ29030000A1 |2E[0{EZ STEERING WHEEL 1
6 26357-160002 |U-HE U-NUT 1
7 22137-160000 HtA PLAIN WASHER 1
8 TA00016273C HEAAXAHAHEZ COLUMN SWITCH ASSY 1
9 TAO0016445A SHERX BOOTS, STEERING WHEEL 1
10 22242-000200 |CH ZgAHE SNAP RING, SHAFT 1
11 22252-000420 CY FHEAHE SNAP RING, HOLE 1
12 22242-000250 |CH ZgAHE SNAP RING, SHAFT 1
13 24104-069054 H2ZEH0{Y BALL BEARING 1
14 TA00000561D | ZHEmo|Z =%t COLUMN PIPE ASSY 1
15 TA00016271A  7t0|= GUIDE 1
16 26577-050162 | +XF= T A|ZF2 LA} SCREW 3
17 24107-069064 H2ZEH0{Y BALL BEARING 1
18 22242-000301 CH ZE8AHIYBY) SNAP RING, SHAFT 1
19 22262-000470 CH TFHEAYERH) SNAP RING, HOLE 1
20 TA00000565D  AE|O{& &5zt STEERING SHAFT ASSY 1
21 26106-120252 SZEUXEE HEX FLANGE BOLT 4
22 TAO0000571A EE BOLT 2
23 26367-050002 SZLEUX|HE HEX FLANGE NUT 2
24 TAO0000546A SEA| COPPER BUSH 2
25 TAO0000538A EEAELH(R) TILT STOPPER(RIGHT) 1
26 26553-050102 | (+)At=Z EH| 22 LEAL SCREW 4
27 TAO0000537A EEAETH(Zh TILT STOPPER(LEFT) 1
28 TA00000544C  ZEAHO|x=gt COLUMN STAY ASSY 1
29 TAO0000555A  E23l BRACKET 1
30 26106-050142 SZLEUXE2E HEX FLANGE BOLT 2
31 26716-100002 |SZtHE HEX NUT 1
32 TAOO000576A  Z7tAAZE GAS SPRING 1
33 22312-100500 EH3T PARALLEL PIN 1
34 26106-100162 SZLEUXE2E HEX FLANGE BOLT 4
35 TA00000577A  EEHHBIX| TILT LERVER HINGE 1
36 TAOO016409A I HEE BOLT 2
37 22351-030025 Az T SPRING PIN 1
38 22351-050045 AZZ T SPRING PIN 1
39 TA00016447B  E El|H] TILT LEVER 1
40 TA00048246A EEZH = KNOB 1
41 22587-480206  'HH|H2[Ef E LA} SCREW 8
42 26023-040102 | M ZE'HH|ZF2LIAL SCREW 2

D7



40

2

D02010

2E|0{E 2 (STEERING WHEEL)

D8



K110E |

D02010 AE|0{2 € (STEERING WHEEL)

A: K110E

= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC) (REMARK)
43 TA00022804C  ZHEZH (sh=T COVER(UND) 1

44 HA00000084B | 2|H{ A ALK SWITCH, REVERSER 1

45 TA00022803A  ZHEZH (A= COVER(UP) 1

46 HA00000086A | ZH|L{|0]MHALX]| SWITCH, COMBINATION 1

47 26557-040122 | (+)At=Z EH| 22 LEAL SCREW 6

48 TA00027144A  F/RARIX|7tE X GUARD 1

49 26716-060002 |SZHE HEX NUT 3

50 TNA4303000A ZHE CAP 3

D9



40

2

D02030

PST 22A (PST HOSE)

D10



K110E |

D02030

PST &£ (PST HOSE)

A: K110E

=H FEHZ =9 49 =T 4 Hl 2
(NO) (PART NO) (PART NAME) (PART NAME) A | | (SPEC) (REMARK)

1 TA00015694  PST2 A PST HOSE 2

2 TA00040146D  PSTIL}O|ZRH PST PIPE RH 1

3 TA00040145E  PSTIIO|ZLH PST PIPE LH 1

4 TA00048029A 2 ZHEZZZTH(DS) CLAMP BRACKET ASS'Y(DS) 1

5 26106-100222 SLEUXZE HEX FLANGE BOLT 4

6 26106-060352 SLEUXZE HEX FLANGE BOLT 1

7 TA00049155B  PSTEZ}Z(DS) PST BRACKET(DS) 1

8 TAO0033500A  IHO|ZRZEg PIPE(R) 1

9 TA00033498A  IHO|Z| &g} PIPE(L) 1

10 26106-060402 SLEUXZE HEX FLANGE BOLT 1

11 26347-060002 S|ZUHE NUT 6 1

12 TA00033850A |AE|{-zZAA HOSE, STEERING A 1

13 TA00033851A | AE|O{E=AB HOSE, STEERING B 1

D11



PST " E (PST VALVE)

D02031

D12



K110E |

H

D02031 PST 5 (PST VALVE)

A: K110E

=t HEHS =4 =4d T

(NO) (PART NO) (PART NAME) (PART NAME) A | |
1 TA00048361A |PSTHiE PST VALVE 1
2 TA00024241A | Et URETHANE 1
3 TA00024238B |2 DB (PST) YIELDING RUBBER(PST) 4
4 TA00024900A HeIM PLAIN WASHER 4
5 22157-100000 |EHQtAM PLAIN WASHER 4
6 26136-100302 |(AMZTEUSZLEE HEX BOLT 4
7 TA00002734A | OFEHH ADAPTER 2
8 TA00048998A  PST%H = OfEtE} PST VALVE ADAPTER 1
9 TA00048998A  PSTHH = O}EtE} PST VALVE ADAPTER 1

D13




D03010

2 YUZ2] (OIL COOLER)

D14



K110E |

D03010 22 =2 (OIL COOLER)

A: K110E
HEWHS =3 =4 =%
(PART NO) (PART NAME) (PART NAME) A
TA00048174A  OfOfAA TN CONDENSOR 1
TA00045128C  ZAE M X|X|CH CONDENSOR MOUNT 1
TA00044302B 2RI (4) SCREEN(S) 1
TAO0049897A QYUZ OILCOOLER 1
TAO0065252A  ZABIAM Y E3 CONDENSOR BRACKET 2
TA000481038 2 YE2{1HEEH(DS) OILCOOLER BRACKET(DS) 2
TA00047786B LYUEHINSA OILCOOLER IN HOSE 1
TA00047787B LYUEBOUTS A OILCOOLER OUT HOSE 1
TA00047784A O {11} Z A(DISC) HOSE,A/C (DISC) 1
TA00047783B O 0{A DL S A(LIQ) HOSE,A/C (LIQ) 1
26645-060122 LHH|ZE FLY BOLT 1
TA00053806B  7{4lE{PF3/8 CONNECTOR PF3/8 2
26106-080162 | SUEZEUX|=E HEX FLANGE BOLT 11
26367-080002 SZUEUXHE HEX FLANGE NUT

D15




[e]3
e

S22 2tel (HYDRAULIC LINE)

D03011

.
= T
[ 1]
=

“._ —3J Mﬁx‘\“.mh!..hﬁ!&ﬂ“.
)
Tt { ©
—m ﬂm & J_.q. i .......| 1._...
T, ¥

D16



K110E |

D03011 < 2121 (HYDRAULIC LINE)

A: K110E

= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC) (REMARK)

1 RRA4220000A 90 ¥EL 90 ELBOW LOCKNUT 1

2 TAO0049800A EZ|0|Z S AP HOSE, BREAKE(P) 1

3 TA00029314A |Eg0|3 E7Qlujo|= PIPE, BREAKE DRAIN 1

4 TA00049899B ¥ E(Eg|0|3APp) ELOBOW(BRAKE P) 1

5 TA00029354A  E 0|2 S A(Eh HOSE, BREAKE(L) 1

6 TAO0018754E |F/R¥ME F/R VALVE ASS'Y 1

7 TTA3880000A 74l PF3/8 CONNECT PF3/8 1

D17



40

2

D03030 M SCV (FRONT SCV)

~ S
d f
n) ‘_‘\' /
P AT kel
P . o T .
| By
J ! 1. g e, +3
> ]
Ay P
;| >
)
T ac ’ (=) 5
¥y :
;r et }’
Ty -
7% :
n ! }
B I

Hio[IHARS |

D18



K110E |

D03030

MHlk SCV (FRONT SCV)

110
= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) A (SPEC) (REMARK)
1 TAO0048804A  F/SCV F/SCV 1
2 TA00048236B  E 3| QImto| = PIPE, DRAIN 1
3 TA00049802A R L= A(F/SCV-R/SCV) H_HOSE(F/SCV-RSCV) 1
4 TA00048806A 1L QHIIO| Z(F/SCV) MAIN PIPE (F/SCV) 1
5 TAO0049158A ORI E T M (PF3/4) O-RING WASHER 2
6 TA00049158A ORI E T M (PF1/2) O-RING WASHER 1
7 TA00049460A  F/SCV_C_ ¥ F/SCV_C_ELBOW 1
8 TA00054324A  F/SCV_T ¥ F/SCV_T_ELBOW 1
9 TA00049457A  F/SCV_P_ZE DS F/SCV_P_ELBOW_DS 1
10 TA00022333A  7{4E(PF3/4-UNF3/16) CONNECTOR(PF3/4-UNF3/16) 1
11 TA00048760A  F/SCVATO|A F/SCV SPACE 2
12 TA00049166A  F/SCV 7{H{ F/SCV COVER 1
13 TAO0048758A  F/SCV E23l F/SCV BRACKET 1
14 TA00022887B  F/SCV 1=zt F/SCV HOLD BRACKET 1
15 26106-080202 SZLEUX|EE HEX FLANGE BOLT 8
16 26106-080142 SZLEUXEE HEX FLANGE BOLT 6
17 26106-080142 SZLEUXEE HEX FLANGE BOLT 3
18 TA00054324A  F/SCV_T_YE(B/P) F/SCV_T_ELBOW(B/P) 1

D19



<.

ol

oF

e e (HYD LEVER)

D03050

NN

~—
O m\
T

\\\\\VL\ T thw
7 &

D20



K110E |

D03050

e S| (HYD LEVER)

A: K110E

= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC) (REMARK)

1 TA00061783A |RBHEetHET LEVER BRACEKT ASS'Y 1

2 TA00060644A 2|52t =% LEVER BRACKET ASS'Y 1

3 VD05460000A  £%0|(&) LEVER(BLACK) 1

4 22360-060000 | AR SNAP PIN 6 2

5 22486-060260 FET PIN 1

6 24550-010150  EZ}O|FA| DRY BUSH 1

7 22157-100000 EHtA WASHER, PLAIN(L) 2

8 TAO0061780A EE(W/V) ROD(W/V) 1

9 26106-080302 SZLEHXEE SCREW,HEX FLANGE HEAD CAP | 2

10 26716-060002 |SZtHE NUT .HEX NORMAL /2 1

11 TAOO061798A REQIE= RODEND 1

12 22360-100000 | AR SNAP PIN 1

13 TA00062234A  Q|Eq =&t LEVER ASSY 1

D21



40
e

D03060 24 scV |t (REAR SCV LEVER)

i- =A™
E‘é !}‘ 11

D22



K110E |

F SCV 3| (REAR SCV LEVER)

oﬂ:

D03060

A: K110E
= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC) (REMARK)
1 TAO0046689A =2 HHIZET HINGE BRACKET ASSY 1
2 TA00000506C 2|72 LEVER, HYD 1
3 THB5301000A | EZ}O|EA| DRY BUSH 3
4 TA00016347C &2 -R LEVER-R, HYD 1
5 TA00016345C 2|22 -L LEVER-L, HYD 1
6 TA00016349A  E2}3l BRACKET 1
7 26106-080162 | SZLUEZUX|E2E HEX FLANGE BOLT 2
8 22137-120000 EHIA PLAIN WASHER 1
9 26756-120002 SZI1HHE HEX NUT 2
10 TA00017913A AZZ =3 SPRING-LOCK PIN 3
11 TA00047029A  ZHSCVAH Ol REAR CABLE, SCV 3
12 THB5408000A |23 YOKE 3
13 TA00015989A  ZaH|A(SCV) CLEVIS 3
14 22486-100220 FE2T HEAD PIN 3
15 22360-100000 | AR SNAP PIN 3
16 TA00032964B 2|t &FH0|(x) KNOB (YELLOW) 1
17 TA00032965B  2f|H{&F0|() KNOB (RED) 1
18 TA00032966B 2| &=F0|(H) KNOB (BLACK) 1
19 26557-040062 | +Xh= S H|E2 LA} SCREW 3

D23



40

2

D03090 C|HlO| ¥ Y (DIVIDER VALVE)

TR

& : 'ﬁ"i it."' & j) i ” ‘§

1‘0

+ o O -
Y W =i ]
N Y i o
| L= =
h ™ 8
\ (5 e
< \ A
Wi
Y

.-’m' O\ . .

L6

o S
&
o
4
(‘\

o
i O [ £
— - V)
) )
=}
2 wiho
I'_,. L =]
= I e
(] o

D24



K110E |

D03090 C|H}O| | Y E (DIVIDER VALVE)

A: K110E

= HEWHS =3 =4 =%
(NO) (PART NO) (PART NAME) (PART NAME) A
1 FGG9200000A  C|H}O|G #E DIVIDER VALVE 1
2 26106-100502 | SZEUXE2E BOLT 2
3 TAO0046876A FHZA(PTOP ZE) HOSE(PTO P) 1
4 TA00035120A  ItO|ZZETHF/R CLUTCH) PIPE ASS'Y 1
5 TA00025444A | Rt2| 2 AtA 38 ELBOW 3/8 1
6 TA00000823C  N3M= VALVE 1
7 BAE2010000A4 |At2|2xtA=3/8 ELBOW 3/8 1
8 TA00022501A HYYE CONNECTOR 1
9 TAO0015495A HYYE CONNECTOR 2
10 TA00026675A  ItO|ZETHAQT) PIPE ASS'Y(QT) 1

D25




D03100

HFo|oj A 27| (BY-PASS ASSY)

D26



K110E |

D03100 HFO|Zf A 2t7A] (BY-PASS ASSY)

A: K110E
= HEWHS =3 =4 =%
(NO) (PART NO) (PART NAME) (PART NAME) A

1 TA00054320B  HIO|IjA tie BY-PASS VALVE 1
2 TA00054328A  HEO|IHA E2}3(DS) BY-PASS B/K(DS) 1
3 26106-060452 SZEUX| 2E HEX FLANGE NUT 2
4 26106-100202 SZLEUX|HE HEX FLANGE NUT 2
5 TAO0054445A T Z=QIE T-JOINT(PF1/2-3/8) 1
6 TA00047786C 2YUZ2{ INSA(DS) OILCOOLER IN HOSE(DS) 1
7 TA00054323B  F = A(B/P-F/scv) HYD. HOSE(B/P-F/scv) 1
8 TA00054326A 74 E{(BSP) CONNECTOR(BSP) 1
9 TA00054411A L =ZA(B/P_P_DS) HYD. HOSE(B/P_P_DS) 1
10 TA00040218C  PST Ef|Ql A PST DRAIN HOSE 1
11 TA00054401A 1A ZQIE JOINT(PF1/2) 1

D27




TBS 4! 2I (TBS CYLINDER)

D04010

15

D28



K110E |

D04010

TBS A 2I (TBS CYLINDER)

A: K110E
= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC) (REMARK)
1 TA00048203C  TBS A 2IC TBS CYLINDER 1
2 26106-060202 SZLEUXEE HEX FLANGE BOLT 2
3 TA00028005A EE1XMEZ|Z ROD HOLD BRACKET 2
4 26106-060162 | SUEZAUX=E HEX FLANGE BOLT 2
5 TA00048275A EEZxSt ROD ASS'Y 1
6 TA00028001C =%t ARM ASS'Y 1
7 22252-000280 THECHAHE SNAPRING 1
8 26342-080002 SZUHE HEX U NUT 2
9 TA00027997C MZEZX%} SUPPORT ASS'Y 1
10 24104-069024 H2ZEH0{Y BALL BEARING 1
11 22242-000150 |HECHAHE SNAPRING 1
12 HAO00000700A  ZEIA HE} SENSOR 1
13 26023-040122 M ZE HH|Z2LEAL SCREW 2
14 HA00000652A A 2T B 2| Ml A Z B EXT HARNESS 1
15 TA00048348A  RHMA =% SENSOR ASSY 1
16 TA00018143B |E3H FABRIC 1
17 TA00017973C  TBSZ A TBS HOSE 2

D29



40

2

D04020

TBS®HH (TBS VALVE)

D30




K110E |

D04020

TBS E (TBS VALVE)

A: K110E

= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC) (REMARK)

1 TAO0048202A  TBS®#E TBS VALVE 1

2 CEE4050000A | &= (PF3/8-3/8) ELBOW 1

3 TA00049803A [ YZA(PTORE) HYD HOSE(PTO) 1

4 TA00017957B | (PF1/2-1/2) ELBOW 1

5 TA00046879D SZIIO|I(TBS-HH) DRAFT PIPE 1

6 TA00048605A 74 E{(PF1/2-1/2) CONNECTOR 1

7 TAO0048306A  TBSE E =gt TBS VALVE BRACKET ASS'Y | 1

8 22217-200000 |AZ2IQLM SPRING WASHER 2

9 TAO0018206A SZLEE HEX BOLT 1

10 26106-080142 SZEUXEE HEX FLANGE BOLT 3

11 TA00048309A | ZAHdIAM 22 SENSOR BRACKET 1

12 NTJ1110000A  ZAHAA SENSOR 1

13 26106-060252 SZLEUXEE HEX FLANGE BOLT 2

14 26106-100142 SZEUXE2E HEX FLANGE BOLT 2

15 TA00017969B | A= 2(3/4-1/2) ELBOW(3/4-1/2) 1

D31



E

GROUP

PN =5
(FRONT AXLE)



| Txt=S

E01010 MXF=AH 0| A (FRONT AXLE CASE)

E2



K110E |

E01010 HMX}=H 0| A (FRONT AXLE CASE)

A: K110E

= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC) (REMARK)

1 TA00045581 A= 0|A FRONT AXLE CASE 1

2 TA00040338 S =E(M20X112) STUD BOLT 2

3 TA00040339  A3=E(M20X255) STUD BOLT 2

4 TA00040518 23T 18L30 PARRELPIN18L30 2

5 22217-200000 |AZ2IQLM SPRING WASHER 6

6 TA00040340 S22 E(M20X115) HEX BOLT 2

7 26716-200002 | SZtHE NUT 4

E3



| Txt=S

E01015 MAt=/MEE (FRONT AXLE/SUPPORT)

E4



K110E |

E01015 MXt=/MEE (FRONT AXLE/SUPPORT)
A: K110E
= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC) (REMARK)
1 TA0O0032107B  MIZEF SUPPORT(F) 1
2 26450-120302 | SZUTHEO0[ZE HEX SOCKET BOLT 6
3 TA00032082A TMZEEEA| BUSHING 1
4 24321-001300 1™ E0-2 O-RING 1
5 TA00032076A M EZEF3BIX| HINGE, SUPPORT(F) 1
6 24321-000800 1™HE0-2 O-RING 1
7 TA00032181B  EZ2}0|E2.m|L| 01 PINION 1
8 24142-322080 H|O|mE2{H|0{HH TAPER ROLLER BEARING 1
9 24142-303060 H|O|{E2{H|0{HH TAPER ROLLER BEARING 1
10 22252-000720 FHECHAHY SNAP RING 1
11 24321-000900 1™HE0-& O-RING 2
12 TA00032064A |HIO{&AH O|A CASE, BEARING 1
13 TA00033766A  2tMZE(M12XP1.25X30) HEX BOLT 4
14 24311-000300 2580-3 O-RING 1
15 TA00032544A  AlYZta} COLLAR 1
16 24421-557209 | QYA OIL-SEAL 1
17 TA00032075A OIY=HUHE HEX NUT 1
18 TA00033857A |AZ{AEQMM THRUST WASHER 1
19 TA00032083A EMEELA| BUSHING, SUPPORT(R) 1
20 TA0O0032108B M IZER SUPPORT(R) 1
21 24761-060000 AZ|ALIE NIPPLE 2

ES



E01030

HMZ7|0{#A|0|A (GEAR CASE, FRONT AXLE)

E6



K110E |

E01030 HME7|0{#H|0|A (GEAR CASE, FRONT AXLE)
A: K110E
= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC) (REMARK)
1 TAO0019520A ZHEATE SPINDLE 2
2 FB22080000A EZYAMZF SEAL RING 2
3 TA00033765A  2tMEZE(M10XP1.25X30) HEX BOLT 14
4 TA00032872A  2|H{EE(M10XP1.25X35) HEX BOLT 2
5 22217-100000 |AZ2IQLM SPRING WASHER 2
6 TA00032106A | ZH|O{ &7 H BEARING COVER, FRONT 2
7 TA00032592A  O-& O-RING 2
8 TA00033812A Z2=EH{&(6211HL) BALL BEARING 2
9 22252-001000 THECHAHE SNAP RING 2
10 TAO0032080A  I}O| 2 7|0 FINAL GEAR 2
11 TA00032145A  2+0|LH(71X56X0.2) LINER 2 o A
12 TA00032144A  2}0|L4(71X56X0.3) LINER 2 2 Al
13 TA00032143A  2}0|L4(71X56X0.15) LINER 2 2 Al
14 TA00033815A A2 =H|0{ & (6309HL) BALL BEARING 2
15 TA00032157A EHE LOCK NUT 2
16 TA00032105A ZHE7|0{sI% GEAR HOUSING, FRONT 2
17 TB28120000D E|RZ31 DRAIN PLUG 4
18 24311-000160 2580-3 O-RING 4
19 26716-140002 | SZtHE HEX NUT 2
20 26116-140552 | SZEE HEX BOLT 2
21 TA00033814A | ZA2Z=H|0{ & (6212UU) BALL BEARING 2
22 TA00032081A |ItO|'Zm|L| FINAL PINION 2
23 24101-062134 H2ZEH 0 BALL BEARING 2
24 TH19100000A HE0|A SEAL 2
25 TA00032104A |ZHEJ|0{#H 0|2 GEAR CASE, FRONT 2
26 TA00032078C  H2%= 2ND SHAFT, FRONT 2
27 TA00033751B 2= I|L| A (17T) PINION, 2ND SHAFT 2
28 24101-063084 H2Z=H 0 BALL BEARING 2
29 22252-000900 THECHAHE SNAP RING 2
30 TA00033813A Z2=&EH0{&(6211UU) BALL BEARING 2
31 TH19130000A YA SEAL 2
32 TH19120000A AZta} COLLAR 2
33 TA00032583C  LH{E&H(Zh KNUCKLE ARM(L) 1
34 TA00045782B {2 H() KNUCKLE ARM(R) 1
35 TA00033767A  2tMEE(M12XP1.25X35) HEX BOLT 4
36 22217-120000 |AZ2IQLM SPRING WASHER 6
37 TA00032873A 2|2 E(M12XP1.25X45) HEX BOLT 6
38 TA00033755A  ZE(M12XP1.25X40) HEX BOLT 14
39 HA00001192A  EIIMIM SENSOR, TURN-UP 1
40 24311-000210 |2580-3 O-RING 1
41 TA00048912A  HiZMMAMEZE SUPPORT, SENSOR 1
42 22351-040012 Az 2T SPRING PIN 2

E7



| Txt=S

E01040 MZ XI= ZX| (FRONT DIFFERENTIAL)

E8



K110E |

E01040 ME XI5 ZX| (FRONT DIFFERENTIAL)

A: K110E
= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC) (REMARK)
1 26136-120222 SZLEUXEE HEX FLANGE BOLT 8
2 24142-320110  HIO| E2{H|0{ HH TAPER ROLLER BEARING 1
3 TA00032136A  2+0|L{(89X73X0.5) LINER 2 o Al
4 TA00032180B & 7|0f RING GEAR 1
5 24101-062104 H2ZEH 0 BALL BEARING 1
6 TA00032098A  HUAtEx=% DIFF. ASSY 1
7 TA00032119A | XS H 0| A(R) DIFF. CASE(R) 1
8 TA0O0032118A XS H|0|A(Zh DIFF. CASE(F) 1
9 26106-080202 SZEUXEE HEX FLANGE BOLT 8
10 TA00032091A  XH&35(1) SHAFT, DIFF.(1) 1
11 TA00032093A  XH53(2) SHAFT, DIFF.(2) 2
12 22351-060050 A2 T SPRING PIN 3
13 TA00032089A | X+-&SAFO|E7|0L DIFF. SIDE GEAR L 1
14 TA00032149A  24M WASHER 1
15 TA00032090A | X+-SAFO|E7[0R DIFF. SIDE GEAR R 1
16 TA00032148A |AZ{AEQIM THRUST WASHER 1
17 TA00032079A  AtSm|L|of DIFF. PINION 4
18 TA00032092A | AZ{AEQMM THRUST WASHER 4
19 TA00032134A  2}0|L4(89X73X0.2) LINER 1 Za Al

E9



E01071

1= (FRONT 1ST SHAFT)

E10



K110E |

E01071 1= (FRONT 1ST SHAFT)
A: K110E
= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC) (REMARK)
1 TA00032103D  ® X7 0| 2 (Zh FRONT AXLE CASE(L) 1
2 TA00032102C  HAI=SH 0| A(R) FRONT AXLE CASE(R) 1
3 TA00032691A  O-& O-RING 1
4 TA00049842A  Of O{ 2 2| G| (STEEL) AIR BREATHER 1
5 TB28120000D EISEZ81 DRAIN PLUG 2
6 24311-000160 2580-2 O-RING 2
7 TA00033755A  ZE(M12X1.25X40) HEX BOLT 9
8 TA00032873A  2|H{EE(M12XP1.25X45) HEX BOLT 1
9 22217-120000 |AZ2IQLM SPRING WASHER 1
10 TA00032086A T 1Z=(Zh 1ST SHAFT, FRONT(L) 1
11 TA00032095A  F1Z(R) 1ST SHAFT, FRONT(R) 1
12 24321-001200 | 1HL0-2 O-RING 2
13 24101-063104 |Ze=EH02 BALL BEARING 2
14 TA00032137A  2t0|L4(61X50X0.15) LINER 2 o Al
15 TA00032138A  2+0|L4(61X50X0.3) LINER 2 o Al
16 TA00032139A  2+0|L4(61X50X0.2) LINER 2 o Al
17 TA00033750B  T127|0{(20T) 1ST GEAR, FRONT 2
18 22242-000400 HHCHAHY SNAP RING 2
19 TA000498438 | E2{1 PLUG 1
20 24311-000220 2580-3 O-RING 1

E11



E01080

EfO|2 E (TIE ROD)

E12



K110E |

E01080 E}O| 2 E (TIE ROD)

A: K110E

= HEZHg £49 =4 T

(NO) (PART NO) (PART NAME) (PART NAME) A | |
1 TA00032755B PSTA! 2l PST CYLINDER 1
2 TA00032775B EfO|2ZEXT! TIEROD 2
3 26352-180002 |€ZUHE HEX U-NUT 2
4 22312-100200 HaHxl PIN 2
5 TA00033767A AN EE(M12X1.25X35) HEX BOLT 4
6 CA18080000A4 |E& CLIP 2
7 26106-080122 |SZEUMXE2E HEX FLANGE BOLT 2

E13




E01100

MXI= HjM 7{H (FRONT AXLE HARNESS COVER)

E14



K110E |

E01100 MK}= M HH (FRONT AXLE HARNESS COVER)
A: K110
|  EEMHZ Ed Ed PNET +4 H| 2
(NO) (PART NO) (PART NAME) (PART NAME) A | (SPEQ) (REMARK)
1 TA00047788D  HHiM7{H COVER 1
2 26106-080182 RZEUX|EE HEX FLANGE BOLT 2
3 TA00049214B A EI{EZ}Z RH BRACKET 1
4 TA00033755 = E(M12x1.25x40) HEX BOLT 23

E15



GROUP

™
(TM)



| ™

FO1000 #Alo]A EtA| (CASE ASSY)
12
1
5
1; 23
14 18
24
22
8 11
6
8
9
21
10 3
8
~ 15
20 49 26
™~ 25
16
17

F2



K110E |

FO1000 Aol &AH (CASE ASSY)
A: K110E
= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC) (REMARK)
1 TA00049836C |22 XI5t H(DS) CLUTCH HOUSING 1
3 TA00049837D  O|M70|A CASE, TRANSMISSION 1
4 TA00049838E  FAt=70|A CASE, REAR AXLE 1
5 FGF7140000A |Z#X|2E(M14XP1.5X55)  FLANGE BOLT 8
6 FGF7010000A = E(M14XP1.5X45) BOLT 3
7 26716-080002 |SZtHE HEX NUT 2
8 22312-100200 EH3 T PARALLEL PIN 6
9 TA00034772A  SZ 2 E(M14XP1.5X45) HEX BOLT 7
10 TA00034771A  SZ 2 E(M14XP1.5X70) HEX BOLT 2
11 TA00034773A  SZEE(M14XP1.5X53) HEX BOLT 2
12 RRA4220000A 90E=YUHL ELBOW 1
13 22217-080000 |AZ2IQLM SPRING WASHER 2
14 26216-080302 ASEE STUD BOLT 2
15 22312-100160 EH3 T PARALLEL PIN 2
16 22217-140000 |AZ2IQLM SPRING WASHER 6
17 FGF7170000A HETSHEEE BOLT 6
18 TA00023387A Hi{MEE CLIP 2
19 26106-100302 | SZEUXEZ2E HEX FLANGE BOLT 6
20 HA00001187A  Xt&4A SENSOR 1
21 FGF6090000A | H3HT PARALLEL PIN 2
22 26013-120552 |QIMAZSZUEE HEX BOLT, W/WASHER 11
23 26106-080502 |SZEUXEZE HEX FLANGE BOLT 2
24 26106-080302 | SZEUXEZE HEX FLANGE BOLT 6
25 TA00026580B | H{ 70| A CASE, OUICK TURN & 4WD | 1
26 TA00034427B TM7{H{ COVER, T™M 1

F3



| ™

FO1043

Of 34| Ej 24| (MAGNETIC)

F4



K110E |

FO1043 OF 14| &l &4 (MAGNETIC)

A: K110E

= HEWHS =3 =4 =%
(NO) (PART NO) (PART NAME) (PART NAME) A
1 24311-000160 O-& O-RING 1
2 TB28120000D EISEZ81 PLUG, DRAIN 1
3 26106-060102 S|SUZUX|Z2E HEX FLANGE BOLT 2
4 TA00023019A Ot ElF{H{ (4 COVER 1
5 TA00023006B  OF714|El MAGNETIC 1
6 24321-000100 O-& O-RING 1
7 TA00023016B O EIFHH (S} COVER 1
8 26106-100252 S|SZUZUX|E2E HEX FLANGE BOLT 4
9 TA00027362A | 2o PLATE 1

F5




| ™

FO1060 PTO#HH (PTO COVER)
11
17
18
4
. 19
67
12,
20
’ 10 1, 21
12 22
1546
26
25 24
23

F6



K110E |

FO1060 PTO7{H (PTO COVER)
A: K110E
= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) A | (SPEC) (REMARK)
1 FGF1430000A PTOEH ¢t PTO ARM 1
2 22351-060032 AZZ T SPRING PIN 1
3 22351-035032 Az T SPRING PIN 1
4 26106-080162 SZLEUXEE HEX FLANGE BOLT 4
5 FGF1400000C Z&|0|E PLATE 1
6 FGF1090000A4 2A WASHER 1
7 TA00017895A 2 UAI(TC203208) OIL SEAL 1
8 TA00044877B  PTOHI &Y PTO CAM 1
9 TA00045220D PTOH&Z A FORK, PTO 1
10 TA00045221C  PTOHIL= SHAFT, PTO SHIFT 1
11 26106-060352 SZEUXEE HEX FLANGE BOLT 1
12 22312-100200 EH3 T PARALLEL PIN 2
13 26136-100162 | SUZHUXEEMS) HEX FLANGE BOLT 1
14 FGG8230000A &/(BONDED SEAL) SEAL 1
15 | FGF8250000A4 AzZZ SPRING 1
16 24190-100001  Z7(5/16) STEEL BALL 1
17 TA00032701A PTOE PTO VALVE 1
18 26450-050102 SZTHEO|IEE HEX SOCKET BOLT 2
19 22217-050000 |AZ2IQLM SPRING WASHER 2
20 23871-010000  H|O|HLIAMEZ 1 PLUG 6
21 26106-120952 SZLEUX|EE HEX FLANGE BOLT 1
22 FGG8300000A HEHY WINDOW 2
23 | TT62040000A3 YU OIL SEAL 1
24 TA00016770A Al E20|ExEt SEAL PLATE 1
25 26106-120552 SZEUXE2E HEX FLANGE BOLT 11
26 TA00045262D  PTOHH PTO COVER 1

F7



| ™

FO1070 =3 0| A (SHIFT CASE)
20
17
22
14 17 21 18
28
5 15 ”7
21 13 12
10 22
1
11
2
8
21
3 4 o 19
7
3 4
16

F8



K110E |

F01070 A 0| A (SHIFT CASE)
A: K110E
= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC) (REMARK)
1 TA00018254A &7 0|AxTt SHIFT CASE ASSY 1
2 27260-320000 AIZI7H CAP 1
3 22351-060032 Az T SPRING PIN 4
4 22351-035032 Az T SPRING PIN 4
5 23414-100000 |1{Z PACKING 1
6 FGF8370000A BH{AZZ LEVER SPRING 1
7 TAO0065737A  FiHZHH At SUB LEVER ARM 1
8 TAO0065736A  FiH&HH &t MAIN LEVER ARM 1
9 FGF8140000A (R %) SHAFT 1
10 FGF8130000A H(FH%) SHAFT 1
11 FGF8110000A | H2|H{#|0|AS} SHIFT CASE UP 1
12 FGF8090000C  A|ZE{Q} SHIFT ARM 2
13 FGF8040000B8 &7 0|2 SHIFT CASE 1
14 FGF7220000A HEIZAEEE STOP BOLT 1
15 FGF7210000D | #Hf COVER 1
16 FGH4130000A A2 CAP 1
17 27260-150000 AlZI7H CAP 3
18 26106-080752 | SZEUXE2E HEX FLANGE BOLT 1
19 26106-080352 |SZEUXE2E HEX FLANGE BOLT 8
20 26013-080302 |QIMEZSZUEE HEX BOLT, W/WASHER 5
21 24550-020150 EZ}O|FA| DRY BUSH 4
22 22312-080160 H3 T PARALLEL PIN 2

F9



| ™

F02020 F= (MAIN SHAFT)

F10



K110E |

F02020 ZF= (MAIN SHAFT)

A: K110E

=H SEHD =9 9 =T

(NO) (PART NO) (PART NAME) (PART NAME) A | |
1 TA00049841C |FRFZH SHAFT, MAIN FR 1
2 22242-000240 | =HCHLHEY SNAP RING 1
3 FGE8040000A | 2tA{(37x46x1.2T) WASHER 2
4 TA00017897A |2 UA(TC254708) OIL SEAL 1
5 24101-060054 | #25E =H[0fZ BEARING 1
6 22252-000470 THECHAHE SNAP RING 1
7 TA00002948A  HEZZ(PTO) COUPLING 1
8 22252-000220 THECHAHE SNAP RING 1
9 FGE8080000D | F=(LH) MAIN SHAFT,IN 1

F11




| ™

F02021 ZFEZ= M (SEAL, MAIN SHAFT)

F12



K110E |

F02021 ZFEZ= M (SEAL, MAIN SHAFT)

A: K110E

= HEZHg £49 =4 T

(NO) (PART NO) (PART NAME) (PART NAME) A | |
1 TA00049454D FRE=A|LZ SEALER, FR MAIN SHAFT 1
2 TA00060591A | YUANTCN11) OIL SEAL 1
3 24101-060084 2= EH|0E BEARING 1
4 22417-250180 &d COTTER PIN 1
5 26106-080252 |SZEMXE2E HEX FLANG BOLT 4
6 22312-080220 Haml PARALLEL PIN 2
7 FT36270000B4 Egi1 PLUG 1

F13




| ™

F02050 D/S, FBR E‘E‘lﬂ (D/S, FBR CLUTCH)
1
2
3
8
910
1 4
12 45 7 5
4
6
14
15
16
18 17
17 18
16 19 20
15
14 .3
12 19
41
10 14
9
8
4 9 21
6
23
39
24
33
34 26
36
38 40
36
37
36
35 32 25
27 0 27
29
30 44

F14



K110E |

F02050 D/S, FBR £2{X] (D/S, FBR CLUTCH)
A: K110E
= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC) (REMARK)
1 FGE8010000A A &(D55) SEALING 4
2 24101-060114 2= 2H|0{Y BEARING 1
3 22242-000550 HYCYAHIAT SNAP RING 2
4 24107-069114 H2ZEH0{Y BEARING 3
5 TA00054860A |FRE2{X|7|0{R GEAR, REVERSE R 1
6 FGF4070000A A& (2|H2) SEALING 2
7 FGF4010000A  7|(5x5x96) KEY 1
8 FGF4110000A THEAHZ(D105.5) SNAP RING 2
9 FGF4120000B8  ZEH5.2) PLATE 2
10 TA00042225A  H PIN 6
11 TT61040000A A= 2 SPRING 30
12 TA00048058B  OEHIH(148.5) DISK 10
13 TA00042226A  ZEH2.5) PLATE 10
14 TA00020757A  FRAHHE SNAP RING 2
15 FGF4090000C A I 2/HhAl SPRING SPPORT 2
16 TA00048093A 2|HAZE SPRING, REVERSE 2
17 TAO0048059A LOAE(E[H2A) PISTON(REVERSE) 2
18 TAO0048060A  D-Z(Z|H{2) D-RING 2
19 FGF4380000A & 2/(68) SEALING 2
20 TA00048061A  E2{X|A2IG{(F-R) CYLINDER(F-R) 1
21 TA00048104A A 0| A{(65X55X1) SPACER 1
22 TA00048523B  FREZX|7|O{F GEAR, REVERSE F 1
23 24101-062104 H2= 2401 BEARING 1
24 24101-060104 2= 24|01 BEARING 1
25 22312-100200 EH3 T PARALLEL PIN 2
26 TA00039323A E30|ER PLATE, R 1
27 22252-000720 FHECHAHE SNAP RING 2
28 26016-080352 QMZEZISZUZE HEX BOLT, W/WASHER 6
29 22252-000470 FHECHAHE SNAP RING 1
30 24101-062044 #H2= 2H|0jY BEARING 1
31 22242-000200 HHCHAHY SNAP RING 1
32 FGF4310000A Sg=H0{g BEARING 1
33 TA00039329A  O}O|= 7|0 GEAR, IDLE 1
34 24101-062074 #H2= 2H|0{Y BEARING 2
35 FGF4340000B  2|H{A{Ot0|=7[0{R GEAR, REVERSE IDLE 1
36 22242-000400 HHCHAHY SNAP RING 3
37 TA00039330A 2|HAOIO|E% SHAFT, REVERSE IDLE 1

F15



| ™

F02050 D/S, FBR 2 X]| (D/S, FBR CLUTCH)
1
2
3
8
91o
11 4
12 45 7 5
4
6
14
15
16
18 17
17 18
16 19 20
15
14 .3
12 19
M
10 11
9
8
4 9 21
6 3
23
39
4 25
33
34 26
36
38 40
36
37
36
35 " 32 25
27 2 27
29
30 44

F16



K110E |

F02050 D/S, FBR £2{X] (D/S, FBR CLUTCH)

A: K110E

= HEWHS =3 =4 =%
(NO) (PART NO) (PART NAME) (PART NAME) A
38 TA00054861A | 2|H{A{OtO|Z7|O{F GEAR, REVERSE IDLE F 1
39 TA00039364A A 0| A{(60X51X3) SPACER 1
40 22252-000800 THECHAHE SNAP RING 1
41 TA00048057B  E|H{AZ2{X|H REVERSE CLUTCH ASSY 1
42 FGE7040000A | AIZ4 SEAL CAP 1
43 22252-000620 |THECHAYIAT SPAP RING 1

F17




| ™

F02070 FREE (FR VALVE)

F18



K110E |

F02070 R H (FR VALVE)
A: K110E
= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC) (REMARK)
1 TA00018754D  FREEZT! FR valve assy 1
2 TA00018640D  FBREE = BODY 1
3 TAO0018600A  H|2{|X|Of = PROPORTIONAL VALVE 1
4 TA00018641B  2[EHIMEa}Z RETENTION BRACKET 1
5 26106-100202 SZEUXEE HEX FLANGE BOLT 1
6 TA00018663A  O-Z O-RING 1
7 TAO0018601A  ON/OFF & ON/OFF VALVE 2
8 TAO0018610A  ON/OFF &2 ON/OFF SPOOL 2
9 TA00018606A A Z(ON/OFF) SPRING 2
10 TA00019864A M PRESSURE SENSOR 1
11 TA00018637A |HQIEZ|Z&2|EotM WASHER 1
12 TAO0018468A O|QIZE|= e AZ SPOOL 1
13 TA00018609A |HjQl2|2|=HESZ|E SLEEVE 1
14 TA00018605A O QI A ZIOUT(F/R) SPRING OUT 1
15 TA0O0018604A O I A ZIN(F/R) SPRING IN 1
16 TA00018643A  A1(0.3T) SHIM 1
16 TAO0018644A  A1(0.2T) SHIM 1
16 TA00019935A  A(0.5T) SHIM 1
17 24311-000290 |O-2 O-RING 1
18 TA00018492A  E2{1 PF1 PLUG PF1 1
19 TA00018491A E2{1 PF1 =&t PLUG PF1 1
20 TA00018638A SZZUZZAE LUB. SPOOL 1
21 TA00018608A A Z(LUB) SPRING 1
22 24311-000180 |O-2 O-RING 3
23 TA00018642A  Z2{(PF1/2) PLUG(PF1/2) 1
24 TA00018650A  E2{AXTHPF1/2) PLUF ASSY(PF1/2) 1
25 TAO0018501A AE#0|L STRAINER 1
26 TAO0018672A AZZ(AER 0|l PPRING 1
27 TA00018496A  E2{1(M20xP1.5) PLUG(M20XP1.5) 1
28 TA00018495A  E2{1ZXgH(M20xP1.5) PLUG ASSY(M20XP1.5) 1
29 TA00018651A  MEE2{(PF1/2) PLUG(PF1/2) 1
30 TA00018652A MEEZAXTH(PF1/2) PLUF ASSY(PF1/2) 1
31 TAO0018607A AZE(ME) SPRING 2
32 TA0O0018639B F/REEMEAE SPOOL 1
33 23871-010000  H|O|HLIAMEZ 1 PLUG 10
34 23871-020000  H|O|HLIAMEZ 1 PLUG 4
35 TAO0017592A 7t 7 GASKET 2
36 TA00017591A |7tAZIER0|E(HE) PLATE 1
37 TA00064463B AEE20|E SUB PLATE 1
38 FGF5200000A3 IfZ(LtE|HHAME) PACKING 1
39 26450-080752 SZLTHEO|IEE HEX SOCKET CAB BOLT 2
40 26450-081002 SZTHEO|IEE HEX SOCKET CAB BOLT 1

F19



| ™

F02070 FREE (FR VALVE)

F20



K110E |

F02070 FREE (FR VALVE)
110

=H FEHZ =9 49 =T 4 Hl 2
(NO) (PART NO) (PART NAME) (PART NAME) A (SPEC) (REMARK)
41 TTA3880000B4 71 E{PF3/8 CONNECTOR PF3/8 1

42 26216-080652 HEBEE STUD BOLT 2

43 26716-080002 S|ZLHE HEX NUT 2

44 22217-080000 |AZZQHM SPRING WASHER 2

45 26450-080402 S|LTHEOIZE HEX SOCKET CAB BOLT 4

46 26450-080602 S|LTHEOIZE HEX SOCKET CAB BOLT 11

F21



| ™

T&% (MAIN SHIFT DRIVE SHAFT)

F03010

F22



K110E |

FO3010 FH= J1E= (MAIN SHIFT DRIVE SHAFT)
A: K110E

= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC) (REMARK)

1 24101-062084 H2Z=H0{Y BEARING 2

2 FGGO030000A |AB{AERIA THSRUST WASHER 1

3 TA00054851A  FRZHAS2CH7|0f GEAR, MAIN DRIVE 2 1

4 22242-000450 HHCHAHY SNAP RING 4

5 TAO0054849A  FRZAE1¢H7|0f GEAR, MAIN DRIVE 1 1

6 TA00054852A  FRHZA-E4CH7|0f GEAR, MAIN DRIVE 4 1

7 FGGO0O90000A FHI&ZAEZH SHAFT, MAIN DRIVE 1

8 TA00054854A  FRHHAE3CH7|0f GEAR, MAIN DRIVE 3 1

F23



| ™

Z#2 0 5% (MAIN SHIFT DRIVEN SHAFT)

F03020

F24



K110E |

F03020 FH= 0| = (MAIN SHIFT DRIVEN SHAFT)
A: K110E
= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC) (REMARK)
1 TA00048230B FHIZIESSH SHAFT, MAIN DRIVEN 1
2 TA00048232A | EZ{H{&(NJ2211) BEARING 1
3 TA00048233A A O|A{(69X41X11.7) SPACER 1
4 TA00059190A |#H2= EH|0{Y BEARING 8
5 22252-000620 THECHAHE SNAP RING 8
6 TA000632458  FHZIS3EH7|0f GEAR, MAIN DRIVEN 3 1
7 22242-000400 HHCHAHY SNAP RING 5
8 TA00063232C HIAZEZXT SYNCHRO KIT 2
9 TA00063266C  =2{X|HtC|E CLUTCH BODY RING 4
10 TA00063228A A3 ZZ(S/Q) SYNCHRO RING 4
11 TA00063223C  AAZ3B{E(S/C) SYNCHRO HUB 2
12 TA000632258 7| KEY 6
13 TAO0063226A &4+ BALL 6
14 TAO0063227A A E SYNCHRO SPRING 6
15 TA00063224A HAREE|E(S/Q) SYCHRO SLEEVE 2
16 TA00063246B  FHZI|-S4LH7|0f GEAR, MAIN DRIVEN 4 1
17 TA00063243B  FHZI|ES1EH7|0f GEAR, MAIN DRIVEN 1 1
18 TA000632448  FHZLS2EH7(0f GEAR, MAIN DRIVEN 2 1
19 FGF9020000A | AT 0| A{(35x45x3.2) SPACER 1
20 | FGF9010000A4 H|O{ZITMB207 BEARING 1

F25



| ™

4
r&
AR

F03040 T&= (RANGE SHIFT DRIVE SHAFT)

10

F26



K110E |

AR

F03040 BH% 15 = (RANGE SHIFT DRIVE SHAFT)

A: K110E

= HEWHS =3 =4 -1 4
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC)

1 24101-062084 #H2= 2H|0{Y BEARING 1

2 FGG2030000A FHI&TE7(0] GEAR, SUB DRIVE 1

3 FGG2040000A  Z2H(46X55X57) COLLAR 1

4 FGG20500008 HH&T1EF7|0{B GEAR, SUB DRIVE B 1

5 FGG2060000A  Zr2H(46X55X21) COLLAR 1

6 TAO0044414F &= SHAFT, REDUCTION 1

7 24101-062074 #H2= 2H0{Y BEARING 1

8 FGGO010000A = (PTO) SHAFT 1

9 22252-000470 THEcHAHE SNAP RING 2

10 24101-060054 #H2= 2H0{Y BEARING 1

F27




| ™

F03060

7I2E| = (COUNTER SHAFT)

F28



K110E |

F03060 7I2E = (COUNTER SHAFT)
A: K110E
= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC) (REMARK)
1 24164-000302 | L|EH|ojdE8AME RETAINING RING 1
2 TA00047546B AT O] A{(30.3X35X2) SPACER 2
3 TA00016028A  L|=H|0{2(304020) NEEDLE BEARING 2
4 24164-000402 LISH|oj2|EAHE RETAINING RING 1
5 FGG1020000B AZ2}Ql ZHEHC) COLLAR 1
6 FGG1030000A A|ZE SHIFTER 1
7 FGG1050000C S H&I|E7|0{B GEAR, SUB DRIVE B 1
8 TT63030000A  H|O{& BEARING 1
9 22252-000680 THEcHAHE SNAP RING 1
10 24101-060084 H2ZEH0{Y BEARING 1
11 TA00029204A T ET157|0{(34T) GEAR(34T7) 1
12 22242-000450 |FPcHAHY SNAP RING 3
13 TA00039109C  2M WASHER 1
14 TA00038939F FH1Z£7|0{(A) GEAR, SUB DRIVE A 1
15 TA00039363C  HA|(RE%) BUSH(SUB DRIVE) 1
16 TA00038943C A= SHIFTER 1
17 TA00038942D A Z2folZe} COLLAR 1
19 TAO0060665A AT 0| A SPACER 1
20 TA00034428A 1AM WASHER 1
21 TA00034420A |F=Xt&2to| SLIDER 1
22 TA00034433A  AZE|QlZtat COLLAR 1
23 TAO0034419A FA=H HOLDER 1
24 FGH0210000A SZIHE NUT, HEX 1
25 FGH0220000A  H|O|mHZ2{H|0{&(32210J)) | BEARING 2
26 FGH0230000A AA SHIM A 1
27 FGH0240000A ZtZ5(9.3T) SPACER 1
28 FGH0250000A  H{|0{ 2 E|Ef|O|L RETAINER, BEARING 1
29 FGH0270000A SHIM 2
30 TA00037278A  ZE(M10X1.5X35) HEX BOLT 4
31 TA00029006A  E|{=E(M10X1.5) HEX REAMER BOLT 2

F29



| ™

F03070 XX = (CREEP)

F30



K110E |

F03070 Z X% (CREEP)
A: K110E
= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC) (REMARK)
1 TA00044394C |3 2|ZH|0|A CASE, CREEP 1
2 26013-100302 |QIMZZISZEE HEX BOLT 6
3 22312-100200 |HHm PARALLEL PIN 2

F31



| ™

F04050

Hj = X% (QUICK TURN)

18
19
20
21

17

2223

24

10

11 12

14 45
13

25

43 44
46

47

31

32
3334

32
3536

37

38

2627

28

50

48
51

47 30

44

41

42
39
40 44

16

43

F32



K110E |

F04050 i< =%} (QUICK TURN)
A: K110E
= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC) (REMARK)
1 TA00045285E M EH{&ET KIT, OUICK TURN 1
3 TAO0018910A 2 A(TC405808) SEAL 1
4 26106-080302 | SZLEUX|EZE HEX FLANGE BOLT 4
5 TA00016367C | MEFESH7H COVER 1
6 24311-001250 258 0-& O-RING 1
7 24101-063094 H2ZEH0{Y BEARING 1
8 TA00026590B 7| 0|(7X5X73) KEY 2
9 TA00026591A |Hi&EFEHET! SHAFT 1 HOHE
10 TA00026592C HELEZH SHAFT 1
11 TT64080000A | HZFLIAIM7X1 PLUG 1
12 TT64070000B Al SEAL 2
13 24101-062064 H2ZEH0{Y BEARING 2
14 TT61070000B | AT 0| SPACER 1
15 22252-000620 |FHEAUHE SNAP RING 1
16 TA00029208A |4WDE2{%|7|0{(33T) GEAR 1
17 TA00026571B  Hi% S X|Hx3t CLUTCH 1
18 22252-001100 | FHEAHE SNAP RING 2
19 TA00026574A  ZHEH3.5T) PLAET(3.5T) 2
20 TA00026575A S X[C|AT (%) DISK 14
21 TA00026576A  ZHEH(1.2T) PLAET(1.2T) 14
22 22242-000400 |=EAH SNAP RING 2
23 TAO0016392A  AXI QLM (63X42X3) RETAINER 2
24 TA00026577A A Z(4WD) SPRING 1
25 TA00026573A  HiHIAE PISTON 2
26 NT45660000A & 2(100) SEAL RING 2
27 24311-000380 258 0-& O-RING 2
28 TA00026572C  HiHAZIH CYLINDER 1
29 TAO0026578A A 2I(HY) SPRING 1
30 TA00044646A  HiZ+&57|0{(30T) GEAR(30T) 1
31 TA00029210A  Hi &2 2{X|7]|0{(27T) GEAR(27T) 1
32 24101-060064 Z2Z=H O BEARING 2
33 22252-000550 |FHEAHE SNAP RING 2
34 TA00026588A  Z2H(40X30.3X7.4) COLLAR 1
35 22242-000300 |=EAHE SNAP RING 1
36 TAO0026589A  ZH2H(40X30.3X10.9) COLLAR 1
37 TT52150000A  =H|0{&TMB306 BEARING 1
38 FGG8260000A &2fco|EHie SOLENOID VALVE 2
39 TA00036405A £ LC|=4(M20) SEAL(M20) 1
40 TA00065959A Ot Z2{1 PLUG 1
41 23871-010000  H|O|HLIAMEZ 1 PLUG 5
42 TA00027190B 22| A(D0.8) ORIFFICE 1
43 22242-000290 |=EAHE SNAP RING 2

F33



| ™

F04050 Hj = X% (QUICK TURN)

10

11 12

13
16
18 8
19
20 17
21
22

24
2627
28

19

18
43 44 46 49

50

48

47 a1

31

32 44,
3334

32
3536
37

41

42
38 39
40 44

F34



K110E |

F04050 Hi = =8 (QUICK TURN)

A: K110E

= HEHS £49 =4 =

(NO) (PART NO) (PART NAME) (PART NAME) A | |
44 TT39080000B AIH 0| M SPACER 2
45 22312-100160 HaHml PARREL PIN 2
46 TA00029207A 4WDTS7|0{(23T) GEAR(23T) 1
47 TT39090000A H| O 21 TMB206C BEARING 4
48 TAO0026587A HISMEZE CASE 1
49 TH19170000A =E(M12X32) HEX BOLT 6
50 22212-120000 AIZEIQM SPRING WASHER 6
51 TAO0026584A H&1ss SHAFT 1

F35




| ™

XI= =&t (REAR DIFFERENTIAL)

F05020

F36



K110E |

F05020 XIS Z=¢ (REAR DIFFERENTIAL)
A: K110E
= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC) (REMARK)
1 TA00048743A &7|0{=x% GEAR SET/RING,COUNTER SHAFT | 1
2 24101-060144 H2ZEH0{Y BEARING 1
3 FGHO030000A | AHS 7| O] A (&t CASE L, DIFFERENTIAL 1
4 TA00017471A  At&2E(M12X65) BOLT 8
5 22217-120000 |AZ2IQLM SPRING WASHER 8
6 FGHO040000A  Xt&SAtO|=7|0f2}t0|L LINER 2
7 FGHO050000A  XH=SAtO|E7|0] SIDE GEAR, DIFFERENTIAL 2
8 FGHO060000A  AtEm|L|oi= SHAFT, DIFFERENTIAL 2
9 FGHO0070000A 20| LINER 4
10 FGHO080000A  Xh=I|L|of PINION, DIFFERENTIAL 4
11 FGHO090000A At # 0| A(R) CASE R, DIFFERENTIAL 1
12 TAO0017160A SZE2EXISM12XP1.25X25) BOLT 12
13 24101-062124 H2ZEH 0 BEARING 1
14 FGHO120000A Z2[H|0| RETAINER 1
15 26106-100302 | SZEUXE2E HEX FLANGE BOLT 6
16 TA00017418A Xt Z= % DIFFERENTIAL KIT 1
17 TA00017971A  A(0.2T) SHIM 1
18 TA00017972A  A(0.1T) SHIM 1
19 FGH0202000A & 7|0f RING GEAR 1
20 TA00048231A |7I2HZ SHAFT, GEAR 1

F37



| ™

F06010 2 XI= (REAR AXLE)

F38



K110E |

F06010 S X}= (REAR AXLE)
A: K110E
= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC) (REMARK)
1 TA00017664A | (Oo{E2|0H) CAP 2
2 TT97050000A | =4 E CONNECTOR 2
3 FGH6200000A AB{AERLA WASHER 2
4 FGH6260000A Z2|0|E PLATE 4
5 TAO0017606A  Zt2t COLLAR 12
6 FGH6050000A  CHT PIN 6
7 TA0O0068298A  E2{H|0{ Y ROLLER BEARING 6
8 24142-320120  HIO| E2{H|0{HH TAPER ROLLER BEARING 2
9 24142-320140 E1|0|ﬂ1%E1 H o 2IH TAPER ROLLER BEARING 2
10 FGI4030000A 2/(D282.4) O-RING 2
11 FGI4020000A %,(D3 6.6) O-RING 2
12 TA00064503A =z RETRACTOR 6
13 TA00046557B | £ Eil o|l3mAE PISTON 2
14 TA00045579D | EX}HSI2E(R) REAR HOUSING(R) 1
15 TA00045580D | E=X}=H35H2 A (X REAR HOUSING(L) 1
16 FGH5020000A QYA OIL SEAL 2
17 FGH6160000A R47|H GEAR, PLANETARY 6
18 FGH6190000A S+=E(Xtx) BOLT 2
19 FGH6250000A | LHX|X} GEAR, INTERNAL 2
20 FGH6130000B ETE mL|A 742|0f CARRIER 2
21 TA00045286C  F At REAR SHAFT 2
22 22252-000651 |THECH AW BT SNAP RING 12
23 22242-000360 (=Y CH AHY AT SNAP RING 6
24 26107-100164 SZEUXEE HEX FLANGE BOLT 8
25 23871-010000  H|O|HLIAMEZ 1 PLUG 2
26 FGH6180000A &4 BUSHING 2
27 FGH6040000B  0f|0{ 2| AIR BREATHER 2

F39



| ™

BHg|o|3 (BRAKE)

F06030

F40



K110E |

F06030 Hzjo|3 (BRAKE)

A: K110E
= HEWHS =3 =4 =%
(NO) (PART NO) (PART NAME) (PART NAME) Al

1 TA00046215B  C|A= DISK 4
2 TAO0046216E Z&0|E PLATE 2
3 TA00046558A T (=2{0|3) PIN 6
4 FGH6090000A | TI(ZXtZE) PIN 4
5 FGH6210000A  ItO|'Zm|o| ¢ (X} PINION(L) 1
6 FGH6240000A  ItO|m|L|¢(P) PINION(R) 1
7 22217-140000 |AZ2IQLM SPRING WASHER 6
8 TAO0045144B AM2EE STUD BOLT 6
9 NT36300000A SZE2E(M12XP1.75X132)  HEX BOLT 4
10 FGH6020000A =E(M14XP1.75X83) BOLT 12
11 22217-120000 |AZ2IQLM SPRING WASHER 6
12 TZ3605Y00B = E(M14XP1.75X140) HEX BOLT 2

F41




| ™

F07020 PTO 221X| & (PTO CLUTCH SHAFT)

16
15
14, ;
12
11
9
8
30 7 ]
29 28
27 °
26
25
22
21
19
24 1
23
20
10
17
4
31
32

F42



K110E |

F07020 PTO £2{X| = (PTO CLUTCH SHAFT)
A: K110E
= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC) (REMARK)
1 FGG7210099F PTO 22{X| PTO CLUTCH PACK 1
2 TT64070000B Al SEALING 1
3 FGG7240000A Z2ZEH 0 BEARING 1
4 TAO0045207A PTOTREZ SHAFT, PTO DRIVE 1
5 FGG7210000C PTOE XM 2IH CYLINDER, PTO 1
6 FGG7280000A4 |A!2l(46) SEALING 1
7 NT45660000A & 2(100) SEALING 1
8 FGG7160000C  L|AE(PTO) PISTON 1
9 NT45590000A Ego|aC|A3 DISK 1
10 TAO0045209A  PTOTLZ2EH7|0f GEAR, PTO2 1
11 NT45570000A  ZHEH3.0T) PLATE(3.0T) 1
12 NT45560000A  ZHEH(1.6T) PLATE(1.6T) 10
13 FGG7070000D | X[C|A3 DISK 11
14 TA00017889B | A= 2 SPRING 4
15 FGG7060000C E0|EXxT PALTE ASSY 1
16 NT45650000A AW SNAP RING 1
17 FGG703000C 3 XHEZ COUPLING 1
18 24242-000750 TEHojFEAME SNAP RING 1
19 22242-000350 HHCHAHY SNAP RING 1
20 24166-203502 APAEL|ISH|OE NEDDLE BEARING 1
21 FGG7110000A |HIO{ &1 2tM WASHER 1
22 24164-000202 | L|EH|ojdE8AHE RETAINING RING 2
23 24161-202825 |L|EH0ofE NEDDLE BEARING 1
24 TA00048207A  PTORZ|ImA ORIFICE 1
25 22242-000480 HHCHAHY SNAP RING 1
26 FGG7010000A PTOHZAZX SHAFT, PTO 1
27 24111-062084 =Z=0|=H0{&N BEARING 1
28 24242-000800 TEH|ojFEAME SNAP RING 1
29 TA00002948A  FEE(PTO) COUPLING 1
30 22252-000220 FHECHAHE SNAP RING 1
31 26106-100252 SZEUXE2E HEX FLANGE BOLT 1
32 FGG7300000C PTOEZO|AEZ}3 BRACKET 1
33 TAO0045208A  PTOT-E3EH7|0f GEAR, PTO3 1

F43



| ™

FO7060 PTO = (PTO SHAFT)

F44



K110E |

_ A a a4
o N oo 1

24161-455320
24101-062084
TA00045218A

22242-000400
FGG8020000B4

LIEHO &
#es 4o
SFA(PTO)

HCHAMYAS

A

QFAM (35X47X4.5T)
pd|

NEEDLE BEARING
BEARING
WASHER(PTO)
SNAP RING
WASHER

FO7060 PTO = (PTO SHAFT)
A: K110E
=H FEHZ =9 49 =T 4 Hl 2
(NO) (PART NO) (PART NAME) (PART NAME) A | | (SPEC) (REMARK)
1 24101-063084 | #25 =H[0fE BEARING 1
2 FGG8040000B4 |2t (40X57.1X4.5T) WASHER 1
3 TA00045215C | PTOL|&S1EH7|0f GEAR, PTO1 1
4 TA00045216C S A|(PTO1Eh BUSH(PTO1) 1
5 TA00045217B  PTOZ SHAFT, PTO 1
6 TA00045214B  PTOAEE2tQlZ 2t SPLINE COLLAR, PTO 1
7 TA00045212C | PTOA|ZH SHIFTER, PTO 1
8 TA00045213B  FA|(PTO3EH BUSH(PTO3) 1
9 22242-000650 |=ACHAHIAT SNAP RING 1
10 TA00045211A | PTOL|&S2EH7|0f GEAR, PTOZ2 1
11 TA00045219A  H|0{2!(16013) BEARING 2
12 22252-001000 | THECHLHEAT SNAP RING 1
13 TA00045210C | PTOL|&S3EH7|0f B 1
1
1
1
1
1
1

—_
O

24101-063074

428 2o E

BEARING

F45



| ™

F08020 BH=% 3 (SHIFT FORK)

F46



K110E |

F08020 BHZ I3 (SHIFT FORK)
A: K110E
=H FEHZ =9 49 =T 4 Hl 2
(NO) (PART NO) (PART NAME) (PART NAME) A | | (SPEC) (REMARK)
2 22351-060032 |A=3 T SPRING PIN 4
3 FGF8170000A3 FHZZIZ(1-2) GEAR FORK SHAFT (1-2) 1
4 FGF8180000A3 FHZZIZ(3-4) GEAR FORK SHAFT (3-4) 1
5 TA00063220C FHEIELA(1-2) FORK(GEAR 1-2) 1
6 TA00063221C  FHEIELA(3-4) FORK(GEAR 3-4) 1
7 FGF8270000B4 |FHZA|ZE{(1-2) GEAR SHIFTER(1-2) 1
8 FGF8280000C3 FHZA|ZE{(3-4) GEAR SHIFTER(3-4) 1
9 TA00054154A HEMEE SUPPORT, SHIFT 1
10 26013-080302 QAMZERZLEE HEX BOLT, W/WASHER 4
11 FGF8200000A E2{0|E PLATE 2
12 FGF8250000A A= SPRING 4
13 22312-100300 HHH PARALLEL PIN 2
14 24190-140001 &+ STEEL BALL 2
15 FGF8210000A £ BUSHING 2
16 24190-100001 &+ STEEL BALL 4
17 FGF8340000A &=E(M8XP1.25) BOLT 2
18 22217-080000 |AZZQLM SPRING WASHER 2
19 FGF8310000B FH&xZ3 SUB SHIFT FORK 1
20 TA00047308B FH&ZZF SUB SHIFT FORK(A) 1
21 FGF8300000A3 HHZZIZX(B-C) RANGE FORK SHAFT(B C) 1
22 TA00038940B |ZAZH SHAFT, FORK 1

F47



| ™

= (DIFFERENTIAL LOCK SHIFT FORK)

=

AL
EH ==

xS

FO08050

14 15

/4 N £ 74 .ﬂ.ﬂm..

F48

ﬂ- e _ﬂ......vnﬂwuhuﬁbd -
[ 1




K110E |

FO8050 Xl= H= E3 (DIFFERENTIAL LOCK SHIFT FORK)
A: K110E
= HEHS £49 =4 T 4 H 1
(NO) (PART NO) (PART NAME) (PART NAME) A | | (SPEQ) (REMARK)
1 FGH4010000B Ats1™{=Z3 FORK, DIFFERENTIAL 1
2 22217-100000 AIZEIQM SPRING WASHER 1
3 FGH4020000A AtsZ3 ¥ EE BOLT, DIFFERENTIAL 1
4 FGH4040000A EZ|EA=Z RETURN SPRING 1
5 FGH4130000A AZIZH SEAL CAP 1
6 22242-000240 |=gcyaHE SNAP RING 1
7 FGH4120000A |2+AM(25.3X33X2.3) WASHER 1
8 FGH4100000A Ats1™&20|H SLIDER 1
9 FGH4050000A Xts= SHAFT,DIFFERENTIAL 1
10 22351-080040 A=zl SPRING PIN 1
11 FGH4060000A AEAXM DUST SEAL 1
12 FGH4070000A ZE20|E PLATE 1
13 26106-080162 |SZEMXEE HEX FLANGE BOLT 2
14 26116-100252 |SZEMXE2E HEX FLANGE BOLT 1
15 24104-060004 2= EH0E BEARING 1
16 22117-100000 HetAM PLAIN WASHER 1

F49



| ™

FO8070 FXIEZ3 (SHAFT, PARKING)

e ,

L) E Q} 2 i...f.___._:.n_:,-ﬂ. :

| 3 31k f )
o $ 2 fy ] TRG: fﬁ X

i v [ Lo Tei

a iy ) A 1 o7
2 o) 6 :

® 7

F50



K110E |

FO8070 FXt=Z 3 (SHAFT, PARKING)
A: K110E

= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC) (REMARK)

1 TAO0047146A FAIEZIZ SHAFT, PARKING BRAKE 1

2 TA00034425A EAZ|HAZZ SPRING 1

3 TA00039150C  FAtZ3 PORK 1

4 TA0O0039151A  H&Qt SHIFT ARM 1

5 24311-000200 2580-3 O-RING 1

6 TA00017895A 2 UAI(TC203208) OIL SEAL 1 TC203208

7 FGF1090000A  2tM WASHER 1

8 FGF1400000B Z&|0|E PLATE 1

9 TA00034422A X7 || H LEVER 1

10 26106-080162 SZLEUXEE HEX FLANGE BOLT 1

11 22351-035032 Az T SPRING PIN 1

12 22351-060032 AZZ T SPRING PIN 1

F51



| ™

g etA2Ir] #Ho|A (CASE, HYDAULIC CYLINDE)

F10010

F52



K110E |

F10010 Satal2ir] #|o]A (CASE, HYDAULIC CYLINDE)

A: K110E

= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) A | | (SPEC) (REMARK)

1 TA000498398 S ZIEA0|A HYDAULIC CYLINDER CASE 1

2 TT67120000A4 |EA| BUSH 2

3 TA00036962A |3l X|= PIN 1

4 22351-060030 A IZIH SPRINGPIN 2

5 TA00047430A  E2{(PF1/2) PLUG(PF1/2) 1

6 TA00016485C | MEEITIX| LINK BRACKET 1

7 TN44590000A4 2|2 L|ZE 45 GREASENIPPLE 1

8 TA00016837A |EEIZEMA DRAFT SENCE 1

9 TA00017325B Al DFERIA BRACKET SENCE 1

10 26106-080252 |SUEZUA|ZE SCREW,HEX FLANGE HEAD CAP | 2

F53



| ™

F10020 2|ZE ¢ (LIFT ARM)

F54



K110E |

F10020 2|ZE & (LIFT ARM)
A: K110E
= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC) (REMARK)
1 TA00044813C 2|ZEY = SHAFT, LIFT ARM 1
2 FGJ6050000A |EA| BUSH 2
3 FGJ7040000A  O-2(1.D59.69) O-RING 2
4 FGJ7030000A  24M WASHER 2
5 TAO0047774A E|ZEZ okM WASHER, LIFT ARM SHAFT 2
6 22217-140000 |AZ2IQLM SPRING WASHER 2
7 TH25330000A SZEEM14) HEX BOLT 2
8 TA00047428D | 2|ZEQKZh LIFT ARM(L) 1
9 TA00047429B Z|ZEQHQ) LIFT ARM(R) 1

F55



| ™

ZH} SCV (VALVE, REAR SC)

F10120

F56



K110E |

F10120 4 SCV (VALVE, REAR SC)
A: K110E
= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC) (REMARK)
1 TA00059035A  ZESCV/(Priority) VALVE, REAR SC 1
2 TAO0060054A  R-SCVELC|EA(PF1/2) R-SCV BONDED SEAL(PF1/2) | 6
3 TA00059769A  27{E2{(BSP1/2) QICK COUPLUNG (BSP 1/2) = 6
4 TAO0060026A ¥ £ (BSP1/2) ELBOW(BSP1/2) 1
5 TA00055198A  R-SCVIIO|Z R-SCV PIPE 1
6 TA00048907A  ELC|=E4(PF1/2) BONDED SEAL(PF1/2) 2
7 TA00054422A B3 EE(PF1/2) BOLT(PF1/2) 1
8 TAO0058898A A EE2{0|E SUB/ PLATE 1
9 26450-080302 |SZUTHEO|ZE BOLT 4
10 24321-000350 |1HE0Z O-RING 3
11 TA00059864A  E2{71(PF3/8) PLUG(PF3/8) 5
12 TA00058933A  R-SCvEZ}A R-SCV BRACKET 1
13 26106-080162 <RZEUX|EE SCREW,HEX FLANGE HEAD CAP | 2
14 TA00061783A |RBHEtHET LEVER BRACEKT ASSY 1
15 26106-080302 <=SZEUX|EE SCREW,HEX FLANGE HEAD CAP | 2
16 TAO0055982A  AIO|A SPACE 1
17 TA00055981A  Efgl3=zat3l TOP LINK BRACKET 1
18 TAO0055980A SHEZO| HOLDER 1
19 26106-080162 <SRZEUX|EE SCREW,HEX FLANGE HEAD CAP | 2
20 26106-100402 <SZEUX|EE SCREW,HEX FLANGE HEAD CAP | 1
21 TTBOO09999A9 Q7 4 =t x5t SAFETY VALVE ASSY 1
22 | TTA3880000B4 7{4lE{(PF3/8) CONNECT(PF3/8) 1
23 TAO0044897A S4H= LIFT VALVE 1
24 26450-080452 SZTHEO|EE HEX SOCKET BOLT 3
25 TA00000393B ¥ E2(1/2") ELBOW(1/2") 2
26 23871-010000  H|O|HLIAMEZ 1 PLUG 1
27 FTA1060000A4 O0{Ez2|H AIR BREATHER 1
28 CEE4050000B4  At2|FAtAH3/8 ELBOW 3/8 2
29 TA00016642B FH4E CONNECT 2
30 TA0O0047397A  SZIiO|= LIFT PIPE 1
31 TA00047396B  SZIto|Z=xgt PIPE ASSY 1

F57



G

GROUP

2| Z & 7HH!
(SHEET METAL & CABIN)



| 2%, 7Hel

G01020 21| E (BONNET)

G2



K110E |

G01020 2L E (BONNET)
A: K110E
= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC) (REMARK)
1 TA00044209B 24 E(4h BONNET(UPPER) 1
2 TA00044225C 2| E(Zh BONNET(L) 1
3 TA00044215C  2U|E(R) BONNET(R) 1
4 TA00044231A EUH E (3} BONNET(LOWER) 1
5 TA00044235A  X|X|=2f (M) SUPPORT FRAME(FR) 1
6 TA00044240A  X|X|Z2f &(F) SUPPORT FRAME(RR) 1
7 TA00044244B  OfA3 Ez{I MASK BRCAKET 1
8 TA00044242C I X|X| X|CH HINGE SUPPORT 1
9 TA00044243B  $IX|EafZ HINGE BRACKET 1
10 TA00032647B 2 Eafzlxgt LOCKING BRACKET ASSY 1
11 TAO0044234F ZYEOIAT FRONT MASK 1
12 TA00044232A  AtO|E & (Zh SIDE GRILL(L) 1
13 TA00044233A  AO|EIE(R) SIDE GRILL(R) 1
14 TA00048201A HZESHH|(ZhH HEADLIGHT COVER(L) 1
15 TA00048226A TZESHH(R) HEADLIGHT COVER(L) 1
16 HA00001201A S| =& Z(100mm) HEADLAMP(100mm) 2
17 HAOO001200A IZERMMs|cT HEADLAMP, PROJECTION 2
18 TA00044212A  EtSZ(&-Zh SIDE MESH(UPR-R) 1
19 TA00044213A  EtSZ(A-2) SIDE MESH(UPR-L) 1
20 TA00044226A HHEIS(F-ZH SIDE MESH(MID-L) 1
21 TA00044227A | S HEIS Y (SH-Zh SIDE MESH(LWR-L) 1
22 TA00044217A FHHEISH(E-P) SIDE MESH(MID-R) 1
23 TA00044218A | S HEIS Y (SH-2) SIDE MESH(LWR-R) 1
24 TA00044228C | S HEIS Y (A-Zh SIDE MESH(UPR-L) 1
25 TA00044220C SHEISZ(A-2) SIDE MESH(UPR-R) 1
26 TA00044216A  AERI(ZL{|ELQHO|E STRIP 2
27 TCD5310000B HiMEHMZC WIREING CLAMP C 8
28 26106-060142 SZLEUXEE BOLT 8
29 22587-420124  'HH|H2[Ef E LA} SCREW 10
30 26106-080202 SZLEUXEE BOLT 2
31 26106-080162 SZLEUXEE BOLT 2
32 26106-060142 SZLEUXEE BOLT 34
33 HAO0000929A = HORN 1

G3



2 E H3%EX| (LATCHING DEVICE, BONNET)

G01040

G4



K110E |

G01040 2| E 2 %X| (LATCHING DEVICE, BONNET)

A: K110E
=H SEHD =9 9 =T
(NO) (PART NO) (PART NAME) (PART NAME) A | |

1 TAO0029712E |23 H}LC]| LOCK BODY 1
2 TA00029717D =3 HOOK 1
3 26347-080002 S|ZUHE HEX U-NUT 1
4 22151-080000 | HetAM PLAIN WASHER 1
5 26116-080182 S|ZLU=ZE HEX BOLT 1
6 FE04180000B |74 E CONNECTOR 1
7 TA00032840B |Z2E ROAD 1
8 22117-080000 | HetAM PLAIN WASHER 1
9 26347-060002 S|ZUHE HEX U-NUT 1
10 26106-100202 SZUEUXZE HEX FLANGE BOLT 2
11 RR64050000C  HFZIEEX| A H SNAP PIN 1
12 TA00032837D | QIFAIZEB SPRING 1

G5




24 E 123 (BONNET BRACKET)

G01060

h C S ..
g A
;- 4 o = T g
F . B .,
f _/f o .w,u..rﬂ.w.\\\ [ - .
s A % i =y
(NS N \
P ._u_m_. : : - =] X ..r...,,f
IR __

G6




K110E |

G01060 24| E ndHEIZ1 (BONNET BRACKET)
A: K110E

= REHS =3 =49 -1 4 H|
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC) (REMARK)

1 TA00069689  DSEL|ESIX| HINGE, BONNET(DS) 1

2 TA00069698  DSPIX|MZLEZ3 HINGE, SPPORT ASSY(DS) 1

3 26106-100202 | SZEUX|E2E HEX FLANGE BOLT 4

4 26106-100302 | SZEUXEZ2E HEX FLANGE BOLT 8

5 TA00069700A  ZFAAIE X|X|C{ Z&TH(S5) | supprot, gas spring 1

6 TA00069683A  |Reservoir &3 =t Reservoir Tank assy 1

7 TAO0070641A  BATJIO|ETH guide plate 1

8 26106-080162 |SUZUAZE SCREW,HEX FLANGE HEAD CAP | 4

9 TA00048007A  7tAAIE(PS80) GAS CYLINDER(PS80) 2

10 26367-080002 SZLEUX|HE HEX FLANGE NUT 4

G7



2| = (PROPELLER SHAFT)

o2

G01100

J / nv|_n,/ @\l&. v,
Aw. / ‘\ [t
/ 0—yg _\ \x F
/ / / ¢— o
/ / / /
\\ / / /
/ / /o /
/ / /
4 /
w JSF / / \_\| ®
Ll ./
/ :
Fl
s _...x _.\_\_. |||||| . J@ o
/
/ Sy Sl
/) / m,u
.\ / E .
4 /! ..
\\_. w\\ \\ 0
o .\.
2|/ s / .\
J.. QF \\ A 4
\ ...» .\
3 x‘ / T 4
k 7/
,J f //
uwy .....(uw ¥ Fd j \. il
T T //
F A
! /S
;L 7

— — — — e ———
-~ - - -

G8



K110E |

G01100 Z282| = (PROPELLER SHAFT)
A: K110E

= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC) (REMARK)

1 TA00040426B |ZE2H{=Zx%t PROPELLER SHAFT(DS) 1

2 22351-040045 Az T SPRING PIN 2

3 TA00040428A  H7{H(F) COVER(REAR), SHAFT 1

4 THO8090000A HFHHEX BOOTS, COVER 1

5 TA00033494A 7{E 12 COUPLER 2

6 TH15050000A  H7{H{(H) COVER(FRONT), SHAFT 1

7 24321-000700 |O- O-RING 1

8 26016-080202 QMZZISZUEZE WASHER SET BOLTS 3

9 23000-080000 ZTASE HOSE CLIP 2

10 TH15070000A |T{Z PACKING 1

G9



| 2%, 7hel

G01110 7081 =8| X|X|C§ (SUPPORT, FRAME)

G10



K110E |

G01110 7081 =8| X|X|CH (SUPPORT, FRAME)
A: K110E
= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC) (REMARK)
1 TA00047970C 7 EIFE a3l (X CABIN SPPORT ASSY(L) 1
2 TA00048024C  7HEIFEE2a}2(R) CABIN SPPORT ASSY(R) 1
3 TA000178258 XDt ISOLATOR 2
4 26106-120222 | SZEUXE2E HEX FLANGE BOLT 4
5 26716-200002 S|ZHE HEX NUT 4
6 TA00018261B | & E(M16X40XP2.0) BOLT 8
7 22217-160000 |AZ2IQLM SPRING WASHER 8
8 TH51050000B4 | 2FA WASHER 4
9 FTK1320000B4 ZHEIFREE HEX BOLT 4
10 | FTK1310000A4 |EZEITD2 (A ISOLATOR 2
11 TA00017826A |HEIDZ ISOLATOR 2
12 TA00045756A |7HEIFEEE(F) HEX BOLT(REAR) 8
13 22217-200000 |AZ2IQLM SPRING WASHER 8
14 TA00053877A  FHEIFEE2at3(F) CABIN SPPORT(REAR) 2
15 TA00046022A  2tQIEE =23 BRACKET, LINE FILTER 1
16 TA00019945B  2hQI T E{ =3t LINE FILTER ASSY 1
17 26106-080202 | SZEUXEZE HEX FLANGE BOLT 4
18 TA00049455A  Z2h(ZIn ) SLEEVE 2

G11



| 2%, 7hel

G01113 FBRE Z HZ}Zl (COVER, FBR)

G12



K110E |

G01113 FBRE Z H2}Zl (COVER, FBR)
A: K110E
= HEHS £49 =4 T 4 H 1
(NO) (PART NO) (PART NAME) (PART NAME) A | | (SPEQ) (REMARK)
1 TA00048660A FBREZ EE}Z COVER, FBR 1
2 22217-140000 AIZEIQM SPRING WASHER 2
3 26116-140252 SZ=E HEX BOLT 2

G13



| 2%, 7hel

G02010 745l =3|2! (CABIN FRAME)

G14



K110E |

G02010 0%l T (CABIN FRAME)

A: K110E

=H BEWHS =3 =49 -1
(NO) (PART NO) (PART NAME) (PART NAME) A
1 TA00070774A  FHEI =2 L Z=THDS S5) Cabin Frame Ass'y 1
2 TA00016125A =23 BRACKET 2
3 TA00044701B | F=EtAEZIZ BRACKET, FUSE BOX 1
4 TA00048685A |7 H{(Zh COVER 1
5 TA00048999A | AHH(2) COVER 1
6 TA00024372A | 1ZO{E40 GROWMAT 1
7 TA00070942A ZHEEZ{EztA=zgt CONTROLLER BRACKET 1
8 26106-060122 |SZLEUX|EE HEX FLANGE BOLT 4

G15




| 2%, 7Hel

G02020 CH+| 2 E (DASH BOARD)

G16



K110E |

G02020 CH+| 2 E (DASH BOARD)

A: K110E
= HEWHS =3 =4 =%
(NO) (PART NO) (PART NAME) (PART NAME) Al

1 TA00045543B  HEtEHAEFHH (&) COVER(UP), METER CLUSTER | 1
2 HAO0001012A O EHEHE (=4 METER ASSY 1
3 TTD7090000A | (+)XH= & O|EfELFA} SCREW 6
4 26106-060142 SZLEUXEE HEX FLANGE BOLT 2
5 FBK3510000A  H|&-SAX| SWITCH, BLINKER 1
6 HA00001317A 7| A2(X| SWITCH, KEY 1
7 HA00000131B | M EHIHA (K| SWITCH, QT 1
8 TA00048249A |HEFEHAEFH (3 COVER(UND), METER CLUSTER | 1
9 TCE9150000A AI|E HE M6 SPEED NUT 2
10 26577-060142  TAIZ2LIAH+ALS) SCREW 4
11 TA00048733A 74 CAP 4
12 26106-060162 SZLEUXEE HEX FLANGE BOLT 2

G17




| 2%, 7hel

G02031 AlO|E O|2 & A&

oln

(SIDE-VIEW MIRROR & LAMP)

G18



K110E |

G02031

Alo|E 0|2 & AZS (SIDE-VIEW MIRROR & LAMP)

a;:gom\lc\mbwm—\%;ﬁ

—_
N

A: K110E
HEWHS =3 =4 -1 4 H| 1
(PART NO) (PART NAME) (PART NAME) | | (SPEQ) (REMARK)
TA00062530A AtO|=0] 2 Z=FH(LH) dual side mirror assy |h
TA00071193A Ato| 20| 2 Z=2HRH) dual side mirror assy rh

26367-080002
26106-080252
22217-080000
TA00018228A
26752-080001
22157-080000
26716-080002
TA00029138A
TA00034542A
26106-100502
HA00001264A
26557-060162

o N O g N N R
X R ™ oom mH

o P

oo

|m

XN
[m

s

al
Pl
i)

>

oH

(&)

0

s

oH

on mH on on I
Rl
Ral
=

i
tu
»E

N
o
>
i
|m

oM Ho oM oY Ho oF Ho o |> Ho Ho 9n dn
§

oK

+

Ral
dlot
oL
o
)]
rlo
-
>

HEX FLANGE NUT
HEX FLANGE BOLT
SPRING

ROOM MIRROR ASSY
HEX NUT

PLAIN WASHER

HEX NUT

FLASH LIGHT BRAKET
FLASH LIGHT BRAKET
HEX FLANGE BOLT
light bar

SCREW

N - =2 A o a a o a a NN 2 all>

G19



| 2%, 7hel

ot

G02050 Z 08 X3t (DOOR ASSY)

G20



K110E |

G02050 EUE = (DOOR ASSY)

A: K110E

= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC) (REMARK)

1 TA00045491A Z=YE82|(Zh WINDOW(L), DOOR 1

2 TA00045492A Z=YE82/(R) WINDOW(R), DOOR 1

3 TA00049466A IHZ-ZUER2| PACKING 2

4 TA00045493A  EO{ =3 (Zh FRAME ASSY(L), DOOR 1

5 TA00045494A  EO{ = A(R) FRAME ASSY(R), DOOR 1

6 TAO0047575A DBRIjc RUBBER PAD 8

7 TA00047449C |3l X|7H] COVER 4

8 TA00062177B  ZYE &%0| = (&h DOOR LATCH ASSY, LH 1

9 TA00062178B ZYE T 0| =T (2) DOOR LATCH ASSY, RH 1

10 TA00045509B | 1{Z PACKING 4

11 26587-080202  (+)Xt= HFQIERF2LEA} SCREW 8

G21



(WINDSHIELD)

St
=

Kd

G02071

G22



K110E |

G02071 Mt F2| =8 (WINDSHIELD)

A: K110E

= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC) (REMARK)

1 TAO0045488A  FHEQ 2| WINDSHIELD 1

2 TA00045489A | HEF2|(Eh WINDSHIELD(L) 1

3 TAO0045490A HER2|(P) WINDSHIELD(R) 1

4 TA00020691A 20| 2 MOTOR, WIPER 1

5 26756-080001 SZIHHE HEX NUT 5

6 TA0O0019079A & RING 1

7 26756-080001 SZIHHE HEX NUT 1

8 FTK2710000A9 | 2}O|mH 2t ARM, WIPER 1

9 THA5810000A  20|I{ =20 =22" BLADE, WIPER 1

10 FTK2740000A 2FMZA HOSE, WASHER 1

11 FTK2730000A9 20|HT-Z NOZZLE, WIPER 1

12 HAOO001549A ADIEF|HEEZEP CONTROLER, SMART KEY 1

13 26106-060202 SZLEUXEE HEX FLANGE BOLT 4

G23



| 2%, 7hel

G02072 4t 22| (REAR WINDOWS)

G24



K110E |

G02072 4t 22| (REAR WINDOWS)

A: K110E
= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC) (REMARK)
1 TA00045513B =HRK 2| REAR WINDOW 1
2 FTK2590000A9 IjZ-=HFE| PACKING 1
3 TA00033251A = HBIER 2| REAR WINDOW, LOW 1
4 TA00020736A  &Z0|=z2t3 HANDLE BRACKET(L) 1
5 TA00025125A |OO{ &2l =%t AIR CYLINDER 2
6 TCJ1022800A3 SIZ&ZH0| DOOR LOCK 1
7 THA4912000A9 HEZ CAP, NUT 2
8 THA4903000A9 FMEE CUSHION BOLT 6
9 THA4904000A T A1 PACKING1 11
10 22117-080000 HetA PLAIN WASHER 13
11 TA00020691A 20| 2 COVER, MOTOR 1
12 26756-080002 S|SZIHHE HEX NUT 10
13 FTK2600000A4 |ZHEMAEH BRACKET A(L) 1
14 FTK2610000A4 FHEMAR) BRACKER A(R) 1
15 | THA4917000A9 |FHIIB HEAD PIN 2
16 22272-000080 EYALHZ SNAP RING 2
17 | FTK2710000A9  2tO|m{ ¢t ARM, WIPER 1
18 | THAS5810000A9 | 2tO|IH{E {4 BLADE, WIPER 1
19 | FTK2730000A9 2iO|HLZ NOZZLE, WIPER 1
20 | FTK2740000A9 YMzA HOSE, WASHER 1
21 TA00028703A  &%0|=%t HANDLE ASSY 1
22 26557-060102 | (+)At= EH| 22 LEAL SCREW 2
23 26013-080162 QAMZZSZUZE HEX BOLT, W/WASHER 3
24 | FTK2740000A9 YMzA HOSE, WASHER 1
21 TA00028703A  &%0|=%t HANDLE ASSY 1
22 26557-060102 | (+)At= EH| 22 LEAL SCREW 2
23 26013-080162 QAMZZSZUZE HEX BOLT, W/WASHER 3
24 TA00025125A |OO{ &2l =%t AIR CYLINDER 2

G25



| 2%, 7hel

P

G02120 M 2 X2 (SUN-ROOF ASSY)

G26



K110E |

G02120 M E2x xg (SUN-ROOF ASSY)
A: K110E

= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC) (REMARK)

1 TA00047671A MEBZ SUN-ROOF 1

2 THA4904000A9 T Z!1 PACKING 3

3 TAO0047674A  BlIX| HINGE 2

4 THA4903000A9 FMEE CUSHION BOLT 3

5 TA00047677A  T{Z PACKING 6

6 TA00047672A MEBEZAEZ STRIP 1

7 26367-080002 SZLEUX|HE HEX FLANGE NUT 7

8 TA00047675A MZZHEI3 BRACKET, SUNROOF 1

9 TA00047676A MEBZNYHZZ BRACKET, SUNROOF 1

10 TA00025386A  7tAAZE GAS SPRING 2

11 26015-080252 QIMZZSZUEZE HEX BOLT 6

12 TA00047676A MEZNYHZZ BRACKET, SUNROOF 1

13 TA00047675A MZZHEI3 BRACKET, SUNROOF 1

G27



/2|5 (ROOF/OUTER)

E—
T=

G02131

G28



K110E |

G02131 2O /9|2 (ROOF/OUTER)

A: K110E

= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC) (REMARK)

1 TA00045717C K|S (4 ROOF(UPPER) 1

2 TA00045718C | X|=(3h ROOF(UNDER) 1

3 TA00047652A  X|& =23l BRACKET 2

4 TA00047669A  ZtZHAERIAH(F) BRACKET 4

5 TA00047653A  X|& =23l BRACKET 2

6 TA00047670A  ZHZAE2b3U(H) BRACKET 2

7 TA00047651A  X|& =23l BRACKET 2

8 26577-080252 | (+)At=Z EH|ZF2LEAL SCREW 6

9 TAO0045850A  2+M WASHER 6

10 THA4904000A T{Z PACKING 6

11 22157-080000 HetA PLAIN WASHER 6

12 26106-080222 SZLEUXEE HEX FLANGE BOLT 6

G29



Eo/L{% (ROOF/INNER)

G02132

G30



K110E |

G02132

EoZ/L|E (ROOF/INNER)

A: K110E
=H FEHZ =9 49 =T 4 Hl 2
(NO) (PART NO) (PART NAME) (PART NAME) A | | (SPEC) (REMARK)
1 TA00045702C MExg ROOF ASSY 1
2 TA00047642A | ItAlS FASTENER 16
3 TA00046126A |4 CAP 6

G31



| 2%, 7hel

G02140

G32



K110E |

G02140 2MM =38t (DRIVER'S SEAT ASSY)
A: K110E

= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC) (REMARK)

1 TA00048355B  o|Xj=xgt DRIVER'S SEAT 1

2 TA00021799A SRt THE 2}l =Tt BRACKET, SEAT 1

3 26106-100202 SZEUXEE BRACKET ASS'Y 4

4 TA00048722B  A|EEE3H (4 BRACKET, SEAT 1

5 26367-100002 SZLEUX|HE HEX FLANGE NUT 4

6 TA00048719C  A|EEE}3 BRACKET, SEAT 1

7 26106-100222 SZEUXEE HEX FLANGE BOLT 4

8 26106-100182 SZEUXE2E HEX FLANGE BOLT 4

G33



t 1 E (FLOOR MAT)

HI T
= o

G02150

G34



K110E |

G02150 =¥ 0l E (FLOOR MAT)

A: K110E

= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC) (REMARK)

1 TA00045542A  S3(F) ACOUSTIC ABSORBENT, MID | 1

2 TA00045541A  SSX{(AIO|E) ACOUSTIC ABSORBENT, SIDE 2

3 TAO0045539A 2fHHOjE MAT 1

4 TA00017067A  AHH{(Z4OL2 &) COVER, CAP 2

5 TA00060831A |G ZMEH7H COVER, FUEL SENDER 1

6 TA00047776B | =9t0|12 BLOCK RUBBER 1

7 TA00047777A | EE0|=22t2B BRACKET, BLOCK 1

8 26106-060142 SZLEUXEE HEX FLANGE BOLT 11

G35



| 2%, 7hel

G02180 #E{FHH (FENDER COVER)

G36



K110E |

G02180

2Ic{7{H (FENDER COVER)

A: K110E

= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC) (REMARK)

1 TA00045571B 2 QIL(R) COVER(R), FENDER 1

2 TA00045572B | HH 2 COVER(R) 1

3 TA00047640A B 710|EFH COVER, SHIFT LEVER 1

4 HA00001584B  ZAEZ 21 (&%) CONTROL LEVER 1

5 TAO0048261A  TBSFHH{ =&t COVER, TBS 1

6 HA00001225A | PTO 2A2[X| SWITCH, PTO 1

7 HAO0000021A  TBS A2|X| SWITCH, TBS 1

8 HA00001233A  QFO|HAQ|X|(H) SWITCH, WIPER 1

9 HA00001234A | QIO|IAQ|X|(Z) SWITCH, WIPER 1

10 HA00001235A ZtHS ALK SWITCH, WORKLAMP 2

11 HA00002113A X' AX] 1

12 HA00001186A HEHeHESF SWITCH, PSPEED 1

13 TA00045568B &I QI (Zh COVER(L), FENDER 1

14 TA00045719B | HH{(Zh COVER(L) 1

15 TA00048245A  F=EtAF{H COVER, FUSE BOX 1

16 HA00000152A ItQ AE POWER CORD 1

17 TAO0047642A  TtA L FASTNER 15

18 TA00070010A ‘4% 1 NF N2 (Zh CUSHION RUBBER 1
18-1 | TA00070011A &N IHNZ (L) CUSHION RUBBER 1

19 HAO0000654A d2& 1 REFRIGERATOR 1

20 TA00068183A |RIEITEH (AT D) CUSHION RUBBER 1

G37



MZ 3 (FRONT FENDER)

A

EE7|o{Hl0]

ol

G02191

G38



K110E |

G02191

M2 3

2l (FRONT FENDER)

A: K110E
= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC) (REMARK)
1 TY220700008 2 FENDER 2
2 TA00036090A 2l X| X| CH =} FENDER BRACKET(R ) 1
3 TA00036091A G X|X|CHS FENDER BRACKET(L) 1
4 26106-080302 SZLEUXEE HEX FLANGE BOLT 12
5 22157-080000 |H2tM PLAIN WASHER 12
6 VD06370000B etz YIELDING RUBBER 24
7 FT82160000B |QIMZEZISZEE HEX BOLT, W/WASHER 4
8 TA00036367A S|HMZELH SPIN SUPPORT LH 1
9 TA00036368A 3| MZERH SPIN SUPPORT RH 1
10 TAOO049191A 127442 RUBBER CAP 42 2
11 26347-180002 | SZUHE HEX U NUT 2
12 22137-180000 HeIA PLAIN WASHER 2
13 TA00036373B @HAZ|H FENDER SPRING LH 1
14 TA00036374B  EEHAZZRH FENDER SPRING RH 1
15 24104-060064 Z2Z=H 0 BEARING 2
16 22252-000550 THECHAHE SNAP RING 2
17 TAO0049189A  H|0{2(6907DDU) BEARING 2
18 TA00049498A AEHEEMI12) STOPPER BOLT(M12) 2
19 26106-120302 SZEUXEE HEX FLANGE BOLT 8
20 TA00036369A 2 C{H|O|A FENDER BASE 2
21 26450-100502 SZTHEO|IEE SOCKET HEAD SCREW 2
22 26716-100002 | SZtHE HEX NUT 2
23 TA00049216A  AEIH{HEEZIHZEHLH) STOPPER BRACKET ASSY(LH) | 1
24 TA00049214A  AEIHEEZIZZEHRH) STOPPER BRACKET ASSY(RH) | 1

G39



| 2%, 7hel

G02192 2 & 35 (REAR FENDER)

G40



K110E |

G02192 2 & #H (REAR FENDER)
A: K110E

= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) A | | (SPEC) (REMARK)

1 TA00069758A = =% ZH60S) FENDER(L) 1

2 TA00069762A =T 2(60S) FENDER(R) 1

5 HA00001268A FHEH|HO|MBZL TAILLIGHT ASSY(L) 1

6 HA00001269A |2 HEH||O| MR TAILLIGHT ASSY(R) 1

7 TA00069766A B E=AHH L COVER, REAR LAMP 1

8 TA00069767A 2IE EzZ7H R COVER, REAR LAMP 1

9 TA00069761A | T DM B3 | (60S) BRACKET 1

10 TA00069765A RHIMI 1IHHE2EII R BRACKET 1

11 HAO0000438A | TBS2|E AQ[X| TBS SWITCH 1

12 TA00000416A E|RE ALQ|X| REMOTE SWITCH 1

13 26106-080202 SZLEUX|EE HEX FLANGE BOLT 50

14 26367-080002 |SLUEZUAIHE HEX FLANGE NUT 50

G41



B X 2T (SUB STEP)

G02200

G42



K110E |

G02200 HZX 2ut (SUB STEP)
110
= HEWHS =3 =4 -1 Hl 2
(NO) (PART NO) (PART NAME) (PART NAME) A (REMARK)
1 TA00045618G  HZXgrmtxst SUB STEP 2
2 26106-100252 SZEUXEE BOLT 8
3 26367-100002 SZLEUX|HE HEX NUT 8

G43



| 2%, 7hel

G03010 0|0{Z1 (AIR CONDITIONER)

G44



K110E |

G03010

0l0{Z4 (AIR CONDITIONER)

A: K110E
= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC) (REMARK)

1 TA00015769B  HVACZEg! HEATER & A/C ASSY 1
2 TA00015774A  INTAKE DOOREZ %} INTAKE DOORE ASSY 1
3 TA00015775A | HF0j|O|E{ =%t ACTUATOR ASSY 1
4 26023-050162 | M T 'HH|Z2LIAL SCREW 3
5 TA00019082A | U F0fO|E{ 22} BRACKET, ACTUATOR 1
6 26106-060182 SZLEUXEE HEX FLANGE BOLT 3
7 26023-040202 | M ZE'HH|E2LIAL SCREW 3
8 TAOO000489A EQlzA DRAIN HOSE 2
9 26013-080502 QIMZZISZUEE HEX BOLT, W/WASHER 7
10 26367-080002 SZLEUX|HE HEX FLANGE NUT 1
11 23000-028000 |ZAZUZ CLAMP 4
12 TA00000488A (=) CLIP 2
13 26013-060162 QAMZZSUEZE HEX BOLT, W/WASHER 2
14 TA00048175A O {4 D= ALIQ7HE! HOSE, HIGH-PRESSURE(LIQ) | 1
15 TA00048176A O { AL A(SUC)7H Bl HOSE, HIGH-PRESSURE(SUC) | 1
16 TAO0019083A 3| E{ S A(7H ) HOSE, HEATER 2
17 TAO0019084A  TO|Z PIPE 2
18 23000-025000 |ZASUZ HOSE CLAMP 4
19 TA00023364B |dZtasA HOSE

20 TA00048172A  S|E{ZAINHHI) HOSE, HEATER IN 1
21 TA00048173A  S|E{=A0UT(H ) HOSE, HEATER OUT 1

G45



| 2%, 7hel

G03020 “ 0| HE (A/C DUCT)

G46



K110E |

G03020 olojd HE (A/C DUCT)
A: K110E

= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC) (REMARK)

1 TA00047667A  Of|OjAE E(Z X DUCT 1

2 TA00047665A O { S E(H X} DUCT 1

3 TA00047668A O HE(Z ) bucT 1

4 TA00047666A  OfOJAEE(T L) DUCT 1

5 TA00015589A  2|7|S Y HE(Eh DUCT(L) 1

6 TAO0015590A 2|7|SYHE(R) DUCT(R) 1

7 TA00017668A OO{2I1 & =3t A/C GRILL ASSY 6

8 TA00047644A M2 A/C GRILL ASSY 2

9 TA00015588A LH7|SREHE DUCT(IN) 1

10 26023-060162 | M ZE HH|Z2LIAL SCREW 8

11 26023-060182 | M T HH|Z2LIAL SCREW 4

12 26023-060252 | 2FM T HH|EZ2LIAL SCREW 4

G47



| 2%, 7hel

G03090 “ HIMED| QAT A (TENSION PULLY&COMPRESSOR)

G48



K110E |

G03090

HIMER| &A= M (TENSION PULLY&COMPRESSOR)

A: K110E
= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC) (REMARK)
1 TA00044574A  |OO{AZA =2 A COMPRESSOR 1
2 TA00070210A A=A E22}2l(S5) COMPRESSOR BRACKET 1
3 TA00070290A |HHMIIH=ajZ =Tt harness bracket 1
4 TA00070198A  Of Of 74 &l 44 2(S5) TENSION ARM 1
5 24104-063044 #HS= 2H|0jY BALLBEARING 1
6 TA00023184B  O}O| &3] IDLER 1
7 22242-000200 |HUCHAHZIAT 1
8 26014-120302 QMZZSUEE 1
9 22157-120000 HIA 1
10 26716-120002 | SZtHE NUT , HEX/2 1
11 TA00048235A  HIMRHEEM12XP1.75 BOLT 1
12 TA00047783C  OO{AIAZA(LIQ) HOSE(LIQ) 1
13 TA00047784A O {711 L= A(DISC) HOSE(DISC) 1
14 TA000477858  Of|O{ZA LB A(SUC) HOSE(SUC) 1
15 TA00048029A ST HZZETHDS) CLAMP BRACKET ASS'Y(DS) = 1
16 TA00049118A SHZEH2IZ(FHH]) CLAMPBRACKET(JD) 1
17 26106-120252 SZLEUX|EE 2
18 26106-080852 SZLEUX|EE 4
19 26106-060162 SZLEUX|EE 1
20 26106-120252 SZLEUX|EE 2
21 TA00022382A 2 Z(g15) CLAMP 1
22 26106-080452 SZLEUX|EE 1
23 TA00041664A HIASHE VBELT (Green-I Type) 1
24 26106-060452 SZLEUX|EE 1

G49



| 2%, 7hel

G03120 0fo{H ZHEE2{ (A/C CONTROLLER)

G50



K110E |

G03120 0jjojd ZHEE2 (A/C CONTROLLER)
A: K110E

= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC) (REMARK)

1 TA00050291A |Q{AHEE A/C CONTROLLER 1

2 TA00050290A |OO{AHEE A H] COVER, A/C CONTROLLER 1

3 26367-060002 SZLEUX|HE HEX FLANGE NUT 2

4 TA00044703B 2fC| Y Eet3l RADIO BRACKET ASS'Y 1

5 26106-060702 | SZEUXE2E HEX FLANGE BOLT 4

6 26106-060252 | SZEUX|ZE HEX FLANGE BOLT 1

G51



| 2%, 7hel

G05020 “ =)

on

13 (TOP LINK)

G52



K110E |

G05020 = @3 (TOP LINK)
A: K110E
=t FEHs 3 93 = 4 Hl 11
(NO) | (PART NO) (PART NAME) (PART NAME) N (SPEC) | (REMARK)
1 | TA00054994C |23 TOP LINK CYLINDER 1
2 | TH26080000A EZE PIN 1
3 | TB440300008 E T RING PIN 1

G53



| 2%, 7hel

G05030 E20{ @3 (DRAFT LINK)

G54



K110E |

G05030 E20{ Z3 (DRAFT LINK)

A: K110E
=H fEH= =98 49 =T
(NO) (PART NO) (PART NAME) (PART NAME) A | |

1 TA00055843C EZEZIAZXTH(R) DRAFT LINK ASSY(R) 1
2 TA00055842C  EfZEZIAFH(E) DRAFT LINK ASSY(L) 1
3 TA00046751B X2 HEZ}Z(R) CHECK BAR BRACKET (R) 1
4 TA00046752B M| HE2}2(Zh CHECK BAR BRACKET (L) 1
5 TA00070620  HIAZAZT CHECK LINK ASSY 2
6 TA00060910  |AHHH SNAP PIN 2
7 FTFO100000B4  &X| Q107 FIXING PIN, CHECK CHAIN 2
8 TA00018261A S|ZEZE HEX BOLT 8
9 22217-160000 | AIYQLA SPRING WASHER 8
10 TH25370000A =& CLIpP 2
11 TL29320000A £ A BUSH 2
12 TH25360000A & PIN 2

G55




c|ZEZ 3 /Z} (LIFT LINK/LH)

G05051

G56



K110E |

G05051 2| E& 3 /%} (LIFT LINK/LH)

A: K110E

=H FEHZ =9 49 =T 4 Hl 2
(NO) (PART NO) (PART NAME) (PART NAME) A | | (SPEC) (REMARK)

1 TA00019561D  E2|ZEZIAXTH(E LIFT LINK ASSY(L) 1

2 TJ30020000A |=& BALL 1

3 TA00019551A E|ZEQ3H LIFT YOKE PIN 2

4 TA00019552A |AEI STOPPER 2

5 TJ30110000A  EHEZE RING PIN 4

6 TA00045703A H(Z|ZEZ3F) PIN(LIFT LINK) 2

G57



| 2%, 7hel

G05053 “ 2| E MEE (LIFT SUPPORT)

G58



K110E |

G05053 2|ZE MEZE (LIFT SUPPORT)
A: K110E

=t FEHs 3 93 = 4 Hl 11
(NO) | (PART NO) (PART NAME) (PART NAME) N (SPEC) | (REMARK)

1 | 26116-140402 SZEE BOLT 8

2 | 22217-140000 AZZLIN SPRING WASHER 14

3 | TA000476818 EIZEMEE LIFT SUPPORT

4 | 22312-100200 EHT PIN

5 | TA00052247A SHEEA NEE SUPPORT, LOWER LINK

G59



| 2%, 7hel

G05060 “ 2|ZE A2 (LIFT CYLINDER)

14

%/2
L

G60



K110E |

G05060

g|ZE

A2l (LIFT CYLINDER)

A: K110E

= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC) (REMARK)

1 TA00044580C |EZ|ZEAZIL(F} LIFT CYLINDER 1

2 TA00044895C E|ZEAZIH(R) LIFT CYLINDER 1

3 TA00046882B RY=AERIZEABIH) HYD HOSE(LIFT CYLINDER) | 2

4 TA00047719G  stE I =23 (Z DRAFT LINK VRACKET (R) 1

5 TA00047717G SR I EEIA(R) DRAFT LINK VRACKET (L) 1

6 TA00044888B S| X| & HITCH PIN 2

7 TA27160000B | F2|A LIE GREASE NIPPLE 4

8 26106-120352 SZEUXE2E HEX FLANGE BOLT 8

9 26737-140002 | SZtHE HEX NUT 6

10 26737-140002 | SZEE HEX BOLT 4

11 26737-140002 |AZ2IQLM SPRING WASHER 10

12 TJ30110000A  REZT RING PIN 2

13 26106-100202 SZEUXEE HEX FLANGE BOLT 2

14 TAO0046229A E|ZET LIFT PIN 2

Go61



EREL

E 2 2H} B3l (DRAWBAR BRACKET)

G05071

G62



K110E |

G05071 C 2 QH} 527l (DRAWBAR BRACKET)
A: K110E

= HEHS £49 =4 T 4 H 1
(NO) (PART NO) (PART NAME) (PART NAME) A | | (SPEQ) (REMARK)

1 TA00016761H EZLH} E2}2ll =3t DRAWBAR BRACKET ASSY 1

2 TAO0045075F Azl et CYLINDER BRACKET 2

3 TA00060910B HH &I HEX| A RIS SNAP PIN 2

4 TA00029553A | FHu HEAD PIN 2

5 TJ30110000A 2o Xt RING PIN ASSY 1

6 26112-180902 SZE=E HEX BOLT 2

7 22217-180000 AIZZIQLM SPRING WASHER 2

8 TA00029647B A4 0| M SPACE 2

9 22217-160000 AIZEIQM SPRING WASHER 8

10 TA00018261A SZEE HEX BOLT 8

G63



| 2%, 7Hel

G05090 PTOZH (PTO COVER)

G64



K110E |

G05090 PTO7{H (PTO COVER)
A: K110E
= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC) (REMARK)
1 TA00016772F PTOSHH =% COVER, PTO 1
2 26106-080162 SZLEUXEE HEX FLANGE BOLT 4
3 TT80030000A3 | PTOHH COVER, PTO SHAFT 1
4 26013-060122 QAMZZISUEZE HEX BOLT 2

G65



H

GROUP

HI| &K & S A
(ELECTRICALS & HARNESS)



| T2IER|, St~

H02031 XA S (WORK LIGHT)

H2



K110E |

H02031 Xt1S (WORK LIGHT)
A: K110E
= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC) (REMARK)
1 HAO0001289A LEDE S WORK LAMP 8
2 HA00001106A &S (K5) WORK LAMP 2
3 26106-080182 |SZLEZEUX|EZE HEX FLANGE BOLT 14
4 TA00070781A W EFX|A|-SI}O| I (X} LAMP PIPE 1
5 TA00070280A  EFX|A|-SI}O|Z(R) LAMP PIPE 1
6 TA00048657A | ZHAS7{H{(Zh COVER, LAMP 1
7 TA00048658A | ZHAS7{H{(R) COVER, LAMP 1
8 26106-060102 | SZEUXE2E HEX FLANGE BOLT 6
9 FBET13000EB | ZH|U|O[M = LAMP 1

H3



| T2IER|, St~

H03020 HiE{2| HjM (BATTERY HARNESS)

H4



K110E |

H03020 HiE{2| {1 (BATTERY HARNESS)

A: K110E
=H FEHZ =9 49 =T 4 Hl 2
(NO) (PART NO) (PART NAME) (PART NAME) A | | (SPEC) (REMARK)
1 HA00002079A  HHE{2|+#|0|& HARNESS, BATTERY 1
2 HA00001009B  -#0|& -CABLE 1
3 HA00000208A  H{E{2|115AH BATTERY 115AH 1
4 TA00016525A X F YIELDING RUBBER 4

H5



| T2IER|, St~

H03040 0 Q! B (MAIN HARNESS)

H6



K110E |

H03040 0|2l M (MAIN HARNESS)

A: K110E
=H FEHZ =9 49 =T 4 Hl 2
(NO) (PART NO) (PART NAME) (PART NAME) A | | (SPEC) (REMARK)
1 HA00002080A Hi41A HARNESS A 1
2 HA00001006C |Hi41B HARNESS B 1
3 HA00001194E  7HEIH{M HARNESS, CABIN 1
4 HA00002108A  Hi4ME HARNESS E 1

H7



| T2IER|, St~

H03050 7§21 uf M (CABIN HARNESS)

H8



K110E |

H03050 75l M (CABIN HARNESS)
A: K110E
=t BHEHT £d EY = 14 Hl 1
(NO) (PART NO) (PART NAME) (PART NAME) A | | (SPEQ) (REMARK)
1 HA00001193A |HiMG HARNESS G 1

H9



| T2IER|, St~

HO04010 = YA (FUSE BOX)

N
/_

%

H10



K110E |

H04010 HFZ= HA (FUSE BOX)
A: K110E
= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC) (REMARK)
1 FBB9060200A  Z2fo|&fA RELAY BOX ASSY 1
2 FTC5130000A & &|0|5P RELAY 5P 9
3 26023-060162 | 2FMZE'HH|Z2LIAL SCREW 5
4 TA0O0050082A  F=HtAEa}F (A FUSE BRACKET 1
5 26106-060162 SZLEUXEE HEX FLANGE BOLT 2
6 HAO0000821A Z¥O|RLIE FLASH UNIT 1

H11



| T2IER|, St~

H04070 ZHE Z2{ (CONTROLLER)

H12



K110E |

H04070 ZHE E2{ (CONTROLLER)

A: K110E
=H FEHZ =9 49 =T 4 Hl 2
(NO) (PART NO) (PART NAME) (PART NAME) A | | (SPEC) (REMARK)
1 HA00002155A | Z1EE2{(60Series_TCS1) CONTROLER 1
2 26106-060252 SLEUXZE HEX FLANGE BOLT 4
3 TA00027229B HZIjE PAD 1

H13



Ea

| ©7IZ*, 5t

QLC|2 (RADIO)

HO05030

H14



K110E |

HO05030

2LC|2 (RADIO)

A: K110E

= REHS =3 =4 -1 4 H|
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC) (REMARK)

1 HAO0001084A RL|QEREA) RADIO 1

2 TA00015591C  2tC[2HH COVER, RADIO 1

3 THA4213000A ALHS LIGHT 1

4 26367-060002 SZLEUX|HE HEX FLANGE NUT 6

5 TA00044703B  2tC|n7gHzei3l Radio bracket assy 2

6 TAOO016093A ASEE STUD BOLT 4

7 26106-060252 SZLEUXEE HEX FLANGE BOLT 1

8 26106-060702 SZEUXEE HEX FLANGE BOLT 4

9 DB18270000A A I|7{ SPEAKER 2

10 26023-060252 | 2tMZE'HH|E2LEAL SCREW 1

11 TAO0046685A  OHEf|L} ANTENNA 1

12 26023-060202 M ZE'HH|E2LEAL SCREW 1

H15



S A

i

| T2 EX|

2™ 3 (WASHER LIQUID TANK)

HO05040

H16



K110E |

H05040 QM Bi3 (WASHER LIQUID TANK)
A: K110E
= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC) (REMARK)
1 DB18280000A HMEYIAZT WASHER LIQUID TANK 1
2 HA00000454C E3|¥g| JAAZ TRAILER SOCKET 1
3 26557-060352 | (+)At=Z EH|ZF2LEAL SCREW 3

H17



Ea

| &7| 5], St

4% (REVERSE BUZZER)

HO05070

H18



K110E |

H05070 HHEHX{ (REVERSE BUZZER)
A: K110E
=t HEWHS =4 =4d T 4 Hl 2
(NO) (PART NO) (PART NAME) (PART NAME) || (SPEC) (REMARK)
HA00001838A HHH{X

1
2 TB40280000A
3 26557-050202

20 ES
AP H| RS LpAL

REVERSE BUZZER
GROMMET 8
+SCREW

- A >

H19



GROUP

AO|E, EtH, &
(WEIGHT, LABEL, TOOLS)



| YI0IE, 2t 7

101010 HH2{ A QJ|O| E (BALANCE WEIGHT)




101010 Hi 2 A Qll0O| E (BALANCE WEIGHT)
A: K110E

= HEWHS =3 =4 -1 4
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC)

1 TA00019147E  H|O|A 0|E BASE WEIGHT 1

2 22217-200000 |AZ2IQLM SPRING WASHER 4

3 TJ10090000A EE HEX BOLT 4

4 TA00019243B  H|O|A O|E 1 EE HEX BOLT 2

5 TJ10070000A | H PIN 1

6 TB46030000A | AR SNAP PIN 2

7 TH39050000D |ZHEQIO|E FRONT WEIGHT 8

8 TH39080000B 1 ZAL£B COUPLING ROD 2

9 22217-180000 |AZ2IQLM SPRING WASHER 4

10 TJ10060000A  HE =gt PIN ASSY 1

11 26717-180002 |SZtHE HEX NUT 4




| YI0IE, 2t 7

103031

7421 HEk/El (LABEL, CABIN/LH)

( 7or SPeep )

1

| 5

e ERS Zaus a4
D e
R Ak 4

EONE BRI EmE

5= pa0 B
L]

KM CONNECT 7

EE 2
EICh A AEL
T SERACES
W CORMECTED

PR

HRuE 42y FRNY




K110E |

103031 704l HEL/EL (LABEL, CABIN/LH)
A: K110E
= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC) (REMARK)
1 TA00063001A =4 EZEHTOP SPEED) DECAL, TOP SPEED 1
2 TA00071252A A HEHK110E) DECAL, K110E 1
3 TAO0049100A 2|ZEFo|Hu DECAL, LIFT 1
4 THD3410000A MXt=zI2|AFYHT DECAL, LUB(FRONT AXLE) 1
5 CEK2420000A |IE (37| &=2B) DECAL, DANGER B 1
6 TAO0048809A  $H=ofAdi it DECAL, HAND 1
7 TA0O0048310A HEXLU=ZFEHEI DECAL 1
8 TA00071250A | B AYZ S HEIH(KI10E) DECAL 1
9 TA00048297B 23X EFHEHLXFT4) DECAL 1
10 TAO0037477A  4WD HE DECAL, 4WD 1
11 TCF8170000A  HEHF|ALXK]) DECAL, STARTER 1
12 TY17320000A ($HEX| 1Y DECAL, STEERING 1
13 TTE4520000A | IEFZYHEC DECAL, DANGER C 1
14 FBE4500000A  PTOQHH7{H{ Hut DECAL, PTO COVER 1
15 TB45180000A  PTOQHM 7 b I DECAL, PTO CAP 1
16 TA41430000A |XtSOIHAE YT DECAL, DIFF-LOCK 1
17 TA00071251A AT HEHK110E) 1
18 TA00032995A HYAEHEZHT DECAL, V/V COCK 1
19 TA00064433A  AZTICHA|ABI YT DECAL 1
20 TA00071253A A FO|HITHK110E) LABEL 1




| YOIE, 2t 57

103032

72l HEH/Q (LABEL, CABIN/RH)

/Aﬂg

33 £ ZE AE0H REF
HEB HUNZ,

= 21158 0K HEHUAL.

HEE UM B,

S ED B8 B3 [A-’f- _Q‘lm

HEY D2fF9
gfjls Y% U g 6
i iS00

HEB Ees Tns
ATE HABH0| FUAL
T1cessaocoes

SFUY o, B, B, SN2 902 SUE AU WS
faUCH B4 HERIEYE A2 YEE Hos e, DRUT
B2 A E 5% (boosio) A0|BE Lo ALEeH DHINS.

«sisfelelo] o4, £, 2ol BYE A= A0 4D d4 N

WUSHNL, OfRI0I7t 0| SXIGH SHEAR.

........

I
12

L

SnNEI Oj4

Q

JoT S
Z2B=

@

14




K110E |

103032

d|

ul HE/Q (LABEL, CABIN/RH)

| I
A: K110E

= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC) (REMARK)

1 TA00071254A 2 U|EHEHKT10E) DECAL, BONNET(LX1100E) 2

2 TA00061176A  KM=rX| 7| A & EH(EH DECAL, KM(LH) 1

3 TA00061177A  |[KM= K| 7| A HTH(2) DECAL, KM(RH) 1

4 TH38450000A (AlZFo|Hm DECAL, STARTER 1

5 TTE4570000B  FO|%| 3 HTHH DECAL, CAUTION H 1

6 TTE4580000A IEFZHEH DECAL, STARTER 1

7 TAO0036529A  PTO &&= Hu DECAL, PTO-SHIFT 1

8 TJ10260000A  FXtEz|o|3HE DECAL, PARKING BRAKE 1

9 TAO0038441A  FALEZ|| 0| Fo|HT WARNING, PARKING BRAKE = 1

10 CA00014133A QAZFo|HTt DECAL, DEF 1

11 TTE4550000B  ZIF S HIHF DECAL, WARNING F 1

12 TH38290000B |HHE{2|Fo| B &t DECAL, BATTERY 1

13 TA00018636B | SCVAH2 HEH DECAL, SCV 1

14 TA00050490B EZXEZ Hu DECAL, WARRANTY 1




| YOIE, 2tE,

& E}0|0{ (FRONT WHEEL & TIRE)

S
HEE

105010

18



K110E |

105010 ME%l 8 EF0|0{ (FRONT WHEEL & TIRE)
A: K110

= HEHS £49 =4 T 4 H 1
(NO) (PART NO) (PART NAME) (PART NAME) A | (SPEQ) (REMARK)

1 FT24400000A S22 E(M16x35) HEX BOLT 12

2 22217-160000 AIZEIQM SPRING WASHER 16

3 26736-160002 <SZHE HEX NUT 4

4 26236-160282 AESEE STUD BOLT 4

5 TAO0053794A 2 ZTHW10X24) WHEEL ASSY 2

6 TY31020011A EFO|0{(13.6-24) TIRE(FRONT) 2

7 TY31020021A EH(13.6-24) TUBE(FRONT) 2




| YI0IE, 2t 7

105020 S E2 & E}0|0{ (REAR WHEEL & TIRE)

110



K110E |

105020 S 23 & E}0|0{ (REAR WHEEL & TIRE)
A: K110E

= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC) (REMARK)

1 TA00048832B FEZETHZE} REAR TIRE ASSY(L) 1

2 TA00053796A ZFEZETHW15X34) REAR WHEEL ASSY 2

3 TA00046251A | =-ZEFO[0{=¢(18.4-34) REAR TIRE ASSY 2

4 TAO0046253A  FE(18.4-34) TUBE (REAR 18.4-34) 2

5 TA00046252A  E}0|0{(18.4-34) TIRE (REAR 18.4-34) 2

6 TA00048833B FEZXTHD) REAR TIRE ASSY(R) 1

7 TA00017605A SZAEZUXHETE) HEX FLANGE NUT 4

8 22217-180000 |AZ2IQLM SPRING WASHER 12

9 TA00017466B SZL=E (M=) HEX BOLT 12

10 TAO0017975A AMESEE STUD BOLT 4

111



| YI0IE, 2t 7

107010 HIjE = (SPARE TOOLS)

112



K110E |

107010 ELC{EE (SPARE TOOLS)
A: K110E

= HEWHS =3 =4 -1 4 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) Al (SPEC) (REMARK)

1 TA00032999A  7|=g} KEY ASSY 1

2 THD2616000A 1Z2|AAZXE GREASE GUN 1

3 THDO500000A EAZIK| BOX WRENCH 1

4 TA00046710A | EZ}O|H(EE) SCREW DRIVER 1

5 28120-003750 | H7|AIfL UNIVERSAL SCREW WRENCH 1

6 TJ26040000A  &FEtA TOOL BOX 1

7 TAO0017928A  AH2AEHA OPERATING MANUAL 1

8 TA00016341A TMR U2 E TM OIL FILTER 1

9 TH25230000C & BALL 2

10 TTHO590000A 7|12 RING, KEY 1

11 TB44030000C & T RING PIN ASS'Y 1

12 TA00058007A Et2AM2IH £ BALL 1

13 TJ28060000A | H PIN 1

113



	목차
	B.엔진 악세서리,컨트롤
	D. 유압
	E. 전차축
	G. 외장, 캐빈
	H. 전기장치, 하니스
	I. 웨이트,라벨,공구



